
|

|
|

Tractor FT854

85HP 2011

Machi

Machinery Type:

Machinery Model:

Engine/Serial Number:

Invoice Number:

Date Purchased:



CONTENTS

Engine Assemnbly········ ············· ··· ······· (1)

Air Filter Assembly······• ······•••·•·· ··· ······· (3)

Cooling System Assembly ············· ••• •••···· (5)

Control Mechanism Assembly of the Engine(I) ••· ·······• ••• (8)

Control Mechanism Assembly of the Engine (II) -·· ········ ··· (11)

Clotch Assembly ( I) •••••• ·· •• •••-••••·· ···••• ( 14)

Clotch Assembly(II) •···· ••••·• •••······· ••••·•(18)

Exhaust Tube Assembly ···-· ······ ·••••••··· ······ (21)

FrontAxleAssembly(I) •••··· ··••••• •••••····· ·•·•••(23)

Front Axle Assembly(II) •····· ·······• ·····••••• ······ (26)

Front Axle Assembly (III) •••••••••••······• ··••·•••• ··•••••••······· (29)

Front Axle Assembly (IV) • ·••••••••······· ••••• ••••• -·•• •·• ···••••• ••····· (32)

Front Driving Axle Assembly(I) · ···•••••• ···•• ····•••• ··· •••••• ·••••••· (34)

Front Driving Axle Assembly (II) •··•····· •••••• •••••••• ••••••·••· •••••··· (37)

FrontDrivingAxleAssembly(III) •••······ •••••• •••••••••• --•••••••·· ••••••·•(40)

Front Driving Axle Assembly(IV) ••······ ·····-•••• ••··· ••••••••• •·•· (44)

Front Driving Axle Assembly ( V) ·-·••••••• •••••••··-·- ••••· · -···•••• ···· (47)

Front Driving Axle Assembly( VI) ·-··••·•·• ••••••······• ••••• ··· •··•• ···· (50)

Front Wheel Assembly·· ······ ••••······ ········•••• ···· ••••••• ••• (53)

Front Driving Wheel Assembly -···•••••• •••·•········ •·•• · (55)

Rear Driving Wheel Assembly ·· -···· ········•·•• ··· • (57)

Gearbox Assembly(I) ···•····· -•·•-·· -·········· ••- (60)

Gearbox Assembly(II) •••••··• •·••••••• ••••······· ••• · (63)

Gearbox Assembly (III) ·•••·• •••·•••·•••• ••·••••···• ••••• •• (66) i

Gearbox Assembly (IV ) •·••••• ••••••·•• •··•••••• ··••• •• (69)

Gearbox Assembly (V) •·••••• •·••••••- ••••••• -··•• •• (72)

Gearbox Assembly (I) ··• •••• ••• (75)

Gearbox Assembly-I (enhance) (78)

Gearbox Assembly-II (enhance) ( 81)

Gearbox Assembly-III (enhance) (84)

Gearbox Assembly-IV (enhance) (88)

Gearbox Assembly-V (enhance) (92)

Rear Axle Assembly (I) (95)

Rear Axle Assembly (II) · (99)

Rear Axle Assembly (III) (102)

RearAxleAssembly(IV) (106)

Rear Axle Assembly ( V ) · ( 109)

I



Rear Axle Assembly ( VI) ···••····· ·
• ( 113)

Hydraulic Steering Wheel Assembly(I) ( 116)
Hydraulic Steering Wheel Assembly(II) (119)
Hydraulic Steering Wheel Assembly(III) (122)
Transfer CaseAssembly(I)•• • (125)
Transfer Case Assembly (II) ' (128)
Transfer Case Assembly(III) (131)
Brake Assembly (I) ····· (135)
Brake Assembly (II) ··••• (138)
Brake Assembly(III) ······ ••• (141)
Driver's Seat Assembly (I) ••• (143)
Driver's Seat Assembly (II) ••••• (148)
Driver's Seat Assembly(III) ···••• (152)
Driver's Seat Assembly(IV) ··••••• ••••• ( 155)
Simple Body Assembly(Optional) • ••• ••••· ( 158 )
Detachable Floor Body Assembly(Optional) ····· ••• ••••• (162)
Bonnet Assembly(I) ·····••••••-······· •-····· ····· •••• ·•···- (166)
Bonnet Assembly(II) ·······••··••••······•••••• ••••· ···••••• •··••••••··•• ( 169)
Fore-and-aft Connecting Mechanism and left/Right Front Mud Guard Assembly·•••••··· (172)
Electrical System Assembly(I) · •••• •• ••• ••••• ••••••• ··••••••· (175)
Electrical SystemAssembly(II) ·•••• ••• ·•••• •••••••··-·•••• (180)
Tool Box Assembly········•••• ••••• •••• •••• ·····••••- ( 183)
Fuel Tank Assembly(I) ·····•• •••• •• ••••••····•••• (185)
Fuel Tank Assembly(II) ··•··· ···· •••••• (188)
Towing Mechanis1Assembly· ···· •• (191)

Lifter Assembly(I) ••-••••·•••••···· ( 192)
Lifter Assembly (II) ·········•···• (196)
Suspension Mechanism Assembly (200)
Distributor Assembly(I) ·••·•••···· (204)

Distributor Assembly (II) ········ (206)

Distributor Assembly(III) ···•····· (208)
Oil Pmnp/Pipe and Filter Assembly (211)

Mt11ti-way Valve's Oil Pump/Pipe Assembly(I) (Optional) (214)

Multi-way Valve's Oil Pump/Pipe Assembly(II)(Optional) (218)

Front Ballast Assembly ······························• ···· (221)

Pneumatic Braking System Assembly··•-··········· ···· (223)



RM if ik

L MMUBJ NWRtt*4‡ARNU 94‡®¾¾.

2. ÉDN¾0444#48, W#R$4‡ MRR higŠ[\X#2 gd(gj‡

BR AR), V4‡RV WRädAR(4‡)o

3. ADAT¾aitif‡©48, NR‡¾kWV4‡äß WÐ, ‡lHERV4‡¾

AR R ìAdid‡, BJäß¾Ð‡¾dAT4‡&A‡ã4, WAS4‡MMR‡

RdP¯iX XiaWV4‡48, 74‡R4 WWARNR(4‡)o

O

I

e

I 1 E1Eli



METHOD OF USE

1. You can find out the component assembly illustration and detailed parts list

in ac-cordance with the contents of this catalogue.

2. You can find out the part's illustration(the part's shape and its fitting position),
the part code and the needed total amount of the part for the assembly in accordance

with detailed parts list if you know the name of the part in advance.
3. You can look for the assembly illustration including the part and confirm it

accord-ing to its fitting position, then find out this part andits mark nmnber from the

illustration, as well as its name, its code and the needed total amount of the part of

the assembly from detailed parts list if you don't know the name of the part in advance.

O

I



‡JL& Engine Assembly

i

o

O

O
O

0

o o O

o e

o o

O
O

* O
I

I

I

1

l i F IMI



liflIll 1 Id Ðl Ill Mi--

700 704 800 804

1 LRC4105T70 & R&g(-R) 1 1

LRC4105T68 i RÅg(-R) $$ 1

R4105T10 X ‡IL&g(iigg) 1 1

TL4110 &#RAR($$ià) I 1

O

Engine Assembly
9

7. (Plece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 LRC4105T70 Engine assembly 1 1

LRC4105T68 Engine assembly & I

R4105T10 Engine assembly 1 1

TL4110 Engine assembly 1 1

2



H& Jik Air Filter Assembly

1

o
2

o

o 3

4

5

4

6
7

8

2
9

e
10

3

--mi lit imit MM



700 704 800 804

1 GB/T 5783 - 2000 R& M10 × 30 - Zn. D 4 4 4 4

2 GB/T 93 - 1987 95¾§¾ 10 6 6 6 6

3 700.11.101 4 § 1 1 1 1

4 ZBJ 15001 - 1987 URND90 2 2 2 2

5 700.11.102 $$RW 1 1 1 1

6 700.11.011 RMÑ# 1 1 1 1

7 CB/T 5783 - 2000 $ M8 x 20 - Zn. D 2 2 2 2

8 GB/T 93 - 1987 $# 8 2 5 2 2

9 GB/T 5783 - 2000 $ M10 × 25 - Zn. D 2 2 2 2

10 700.11.010 $$¾4)$ 1 1 1 1

O

Air Filter Assembly

Qty. (Piece)
No. Drawing No. Part Name and Standants

700 704 800 804

1 GB/T 5783 - 2000 Bolt M10 x 30 - Zn. D 4 4 4 4

2 GB/T 93 - 1987 Single coil spring lock washer 10 6 6 6 6

3 700.11.101 Elbow 1 1 1 1

4 ZBJ 15001 - 1987 Clamp D90 2 2 2 2

5 700.11.102 Hose 1 1 I 1

6 700.11.011 Support weldment 1 1 1 1

7 GB/T 5783 - 2000 Bolt M8 x 20 - Zn. D 2 2 2 2

8 GB/T 93 - 1987 Single coil spring lock washer 8 2 5 2 2

9 GB/T 5783 - 2000 Bolt M10 x 25 - Zn
. D 2 2 2 2

10 700.11.010 Air filter assmebly 1 1 1 1

4



I

& Al Cooling System Assembly

4

3-,
1

5
4,

D

--9
4

6

11
10

12 4
14 13

14

15 1418

14 --16 17
14

1

19

2014
174

15

15

6

21

20

6

23

228

2223

30

24

25
26

27y
2267

5



\

700 704 800 804

l GB/T 6170 - 2000 $4 M10 - Zn. D 8 8 8 8

2 GB/T953-1988 WRM10x280-Q-Zn.D 2 2 2 2

3 700.13.030 ‡¾¾
.4 1 1 1 1

4 ZBJ 15001 - 1987 D60 4 4 4 4

5 700.13.110 fŠgg I 1 1 1

6 GB/T 5781 - 2000 $4 M6 x 16 - Zn. D 12 12 8 8
7 GB/T 93 - 1987 #R$¾ 6 12 12 8 8

8 GB/T95-1985 VAN6-140HV-Zn.D 12 12 8 8

9 700.13.020 BAS44 1 1 1 1

10 700.13.114 Oggg 1 1 1 1

11 GB/T 5781 - 2000 MS x 20 - Zn. D 2 2

12 GB/T 93 - 1987 8 2 2

13 GB/T 95 - 1985 E 8 - 140HV - Zn. D 2 2

14 JD/T 982 - 1977 $#1|¶ ME 22 8 8
15 700.13.130 26¾ 4 4

16 700.13.040 RM&tp#44 1 1

17 700,13.112 AR & 2 2 2 2

18 700.13.122 RM&AQ#RMggg 1 1

700.13.122-1 RMN $ 944 1 1
19 GB/T6170-2000 $#M6-Zn.D 4 4

20 700
.13.115 Mg#-F 4 4

21 700.13.121 RM&ARWWMWAR I 1

700.13.121-1 R&gtpH Mggg 1 1
22 700.13.111 #R&R 2 2 2 2
23 GB/T 95 - 1985 VME 10 - 140HV - Zn. D 4 4 4 4

24 700.13.012 &AikWÑ# 1 1 1 1
25 700.13.113 A & 2 2 2 2
26 GB/T 6178 - 2000 $# M10 - Zn. D 4 4 4 4
27 GB/T91-2000 ffl3012.5×30 4 4 4 4
28 GB/T 5783 - 2000 MR M12 × 25 - Zn. D 6 6 6 6

29 GB/T 93 - 1987 #¾ Ð 12 6 6 6 6

30 GB/T 95 - 1985 VAN 12 - 140HV -Zn.D
6 6 6 6

|
& E #ldk¾ RQif ,

R4105 R-#)?]o

6



Cooling System Assembly

Oly. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 GB/T6170-2000 NutMl0-Zn.D 8 8 8 8

2 GB/T 953 - 1988 Stud M10 x 280 - Q - Zn. D 2 2 2 2

3 700
.13.030

Fan guard housing assembly 1 1 1 1

4 ZBJ 15001 - 1987 Clamp D60 4 4 4 4

5 700.13.110 Inlet hose of water tank 1 1 1 1

6 GB/T 5781 - 2000 Bolt M6 x 16 - Zn. D 12 12 8 8

7 GB/T 93 - 1987 Single coil spring lock washer 6 12 12 8 8

8 GB/T 95 - 1985 Plain washer 6 - 140HV - Zn. D 12 12 8 8

9 700.13.020 Radiator assembly 1 1 1 1

10 700
.
13 .

114 Outlet hose of water tank 1 1 1 I

11 GB/T 5781 - 2000 Boh M8 x 20 - Zn. D 2 2

12 GB/T 93 - 1987 Single coil spring look washer 8 2 2

13 GB/T 95 - 1985 Plain washer 8 - 140HV - Zn. D 2 2

14 JB/T 982 - 1977 Combined sealing washer 22 8 8

15 70 0
. 13 . 130 - Hollow bolt 4 4

16 700.13.040 Oil cooler assembly 1 1

17 700 .
13. 112 Rubber washer 2 2 2 2

18 700.13.122 Oilinletpipeassemblyforoilcooler 1 1

700.13.122-1 Oil inlet pipe assembly for oil cooler I I

19 GB/T 6170 - 2000 Nut M6 - Zn. D 4 4

20 700.13.115 Oil pipe keeper 4 4

21 700.13.121 Oil outlet pipe assembly for oil cooler 1 1

700.13B.121 -1 Oil outlet pipe assembly for oil cooler 1 1

22 700.13.111 Rubber washer 2 2 2 2

23 GB/T 95 - 1985 Plain washer 10 - 140HV - Zn. D 4 4 4 4

24 700.13.012 Support weldment for water tank 1 1 1 1

25 700 .
13. 113 Washer 2 2 2 2

26 GB/T 6178 - 2000 Nut M10 - Zn. D 4 4 4 4

27 GB/T 91 - 2000 Split pin 2.5 × 30 4 4 4 4

28 GB/T 5783 - 2000 Bolt M12 x 25 - Za. D 6 6 6 6

29 GB/T 93 - 1987 Single coil spring lock washer 12 6 6 6 6

30 GB/T 95 - 1985 Plain washer 12 - 140HV - Zn. D 6 6 6 6

Note: Specific for model R4105 diesel engine, made by Weifang Diesel Engine Works.

7



Control Mechanism Assembly of the Engine ( I )

1

4

-7

ø

0

5

2

6
3

Pipe keeper

8
12 16

139
14

10
, 12

15 y

1817
11

15 °
o

19

20
24

12 14
21

15 2226--
23 9

14
6-16 25

8



700 704 800 804

I

l 700.20.018 jg fgg,gg 1 1 1 1

2 GB/T6172-2000 4M6-Zn.D 2 2 2 2

3 GB/T818-2000 UM6×16-Zn.D 1 1 1 1

4 700.20.014 M(lkggg 1 1 1 1

5 GB/T 882 - 2000 BS x 20 1 1 1 1

6 GB/T 91 - 2000 TFI 3#A2 x 12 2 2 2 2

7 700.20.102 Rig 1 1 1 1

8 700.20.101 1 1 1 1

9 GB/T879-1986 #RIERG5×20 2 2 2 2

10 700.20.107 $$$ 1 1 1 1

11 700
.20.013

Mággg# 1 1 1 1

12 GB/T 818 - 2000 $#7 M8 × 20 - Zn. D 6 6 6 6

13 700.20.105 VMflgggy 1 1 1 1

14 GB/T 93 - 1987 ggg | 8 6 6 6 6

15 GB/T 6172 - 2000 $4 MS -- Zn. D 7 7 7 7

16 700.20.017 gg()ggg,g I 1 1 1

700.20B.017 gg(3ggggg 1 1 1 1

17 700
.20.133

'g ggg 1 1 1 1

18 700.20.108 g(¯Jgg 1 1 1 1

19 GB/T 5781 - 2000 M8 x 45 - Zn. D 1 1 1 1

20 700.20.104 gg 1 1 1 1

21 700.20.114 f (1)gg 1 1 1 1

22 GB/T97.1-1985 9 El8-140HV-Zn.D 2 2 2 2

23 GB/T 6170 - 2000 $4 MS - Zn. D 1 1 1 1

24 700.20.011 fillflgggg 1 1 1 1

25 GB/T97.1-1985 V¾$l6-140HV-Zn.D 1 1 1 1

26 700.20.106 gg(¯jgggg 1 1 1 1

9
I

i



Control Mechanism Assembly of the Engine ( I )

W. (Plece)
No. Drawing No. Part Name and Standants

700 704 800 804

1 700.20.018 Extinguish wire assembly 1 - 1 1 1

2 GB/T 6172 - 2000 Nut M6 - Zn. D 2 2 2 2

3 GB/T 818 - 2000 Screw M6 x 16 - Zn. D I l 1 1

4 700.20.014 Foot throttle wire assembly l 1 1 1

5 GB/T 882 - 2000 Pin roll B5 x 20 1 1 1 1

6 GB/T 91 - 2000 Split pin 2 × 12 2 2 2 2

7 700.20.102 Bracket for wire 1 1 I l

8 700.20.101 Foot pedal 1 1 1 1

9 GB/T 879 - 1986 Spring - type straight pin - slotted 5 x 20 2 2 2 2

10 700.20.107 Rubber plug 1 1 1 1

11 700.20.013 Foot pedal ocker weldment 1 1 1 1

12 GB/T 818 - 2000 Seæw M8 x 20 - Zn. D 6 6 6 6

13 70 0
.
20

. 105 Bracket for hand throttle wire 1 1 1 1

14 GB/T 93 - 1987 Single coil spring look washer 8 6 6 6 6

15 GB/T 6172 - 2000 Nut MS - Zn. D 7 7 7 7

16 700.20.017 Hand throttle soft wire assembly 1 1 1 1

700.20B.017 Hand thottle soft wire assemblyO 1 1 1 1

17 700.20.133 Fastening bolt 1 1 1 1

18 700.20.108 Thmttle bracket 1 1 1 1

19 GB/T 5781 - 2000 Bolt MS × 45 - Zn. D 1 1 1 1

20 700.20.104 Torsion spring 1 1 1 1

21 700.20.114 Hand throttle rocker 1 1 1 1

22 GB/T 97.1 - 1985 Plain washer 8 - 140HV - Zn. D 2 2 2 2

23 GB/T 6170 - 2000 Nut MS - Zn. D 1 1 1 1

24 700.20.011 Foot thottle mcker weldment 1 1 1 1

25 GB/T 97. 1 - 1985 Plain washer 6 - 140HV - Zn. D 1 1 1 1

26 700.20.106 Bracket for foot throttle wire 1 1 1 1

1

Note: For the model with driver's cab.

10



Control Mechanism Assembly of the Engine ( I )

1
2

3

4

5

Hand throttle pull wire assembly 7

8

3

9

10

11

12 13

4

14

14

11



700 704 800 804

1 GB/T 91 - 1986 RO (§ 2 × 12 1 1 1 1

2 700.20.015 1¾¾#(† l I 1 1

700.20B.015 kgggf† l 1 1 1

3 700.20.128 EFÑ 2 2 2 2

4 700.20.131 Af R 2 2 2 2

| 5 GB/T 93 - 1987 #R¾lll! 6 3 3 3 3

6 GB/T5781-2000 WRM6x16-Zn.D 3 3 3 3

7 700.20.016B f¾flf¾ß)R 1 1 1 1

8 GB/T 97. 1 - 1985 V¾¾ 6 - 140HV - Zn. D 1 1 1 1

9 700.20.129 $6 Ol[ 1 I 1 1

10 700.20.130 fŠflg¾ l 1 1 1

11 GB/T 96 - 1985 kk¾ 10 - 140HV - Zn. D 1 1 1 1

12 GB/TS780--2000 ARM10x45-Zu.D 1 1 1 1

13 700.20.127 fŠf3Ë 1 1 1 1

700.20B.324 VM(3& 1 1 1 1

14 GB/T 68 - 1985 $#T M8 x 30 - Zn. D 3 3 3 3

O

12



Control Mechanism Assenably of the Engine ( I )

Qty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

I
I CB/T 91 - 1986 Split pin 2 x 12 1 1 1 1

2 700.20.015 Bracket weldment 1 1 1 I

700.20B.015 Bracket weldment 1 1 1 1

3 700.20.128 Pressure plate 2 2 2 2

4 700.20.131 Wearing plate 2 2 2 2

5 GB/T 93 - 1987 Single coil spring lock washer 6 3 3 3 3

6 GB/T 5781 - 2000 Bolt M6 × 16 - Zn. D 3 3 3 3

7 700.20.0168 Hand throttle handle assembly 1 1 1 1

8 CB/T 97. 1 - 1985 Plain wasber6 - 140HV - Zn. D 1 1 1 1

9 700 .
20

. 129 Holder bush 1 1 1 1

10 700.20.130 Spring,hand throttle 1 1 1 1

11 GB/T 96 - 1985 Plain washer - large series 1 1 1 1

10 - 140HV - Zn. D

12 GB/T 5780 - 2000 Bolt M10 x 45 - Zn. D 1 1 1 1

13 700.20.127 Cover,hand tlnottle 1 1 1 1

700.20B.324 Cover,hand tluottle 1 1 1 1

14 GB/T 68 - 1985 Screw M8 x 30 - Zn. D 3 3 3 3

e

I

No e: (D For the model with Iriver's cab.

13
|



R I H IMIBl til IM--

JA(-) Clutch Assembly ( I )

1
2

4 3
9. 1

2 5 -

10
10

,
111

0

10
10

7
8

12
1

0

14 13 '

5
. -. -'

12

15 ·
,

16

1

17

22

23
21 19

18

24 20
26

25

26
27

14



l

700 704 800 804

1 GB/T 874 - 1986 W 4 × 7 72 54 54 72

2 700.21.115 ig R 2 2

700.21A.ll5 &$ Ñ 2 2

3 700.21.114 & ÑR 1 1

700.21A.114 kg kk 1 1

4 700.21.116 È¾$Ñ 1 1

700.21A.116 &&¾Ñ¾$¾ 1 1

5 700.21.131 VAN 12 12 12 12

6 700.21.101 $#¾15¾ 1 1

700.21A.101 Å# &&& 1 1

7 GB/T 6171 - 2000 $4 M8 x 1 - Zn. D 6 6 6 6

8 GB/T 5786 - 2000 $4 MS × l × 30 - Zn. D 3 3 3 3

9 700.21A.102 Ñ¾ 2 2 2 2

10 700.21A.112 Ñ 9 9 9 9

11 700.21A.103 i $ÑÑR 1 1 1 1

12 700.21A.118 N $Ñ 2 2 2 2

13 700.21.117 ÑAÑÊÑË 1 1 1 1

14 700.21A.119 šÑ¾ÑÑ¾ÄR I 1 1 1

O
15 700.21A.104 Ad*NR.ER 1 1 1 1

16 700.21A.105 Ñ# 1 1 1 1

17 700.21.111 lj M-#¾¾ Ñ$ 3 3 3 3

18 700.21.110 #¾RUS 3 3 3 3

19 700.21.113 #¾¾Å¾Ñ¾ 3 3 3 3

20 700.21A.106 AA KA#¾¾ 3 3 3 3

21 GB/T97.1-1985 8-140HV-Zn.D 6 6 6 6

22 GB/T91-2000 RCIM3.2×16 6 6 6 6

15



700 704 800 804

23 700.21.107 71%-#¾$fkW#62UR 3 3 3 3

24 700.21.109 #R$Fi¾gggfT 3 3 3 3

25 GB/T 5786 - 2000 WR M10 xl .
25 x 40 - Zn

.
D 4 4 4 4

26 GB/T 93 - 1987 NR¾lil 10 6 6 6 6

27 GB/T27-1988 $4M10x40-Zn.D 2 2 2 2

0

Clutch Assembly ( I )

Oly. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 GB/T 874 - 1986 Rivet 4 x 7 72 54 54 72

2 700.21.115 Main wearing plate 2 2

700.21A.115 Main wearing plate 2 2

3 700.21.114 Main wearing plate hub 1 1

700 .
21A

.
114 Main wearing plate hub 1 1

4 700.21.116 Main wearing plate fixed piece 1 1

700.21A.116 Main wearing plate fixed piece 1 1

5 700.21.131 Flat rivet 12 12 12 12

6 700.21.101 Main pæssuæ plate for clutch l 1

700.21A.101 Main pressuæ plate for clutch 1 1

7 GB/T 6171 - 2000 Nut M8 x 1 - Zn
.
D 6 6 6 6

8 GB/T 5786 - 2000 Bolt M8 x
.lx

30 - Zn. D 3 3 3 3

9 700.21A.102 Disk spring 2 2 2 2

16



Clutch Assembly ( I )
Qty. (Piece)

No. Drawing No. Part Name and Standards
700 704 800 804

10 700.21A.112 Gasket 9 9 9 9

11 700
.21A.103

Auxiliary wearing plate welt l 1 1 1

12 700 .21A.118
Auxiliary wearing plate 2 2 2 2

13 700.21.117 Auxiliary wearing plate hub ,
1 1 1 1

14 700.21A.119 Auxiliary wearing plate fixed piece 1 1 1 1

I

15 700.21A.104 Auxiliary wearing plate pressure plate 1 I I 1

16 700.21A.105 Clutch housing 1 1 1 1

17 700.21. 111 Small shaft - fixed seat of throw - 3 3 3 3

out lever

18 700.21.110 Fixed seat of throw - out lever 3 3 3 3

19 700.21.113 Adjustingspring of throw- out lever 3 3 3 3

20 700.21A.106 Throw- out lever,clutch pressure plate 3 3 3 3

21 GB/T 97 .
1 - 1985 Plain washer 8 - 140HV - Zn. D 6 6 6 6

22 GB/T 91 - 2000 Split pin 3.2 x 16 6 6 6 6
.

I
23 700

.21.107
Small shaft- throw - out lever fixed with 3 3 3 3

clutch housing

24 700.21.109 Adjustingholt for throw- out lever 3 3 3 3

25 GB/T 5786 - 2000 Bolt M10 × 1.25 x 40 - Zn. D 4 4 4 4

26 GB/T 93 - 1987 Single coil spring lock washer 10 6 6 6 6

27 GB/T 27 - 1988 Bolt M10 × 40 - Zn. D 2 2 2 2

No e: Six gaskets and thre a gaskets are used for main and auxiliary clutche separately.

17



I

(.¯¯ ) Clutch Assembly ( I )

Gearbox, housing o
.

I

7 10 0

0

o

8
e o

4
11

3
2 12

5

6
1

.

14 15

16

13
19

17
26

27. 1

18 20

14
21 25

27. 2

22 23. I

13
28

23. 2 16
15

23. 3

5 24



700 704 800 804

1 GB/T 276 - 1994 408¾¶ 60203 1 1 1 1

2 Rh 996713 1 I 1 1

3 700
.21.136

|Jigjg| 1 1 1 1

4 700 .21.120
$#¾&f]ggg I I 1 1

5 GB/T 1152 - 1989 i $F M10 × 1 2 2 2 2

6 700 .21.124
g## f; ggf]¾¾ 2 2 2 2

7 700 .21.122
Ag #ggg 1 1 1 1

8 700 .21.121
$##$fJf¾ l l 1 1

9 700 .37.109
jf ggy 2 2 2 2

10 GB/T 343 - 1994 4 SZ - 1.40 1 1 1 1

11 700 .21.123
1 1 1 1

12 GB/T 1099 - 1979 6 x 25 I 1 I 1

13 GB/T 882 - 2000 W B10 × 32 - Zn. D 2 2 2 2

14 GB/T91-2000 IFCl@3.2x16-Zn.D 2 2 2 2

15 GB/T 6170 - 2000 4 M12 - Zn. D 2 2 2 2

16 GB/T 93 - 1987 NR¾\E 12 2 2 2 2

17 700 .21.125
Å# gg¾ l 1 1 1

18 GB/T 5782 - 2000 WR M12 x 55 - Zn. D 1 1 1 1

19 700
.43.152

jg X 1 1 1 1

20 700 .21.012
g#ggg‡kfFgf‡ 1 1 1 1

21 GB/T 6172 - 2000 $# M10 - Zn. D 1 1 1 1

22 700 .43.134
$$$ X l 1 1 1

23.i 700
.21.129

$#@¾ f 1 1 1 1

23.2 700
.21.133

Â RAW Allig 1 1 1 1

23.3 700 .21.132
ggggg Fg 1 1 1 1

24 700 .37.168
g ggjf¯g 2 2 2 2

25 700
.21.135

ggggg gggg 1 1 1 1

26 700
.21.134-1

ggggg 1 1 I 1

27.1 700 .21.130
g g 1 1 1 1

27.2 700 .21.128
Å# $¾fF 1 1 1 I

28 700
.21.127

§ Ñ l 1 1 1

19



Clutch Assembly ( I )

Oty. (Plece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 GB/T 276 - 1994 Deep groove ball bearing 60203 1 1 1 1

2 Thrust bearing 996713 1 1 1 1

3 700
.21.136

Dust felt ring 1 1 1 1

4 700
.21.120

Thrust bearing housing of clutch 1 1 1 1

5 GB/T 1152 - 1989 Oil cup M10 × l 2 2 2 2

6 700
.21.

124 Thrust bearingextension spring of clutch 2 2 2 2

7 700 .21.
122 Short separating shaft, clutch 1 1 1 1

8 700 .21.121
Thrusting seat,clutch 1 1 1 1

9 700 .37.109
Stop bolt 2 2 2 2

I 10 GB/T 343 - 1994 Inw carbon steel wire SZ- 1.40 1 1 1 1

11 700 .21.
123 Inng separating shaft, clutch 1 1 1 1

12 GB/T 1099 - 1979 Woodruff key 6 x 25 1 1 1 1

13 GB/T 882 - 2000 Clevis pin with head BIO x 32 - Zn. D 2 2 2 2

14 CB/T91-2000 Splitpin3.2x16-Zu.D 2 2 2 2

15 GB/T 6170 - 2000 Nut M12 - Zn. D 2 2 2 2

16 GB/T 93 - 1987 Single coil spring lock washer 12 2 2 2 2

17 700 .21.125 Controlling ocker,clutch 1 1 1 1

18 GB/T 5782 - 2000 Bolt Ml2 x 55 - Zn. D 1 1 1 1
I 19 700

.43.152 Iall- hand red clevis 1 1 1 1

20 700 .21.012 Controlling pull rod unit,elutch 1 1 1 1

21 GB/T 6172 - 2000 Nut M10 - Zn. D 1 1 1 1

22 700 .43.
134 Right - hand md clevis 1 1 1 1

23.1 700
.21.129 Pedal rod,chitch . 1 1 1 1

23.2 700
.21.133 Contacting plate to start safety device 1 1 1 1

23.3 700
.21.132 Pedal rod seat,clutch 1 1 1 1

24 700 .37.168 Iiner for braking shaft 1 1 1 1
25 700 .

21
. 135 Pedal return spring, clutch 1 1 1 1

26 700
.21.

134 - 1 Spring connecting plate
' l 1 1 1

27.1 700 .21.130 Pedal 1 1 1 1
27.2 700 .21.128 Pedal pull bar,clutch 1 1 1 1
28 700

.21.127 Spacer 1 1 1 1

20



MR S Alit Exhaust Tube Assembly

L 2

+ 3

4

5

6

o y O

o

6

8

4
3

9

21

ill |HR|



700 704 800 804

1 700.22.120 fÅÍÑ#§ŠlÊ 1 1 1 1

2 GB/T 6184 - 2000 $fil Ml0 - Zn. D 4 4 4 4

3 GB/T 93 - 1987 #¾¾¾ 10 8 8 8 8

| 4 GB/T97.1-1985 VAR 10-140HV-Zn.D 8 8 8 8

5 700.22.125 Ñ¾¶†ŠlRM 1 1 1 1

6 700.22.130 $4t¾#f‡ 2 2 2 2

7 700.22.111 Ñ¾¶ 1 1 1 1

8 GB/T S783 - 2000 $& M10 x 35 - Zn
.
D 4 4 4 4

9 GB/T 5783 - 2000 M10 x 30 - Zn. D 4 4 4 4

I

Exhaust Tube Assembly

Oty. (Piece)
No. Drawing No. Part Name and S

700 704 800 804

1 700.22.120 Muffler assembly 1 1 1 1

2 GB/T 6184 - 2000 Nut M10 - Zn. D 4 4 4 4

3 GB/T 93 - 1987 Single coil spring lock washer 10 8 8 8 8

4 GB/T 97.1 - 1985 Plain washer 10 - 140HV - Zn. D 8 8 8 8

5 700
.22.

125 Bracket for label, exhaust tube 1 1 1 1

6 700.22.130 Gasket unit 2 2 2 2

7 700.22.111 Exhaust pipe 1 1 1 1

8 GB/T 5783 - 2000 Bolt M10 x 35 - Zn. D 4 4 4 4

9 GB/T 5783 - 2000 Bolt M10 x 30 - Zu. D 4 4 4 4

22



iif$lligd(-) FrontAxleAssembly (I)

3
1

4 2

5

. 4
7

3

3
%\ o .

4
6 6

Q O

O 11
10

13
12

O
O

14

17

16

11

12

o
15

18

|

23



II BIf I i fUN Illildlf ill!M-

700 704 | 800 804

1 700.31.105 % U 1 1 1 1

2 700.31.106 ffÈ 2 2 2 2

3 GB/T97.1-1985 Ÿ¾ 16-140HV-Zn.D 8 8 8 8

4 GB/T 93 - 1987 Ñ¾ M 16 8 8 8 8

5 GB/T 5782 - 2000 MR M16 x 135 - Zn. D 2 2 2 2

6 GB/T 5782 - 2000 R& M16 × 80 - Zn. D 6 6 6 6

7 700.31.101 & M 1 1

8 GB/T 93 - 1987 § M 12 8 8 8 8

9 GB/T 5781 - 2000 $ M12 × 15 - Zn. D 8 8 8 8

10 700.31.114 RM#Já 2 2 2 2

11 700.31.104 NM &Ñ 2 2

12 700.31.016 &# 2 2

13 JB/T7940.1-1995 &$FMl0x1 1 1

14 700.31.013 #F († 1 1

15 700.31.102 1 1

16 700.31.103 MR !!¾k 2 2

17 GB/T 93 - 1987 WR S 14 2 2

18 GB/T 5782 - 2000 $& Ml4 × 35 - Zn. D 2 2

0

. I

24



Front Axle Assembly ( I )
ty. (Plece)

No. Drawing No. Part Name and Standards il
'

700 704 800 804 II
Il

1 700.31.105 Washer 1 1 1 1 il

2 700 .31.106
Incating sleeve

2 2 2 2

3 GB/T 97 .
1 -- 1985 Plain washer 16 - 140HV - Zn. D 8 8 8 8

4 GB/T 93 - 1987 Single coil spring lock washer 16 8 8 8 8

5 GB/T 5782 -- 2000 Bolt M16 x 135 - Zn. D 2 2 2 2

6 GB/T 5782 - 2000 Bolt M16 x 80 - Zn. D 6 6 6 6

7 700.31.101 Holder 1 1

8 GB/T 93 - 1987 Single coil spring lock washers 12 8 8 8 8

9 GB/T 5781-- 2000 Bolt M12 x 15 - Zn. D 8 8 8 8

10 700.31.114 .
Side plate of holder 2 2 2 2

11 700.31.104 Washer for swing shaft 2 2 2 2

12 700
.31.016

Oil sealing 2 2

13 JB/T 7940 .
1 - 1995 Oil cup M10 × l l 1

14 700.31.013 Outer cover unit 1 1

15 700.31.102 Swing shaft 1 1

16 700.31.103 Incatingplateforswingshaft 2 2

17 GB/T 93 - 1987 Single coil spring lock washer 14 2 2

18 GB/T 5782 - 2000 Bolt M14 x 35 - Zn. D 2 2

0

I
I i

25



R IL It I 1 I mn 90 MI IUlil 1|I-

llíf$lk, ik (2) Front Axle Assembly ( I )

1

2

3

4

26
28

5

27 6
25

24

23 8
7

13
12

11
10

22

21

15

15

20 8 ½ Taff

16
Outer cover unit

18

17

19

26



I

700 704 800 I 804
i

1 GB/T 6172 - 2000 $4 M24 x 2 - Zn .
D l 1

2 GB/T 93 - 1987 24 1 1

3 700.31.115 2 1 1

4 700.31.113 & l 1

5 700.31.121 2 1 1

6 700.31.016 & († 2 2

7 700.31.015 A TRL(‡($) 1 1

8 JB/T7940.1-1995 M$FM10xl 2 2

9 700.31.107 RIBM‡k 3 3

10 700.31.120 kg § 3 3

11 GB/T 97.1-1985 -Ÿ¾Ð 16-140HV-Zn.D 3 3

12 GB/T 93 - 1987 WRMS 16 3 3

13 GB/T6171-2000 $4M16×1.5-Zn.D 3 3

14 GB/T 301 - 1995 fl3$¾¶ 8109 1 1

15 GB/T 9877
.
1 - 1988 Mí# 60 x 85 × 14 2 2

16 GB/T 1099 - 1979 *lšl 10 x 32 1 1

17 700
.31.011

$#líQ ## 1 1

18 700.31.111 WR $¾ 6 6

19 700.31.112 WAR 1 1

20 700.31.110 ŠkWW# 6 6

21 GB/T 893.1 - 1986 RENR$$U 85 1 1

22 GB/T 297 - 1994 7509E l 1

23 GB/T 297 - 1994 7606E 1 1

24 700.31.117 kig§ 1 1

25 700
.31.118

4 I 1

26 GB/T 91 - 2000 ¾ D #14 x 40 1 1

27 700.31.109 R Bl(§ 1 1

28 700.31.108 ËËË&Ë l 1

27

II-IMI EU HI l il¾ Uli



E BI If I ftWNU Wldll lil SI-

Front Axle Assembly ( I )

Oty. (Piece)
No. Drawing No. Part Name and StandanIs

700 704 800 804

1 GB/T 6172 - 2000 Nut M24 x 2 - Zn
.
D 1 1

2 GB/T 93 - 1987 Single coil spring lock washer 24 1 1

3 700.31.115 Washer for vertical shaft 1 1

4 700.31.113 Trapezoidal ann,right 1 1

5 700.31.121 Dust cap for vertical shaft 1 1

6 700.31.016 Oil sealing 2 2

7 700.31.015 Inner cover unit, right 1 1

8 JB/T 7940
.
1 - 1995 Oil cup M10 x 1 2 2

9 700.31.107 Fastening bolt 3 3

10 700.31.120 Supprot sleeve 3 3

11 GB/T 97. 1 - 1985 Plain washer 16 - 140HV - Zn. D 3 3

12 GB/T 93 - 1987 Single coil spring lock washer 16 3 3

13 GB/T 6171-2000 Nut M16× l.5-Zn.D 3 3

14 GB/T 301 - 1995 Thrust ball bearing 8109 1 1

15 GB/T 9877
.
1 - 1988 Oil sealing 60 x 85 × 14 2 2

16 GB/T 1099 - 1979 Woodruf key 10 x 32 1 1

17 700
.31.011

Steering knuckle weldment I 1

18 700.31.111 Boltforfronthub 6 6

19 700.31.112 Front hub 1 1

20 700.31.110 Nut for front hub 6 6

21 GB/T 893.1 - 1986 Circlip for hole 85 1 1

22 GB/T 297 - 1994 Tapered roller bearing 7509E 1 1

23 GB/T 297 - 1994 Tapered roller bearing 7606E 1 1

24 700
.31.117

Thrust washer for bearing 1 1

25 700.31.118 Nut 1 1

26 GB/T 91 - 2000 Split pin 4 x 40 1 1

27 700.31.109 Gasket of hub cover 1 1

28 700.31.108 Hub cover of front wheel 1 1

28



li![$À\AR ( ) Front Axle Assembly ( X )

6

7

8

NROM‡
outer cover unit

i

9 I
I

4
5

3

23 25

1 27

13
12

11 28

14
15

15 21

16
17 22

18
12

|

o 19

0

20
0 0

29

IR |



700 i 704 800 804
I

1 700.31.107 3 3

2 700.31.120 3 3

3 GB/T97.1-1985 16-140HV-Zn.D 3 3

4 GB/T 93 - 1987 WR E 16 3 3

5 GB/T6171-2000 $4M16xl.5-Zn.D 3 3

6 GB/T 6172 - 2000 $4 M24 x 2 - Zn. D 1 1

7 GB/T 93 - 1987
.

# M 24 1 1

8 700.31.115 2 RM l 1

9 700.31.119 & BR 1 1

10 700.31.121 i 7-!¾ l 1

11 700.31.016 fill ‡† 2 2

12 JB/T 7940.1 - 1995 fill# M10 x 1 2 2

13 700.31.012 Vi ggf‡( ) 1 1

14 GB/T 301 - 1995 & IJ$$Æ 8109 1 1

15 GB/T 9877
-
1 - 1988 fill f 60 x 85 × 14 2 2

16 700
.31.011 i¾# 1 1

17 GB/T 1099 - 1979 10 x 32 1 1

18 700.31.111 R$k 6 6

19 700.31.110 $4 6 6

20 700.31.112 ggg 1 1

21 GB/T 893. 1 - 1986 AB¾iŠfâÐ 85 1 1

22 GB/T 297 - 1994 $f W 7509E I 1

23 GB/T 271 -- 1994 ST * 7606E 1 1

24 700
.31.

117
.lkiš¾¾

l 1

25 GB/T 91 - 2000 N l¯I #Al4 x 40 1 1
I 26 700.31.118 $ 4 1 1

27 700.31.109 MARR l 1

28 700.31.108 $Ê$¾Ë l 1

30



Front Axle Assembly ( JI[)

Oty. (Plece)
No. Drawing No. Part Name and Standards

700 704
.

800 804

1 700
.31.

107 Fastening bolt 3 3

2 700.31, 120 Supprot sleeve 3 3

3 GB/T 97
.
1 - 1985 Plain washer 16 - 140HV - Zn. D 3 3

4 GB/T 93 - 1987 Single coil spring lock washer 16 3 3

5 GB/T 6171-2000 Nut M16×1.5-Zn.D 3 3

6 GB/T 6172 - 2000 Nut M24 × 2 - Zn. D 1 1

7 GB/T 93 - 1987 Single coil spring lock washer24 1 1

8 700
.31.115

Washer for vertical shaft 1 1

9 700
.31.

I19 Trapezoidalann, left I 1

10 700.31.121 Dust cap for vertical shaft 1 1 |

11 700.31.016 Oil sealing 2 2

12 JB/T 7940
.
1 - 1995 Oil cup M10 × 1 2 2

13 700.31.012 Inner cover unit,left 1 1

14 GB/T 301 - 1995 Thrust ball bearing 8109 1 1

15 GB/T 9877. 1 - 1988 Oil sealing 60 x 85 × 14 2 2

16 700 .31.011
Steering knuckle weldment 1 1

17 GB/T 1099 - 1979 Woodruff key 10 × 32 1 1

18 700.31.111 Bolt for front hub 6 6

19 700.31.110 Nut for front hub 6 6

20 700.31.112 Front hub 1 1

21 GB/T 893. 1 - 1986 Cixelip for hole 85 1 1

22 GB/T 297 - 1994 Tapered roller bearing 7509E 1 1

23 GB/T 297 - 1994 Tapered roller bearing 7606E 1 1

24 700.31.117 Thrust washerfor bearing 1 1

25 GB/T 91 - 2000 Split pin 4 x 40 1 1

26 700.31.118 Nut 1 1

27 700.31.109 Gasket of hub cover 1 1

28 700.31.108 Hub cover of front wheel 1 1

i

31



IIIIL 1 It i I E BR HIMlllll El-

¯$ ,94it ( 15|) Front Axle Assembly ( lV )

1 2

3

Trapezoidal arm, right

4

5

7 6
8

9

10
11

12

7

ggg
1

2
10 9

Trapezoidal arm, left
3

13
11

14

15

32



700 704 800 804

1 GB/T9459-1988 #M16xl.5--Zn.D 2 2

2 GB/T 91 - 2000 RO 4A4 × 30 2 2

3 GB/T 93 - 1987 WR& 16 2 2

4 700
.31.020

$$ggigg 1 1

5 GB/T 6173 - 2000 4 M20 x 1 - Zn. D 1 1

6 700.31.137 $ gfFAgg 1 1

7 GB/T6171-2000 $4M12x1.5-Zn.D 2 2

8 GB/T 93-2000 WARE 12 2 2

9 GB/T97.1-1985 §¾12-140HV-Zn.D 2 2

10 700.31.153 R$fk? 2 2

11 700.31.122 R$fj!Bggd 2 2

12 700.31.154 R$F 1 1

13 700.31.138 †kŠFARW 1 1

14 GB/T6173-2000 OM20x12-Zn.D 1 1

15 700
.31.022

24¾ÅkŠŠ 1 1

Front Axle Assembly ( IV l

Qty. (Plece)
No. Drawing No. Part Name aml Standards

700 704 800 804

1 GB/T 9459- 1988 Nut M16× 1.5-Zn.D 2 2

2 GB/T 91 - 2000 Split pin 4 x 30 2 2

3 GB/T 93 - 1987 Single coil spring lock washer 16 2 2

4 700
.31.020

Ball joint assembly, right 1 1

5 GB/T 6173 - 2000 Nut M20 x 1 - Zn. D 1 1

6 700.31.137 Inner connecting pipe of cross pull rod,right 1 1

7 GB/T 6171 -2000 Nut M12×1.5-Zn.D 2 2

8 GB/T 93 - 2000 Single coil spirng lock washer 12 2 2

9 GB/T 97
.
1 - 1985 Plain washer 12 - 140HV - Zn. D 2 2

10 700.31.153 Clip of cross pull tod 2 2

11 700.31.122 Fasteningbolt of cross pull rod 2 2

12 700.31.154 Cross pull red 1 1

13 700.31.138 Inner connecting pipe of cross pull tod,left 1 1

14 GB/T 6173 - 2000 Nut M20 × l left - Zn. D 1 1

15 700
.31.022

Ball joint assembly, left 1 1

33



1|llI II I I I IRI IlldI liißi!Illdil Ili-

llIIM ‡TF it (--) Front Driving Axle Assembly ( I )

3

4

o o

- 6
5

o

2
3

.

8 9
2

10
12 11

22
16

21

18
16

17

26
22

24
25 21

22

27
21

0 0

• 28

0 0

0

0

34



700 | 704 800 804

1 GB/T 5782 - 2000 MR M16 × 140 - Zn. D 4 4

2 GB/T 93 - 1987 #R§ 16 8 8

3 GB/T97.1-1985 §§§16-140HV-Zn.D 8 8

4 704.31D.101 $6 1 1

5 700.31.106 jf& 2 2

6 700.31.105

7 GB/T 5782 - 2000 WR M16 × 70 - Zn. D 2 2

8 GB/T 5782 - 1986 $ M16 x 80 - Zn. D 6 6

9 GB/T 5782 - 2000 R& M16 x 135 - Zn. D 2 2

10 GB/T 93 - 1987 #RR¾ 12 8 8

11 GB/T S781 - 2000 S& M12 x 15 - Zn
.
D 8 8

12 700.31.114 ‡6g#!IÍN 2 2

16 GB/T 9877 .
1 - 1988 BR 99 × 115 x 7

.
5 2 2

17 704.31D.105 B‡† l 1

18 704.310.104 Og ggg 1 1

19 704.31B.111 $$ g($) 1 1

20 704.31B.110 gggg( ) 1 1

21 GB/T 5785 - 2000 gå M18 × 1.5 x 70 - Zn. D 4 4

22 GB/T 93 - 1987 #R§ 18 12 12

23 GB/T 5785 - 2000 WR M16 x 1.5 x 80 - Zn. D 4 4

24 GB3452.1-1992 ON NMS3x3.55G 1 1

25 704 .31D.103
g†#g 1 1

26 704.31D.102 g 1 1

27 GB/T 1152 - 1989 *F M10 x 1 2 2

28 704.31B.011 ¯N þþ 1 l

I

35

-m initimi



Front Driving Axle Assembly ( I )

Qty. (Piece)No. Drawing No. Part Name and StandanIs
700 704 800 804

1 GB/T 5782 - 2000 Bolt M16 x 140 -- Zn . D 4 4
2 GB/T 93 - 1987 Single coil spring lock washer 16 8 8
3 GB/T 97. 1 - 1985 Plain washer 16 - 140HV - Zn. D 8 8
4 704.31.101 Holder 1 1
5 700

.31,
106 Incating sleeve 2 2

6 700.31.105 Washer O O
7 GB/T 5782 - 2000 Bolt MI6 x 70 - Zn. D 2 2

GB/T 5782 - 2000 Bolt M16 x 140 - Zn. D 4
8 GB/T 5782 - 1986 Bolt Ml6 x 80 -- Zn. D 6 6
9 GB/T 5782 - 2000 Bolt M16 x 135 - Zn. D 2 2
10 GB/T 93 - 1987 Single coil spring lock washer 12 8 8
11 GB/T 5781 -2000 Bolt MI2× 15-Zn.D 8 8
12 700.31.114 Side plate of holder 2 2
16 GB/T 9877. 1 - 1988 Oil sealing 99 x 115 x 7.5 2 2
17 704.31D.105 Rear sleeve 1 1
18 704.31D.104 Bearing housing for zear oscillating axle 1 1
19 704.31B.111 Front connecting plate (right) 1 1
20 704.31B.110 Front connecting plate (left) 1 1
21 GB/T 5785 -2000 Bolt MIS× l.5×70-Zn.D 4 4
22 GB/T 93 - 1987 Single coil spring lock wasber 18 12 12
23 GB/T 5785 - 2000 Bolt M16 xl .5 x 80 - Zn. D 4 4
24 GB3452.1-1992 O-sealring53x3.55G 1 1
25 704.31D.103 Front sleeve 1 1
26 704.31D.102 Bearing housing for front oscillating axle 1 1
27 GB/T 1152- 1989 Oil cup M10 x 1 2 2
28 704

.318.011
Front axle assembly I l

Note: O Depending on requirement.

36

|



liffW ‡TF $ (
-)

Front Driving Axle Assembly ( H )

23 7
°

10
1-

5

24
7

2 6

4 5

5

6

2
5

3
4

4 e 8

25

1

26

11 26

27

12

il3
4

17

14 18
is

16
0

37



700 704 800 804

1 5111572 ÅË¾ l 1

2 5111573 & $ 2 2

3 GB/T 894.1 - 1986 WT]¾ittim 25 1 1

4 GB/T I152 - 1986 &$F M10 xl 2 2

5 JB/T 982 - 1977 MB 16 4 4

6 700 .40.026 &&&¾¶&R 2 2

7 700 .40.112 24g†k(3) 2 2

8 704.31.021 WA &&R 1 1

10 GB/T 93 - 1987 #RRE 8 1 1

17 GB/T 6171 - 2000 $4 M14 x 1.5 - Zn. D 2 2

18 704.31.031 $WAgigd 1 1

19 GB/T6173-2000 MSM22x1.5-Zn.D I 1

20 704.31.201 912*f 1 1

21 GB/T6173-2000 $#M22×1.52-Zn.D 1 1

22 704.31.030 - kWARAAR I 1

23 GB/T5783-2000 $$kM8x20-Zn.D 1 1

24 704.31.213 &¾ šÊ 1 1

25 704.31.212 M Šl 1 1

26 704.31.223 M \¾Ð 2 2

27 GB/T91-2000 JFl¯l@4x36 1 1

: (D El¾ 654 ¶($ff#RL

38



Front Driving Axle Assembly ( II )

Oty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 5111572 Cylinder pin 1 1

2 5111573 Washer of cylinder pin 2 2

3 GB/T 894. 1 - 1986 Circlip for shaft 25 1 1

4 GB/T l 152 -- 1986 Oil cup M10 x 1 2 2

5 JB/T 982 - 1977 Washer 16 4 4

6 700 · 40.026 Cylinder rigid pipe assembly, right 2 2

7 700 . 40.112 Hollow bolt (3) 2 2

8 704.31.021 Steering cylinder assembly I I

10 GB/T 93 - 1987 Single coil spring lock washer 8 1 1

17 GB/T 6171 - 2000 Nut M20 x 1.5 - Zn. D 2 2

18 704.31.031 Right steering joint assembly I I

19 GB/T 6173 -2000 Nut M22 x 1.5 - Zn.D 1 1

20 704.31.201 Cross drawbar 1 1

21 GB/T 6173 - 2000 Nut M22 × l
.5

left - Zn. D 1 1

22 704.31.030 Irft steering joint assembly 1 1

23 GB/T 5783 - 2000 Bolt MS × 20 - Zn. D 1 1

24 704.31.213 Cylinder pin roll assembly 1 1

25 704.31.212 Pin roll 1 1

26 704.31.223 Washer of pin roll 2 2

27 GB/T 91 - 2000 Split pin 4 x 36 1 - I

Note: Specific for the front axle of Shanghai 654.

39



llIJWi#1*TFAR (= ) Front Driving Axle Assembly ( ll[ )

1 2

3
e

4

5
6 . 12

7

· ° 8
o 10

11 13 14

15
9

16

17

20
23

24 18

25 19
26

21
27 22

29
28

° 2
33

30 *

oc
o

o 34
35 36

31 o

32 o

21 o 37

o
38

o
41

42 9

43
O

44
39

40 45
46 47

th: 1Ñ 654 tíJff#¾
Note: Specific for the front axle of Shanghai 654.

40



700 704 800 ! 804

1 GB/T 5786 - 2000 W M10 x 1
.
25 × 45 - Zn

.
D 6 6

2 GB/Tll52-1979 M$FM10x1 5 5

3 704.31.108 Wl@¶† 4 4

4 704.31.123 i) R 1 1

5 704.31.131 Éf 4 4

6 GB/T 297 - 1994 š#$$¾\ÍIR 2007106E 4 4

7 704.31.133 fL 2 4 4

8 704.31.113 $¾lii]¶W 1 1

9 GB/T 5786 - 2000 $& Ml0 x 1.25 x 25 - Zn.D 26 26

10 704.31.118 |R&gif 2 2

11 704.31.112 Mtff¾ 1 1

12 504.31.164 fif; & 1 1

13 Q903 lifl¾ Z 1/8" - 27 1 1

14 704.31.119 @¾¾#¯1 2 2

15 GB/T S89 - 1986 WO M12 - Zn. D 2 2

16 Q61906 $$ Z 3/4" - 14 1 1

17 GB 1235 - 1976 O 4t B 30 x 3
.
1

.

1 1

18 500.37.136
,

R $ 20 1 1

19 500.37.137 $$ M20 × 1.5 1 1

20 704.31.176 RM 1 1 | |

21 GB/T 93-1987 #RRE 12 4 4

22 GB/T 5783 - 2000 $& M12 × 35 - Zn. D 4 4

23 504.31.178 RM §&iW 1 1

24 504.31.177 $# R$# 1 1

25 504.31.180 $#Ì 1 1

26 504.31.181 $¾¾ PA 1 1

27 504.31.174 N URRË 1 1

28 504.31.173 M MR R 1 1

29 504.31.175 iBJ¾¾Ñ 1 1

30 504.31.172 URRËÊ 1 1

31 GB/T 5782 - 2000 $4 Ml2 × 55 - Zn. D 4 4

32 GB/T5783-2000 SRMI6×40-Zn.D 3 3

33 704.31.114 &¾l Ti 1 1

34 704.31.130 $ ÈÌ 2 2

35 704.31.127 R##Ý 2 2

R: (D 14 654 Atff-#)1L

41



700 704 800 804

36 704.31.104 kiMI 2 2

37 HG4 - 692 - 67 idlA#SD90 × 120 x 12 2 2

38 GB/T 297 - 1994 IER$f IR 2007112E 2 2

39 704.31.111 & t 2 2

40 GB/T 119 - 1986 RM B10 x 20 2 2

41 GB/T 297 - 1994 $$f$lllR 2007113E 2 2

42 704.31.126 RIF 2 2

43 704.31.109 & 2 2

44 704.31.122 $ 2 2

45 704.31.121 MRRE 2 2

46 704.31.135 NÃ¾¾ 2 2

47 704.31.103 2 2

Front Driving Axle Assembly ( III )

. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 GB/T 5786 - 2000 Bolt MIO xl .25
× 45 - Zn. D 6 6

2 GB/T 1152 - 1W9 Oil cup M10 × 1 5 5

3 704.31.108 King pin 4 4

4 704.31.123 Adjustingshim I 1

5 704.31.131 Oil sealing 4 4

6 GB/T 2W - 1994 Tapered roller bearing 2007106E 4 4

7 704.31.133 Orifice cover 4 4

8 704.31.113 Right steering joint arm 1 1

9 GB/T 5786 - 2000 Bolt MIO x 1.25 x 25 - Zn. D 26 26

10 704.31.118 Incating bolt 2 2

11 704.31.112 Front axle housing 1 1

12 504.31.164 Gasket 1 1

13 Q903 Air plug Z 1/8" - 27 1 1

14 704.31.119 Fixed bolt 2 2

Note: © Specific for the front axle of Shanghai654.

42



Front Driving Axle Assembly ( Ill

Oty. (Plece)
No. Drawing No. Part Name and Standards

700 704 800 804

15 GB/T 889 - 1986 Nut Ml2 - Zn. D 2 2

16 Q61906 Plug Z 3/4" - 14 1 l

17 GB 1235 - 1976 O - seal ring 30 × 3. 1 1 1

18 500.37.136 Plug washer 20 1 1

19 500 . 37
.
137 Plug M20 x 1

.
5 1 1

20 FT654
.
3 l

.
176 Font swing shaft

1 1

21 GB/T 93 - 1987 Single coil spring lock washer 12 4 4

22 CB/T 5783 - 2000 Bolt M12 × 35 - Zn. D 4 4

23 504.31.178 Dust cap for font swing shaft 1 1

24 504.31.177 Font skeleton oil sealing 1 1

25 504.31.180 Font sleeve
l 1

26 504.31.181 Bearing housing of font swing shaft l I

27 504.31.174 Fixed flange of swing shaft 1 1

28 504.31.173 Incking washer of swing shaft 1 1

29 504.31.175 Incking washer of swing shaft 1 1

30 504.31.172 Fixed flange cover 1 1

31 GB/T 5782 - 2000 Bolt Ml2 × 55 - Zn. D 4 4

32 GB/T 5783 -- 2000 Bolt M16 x 40 - Zn
.
D 3 3

33 704.31.114 Irft steering joint arm 1 1

34 704.31.130 Oil sealing
2 2

35 704.31.127 Combined sleeve
2 2

36 704.31.104 Flange shaft
2 2

37 HG4 - 692 - 67 Oil sealing SD 90 x 120 × 12 2 2

38 GB/T 297 - 1994 Tapered roller bearing 2007112E 2 2

39 704.31.111 Hub 2 2

40 GB/T l19 - 1986 Parallel pin B10 x 20 2 2

41 GB/T 297 - 1994 Taperedroller bearing 2007113E 2 2

42 704.31.126 Incking ring 2 2

43 704.31.109 Spider 2 2

44 704.31.122 Washer 2 2

45 704.31.121 Incking washer 2 2

46 704, 31
. 135 Round nut 2 2

47 704.31.103 Ring gear 2 2

| '

I

I I

Note: Specific for the font axle of Shanghai654

43



MM II Illli-

liffSEi#1‡TFAR ( IEI) Front Driving Axle Assembly ( IV )

4

5 8

10

0

12

3 4

11 o

0

17
0

18

15

16

i 19-

16

15

18

17

ÌÈ:
_LM

654 $1Jff-#¾o
Note: Specific for the front axle of Shanghai 654.

44

|
i
I
i



700 704 800 804

I I

1 GB/TS783-2000 WRM10x25-Zn.D 8 8

2 GB/T 93 - 1987 MAME 10 8 8

3 504.31.140 7ÁFE 2 2

4 504.31.139-1 iBJ¾¾R 2 2

5 GB/T297-1994 iŠ¯FMW30209 2 2

6 GB/T 93 --- 1987 % MS 12 10 10

7 GB/T 5783 - 2000 MR M12 x 35 - Zn. D 10 10

8 504.31.138 §¾#§171 1 1

9 504.31.141 $ Ë¾ÈrŠŠ& 10 10

10 504.31.142 )A E¾kWW 1 1

11 GB/T 119-1986 ERM A6×50 .I
1

12 504.31.148 MRS§y% 1 1

13 GB/T 9459 - 1988 g¾ M10 xl - Zn. D 10 10

14 GB/T 91 - 2000 R [3 M 2 x 20 10 10

15 504.31.147 #¾$kk¾ 2 2

16 504.31.146 * NR 2 2

17 504.31.144 WARRÈ¾ M 2 2

18 504.31.145 WARR 2 2

19 504.31.143 GR 1 1

45



Ill I I JI | lill Eli-

front Driving Axle Assembly ( W

Oty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 GB/T 5783 - 2000 Bolt M10 x 25 - Zn. D 8 8

2 GB/T 93 - 1987 Single coil spring lock washer 10 8 8

3 504.31.140 Bearing housing 2 2

4 504.31. 139 - 1 Adjustingshim 2 2

5 GB/T 297 - 1994 Tapered roller hearing 30209 2 2

6 GB/T 93 - 1987 Single coil spring lock washer 12 10 10

7 GB/T 5783 - 2000 Bolt M12 × 35 - Zn
.
D 10 10

8 504.31.138 Differential support I 1

9 504.31.141 Bolt for driven conical gear 10 10

10 504.31.142 Driven conical gear,big 1 1

11 GB/T 119 - 1986 Parallel pin A6 x 50 1 1

12 504.31.148 Differential housing I 1

13 GB/T 9459 - 1988 Nut MIO xl - Zn. D 10 10

14 GB/T 91 - 2000 Split pin 2 × 20 10 10

15 504.31.147 Thrust washer of semiaxle gear 2 2

16 504.31.146 Semiaxle gear 2 2

17 504.31.144 Thrust washer of planetary gear 2 2

18 504.31.145 Planetary gear 2 2

19 504.31.143 Planetary shaft 1 1

O

No e: Specific for the front axle of Shanghai 654.

46



lifflE *ÍF/JtŠ (X ) Front Driving Axle Assembly ( V )

0

1

2

3

4

5

6

7

9

8

10
11

O

12

13

14
15

16

17

|
|

R: kW 654 ¯À![W¯#¾a
Note: Specific for the front axle of Shanghai 654.

47



700 704 800 804

1 504.31.170- 1 Ri‡¢45 1 1

2 704.31.171 Ri $$$Àj#tBE 1 1

3 GB/T 1152- 1989 NA#FM10x1 1 1

4 504.31.150 59191913094 1 1

5 504.35.152 Rif@$8P&iksi l 1

6 504.31.159-1 $$$¾$¾I& l 1

7 504.31.157-2 Ñš 1 1

8 HG4 - 692 - 67 ŸÉ$# SG50 x 72 x 12 1 I

9 GB 1235- 1976 0 Rí$fk# 31.5× 1.8 1 1

10 GB/T 308- 1989 941$5 1 1

ll 504.31.153- 1 56 (§ 1 1

12 GB/T 297 - 1994 MT$d Š 32207 1 1

13 504.31.154-2 ¯Ë$J fr$ $$¶)§ 1 1

14 504.31.156 Vii&thff 1 1

15 GB 1235- 1976 0164 fŠ#@@110×3.1 l 1

16 GB/T 297 - 1994 ERNT4AR 30308 1 1

17 5(PL.31.155-2 3Ë80@S¾hgg$2 1 1

O

ft: 14 654 $tfF#} L



Front Driving Axle Assembly ( V )
1 Oty. (Plece)

No. Drawing No. Part Name and Standards
700 704 800 804

1 504.31. 170 - 1 Rear sleeve 1 1

2 704.31.171 Bearing housing of æar swing shaft 1 1

3 GB/T 1152 - 1989 Oil cup M10 × 1 1 1

4 504.31.150 Rear skeleton oil sealing 1 1

5 504.31.152 Dust cap for æar swing shaft l 1

6 504.31. 159 - 1 Incking nut 1 1

7 504.31.157 - 2 Spacer ring
1 1

8 HG4 - 692 - 67 Oil sealing SG50 x 72 × 12 1 1

9 GB 1235 - 1976 O - seal ring 31.5 x 1.8 1 1

10 GB/T 308 - 1989 Steel ball 5 1 1

11 504.31. 153 - 1 Spacer sleeve 1 1

12 GB/T 297 - 1994 Tapered roller bearing 32207 1 1

13 504.31.154 -2 Bearing housing of drive conical gear 1 1

14 504.31.156 Adjustingshim
1 1

15 GB 1235 - 1976 O - seal ring 110 x 3.1 1 1

16 GB/T 297 - 1994 Tapered roller bearing 30308 1 1

17 504.31. 155 - 2 Driving conical gear 1 1

O

I

No e: Specific for the foot axle of Shanghai654.

49



liifšMIJ‡TFRJR(†) Front Driving Axle Assembly ( VÏ )
|

2
3

4

1

5
6

9
10 11

12

10

13

14

15
16 0

18

o 19

- O 20
17 o

fË: 14 654 #Jff#¾
Note: Specific for the front axle of Shanghai 654.

50



I

700 704 800 804

1 704.31.011 Elliß#4 AR 2 2

2 GB/T 894.1 - 1986 MW¾¾¾ 30 2 2

3 GB/T893.1-1986 KBWRMS55 4 4

4 704.31.116 ¯ijifŠ## 2 2

5 GB 1235 - 1976 O Sf¾¾¾ 75 x 3. 1 2 2

6 GB/T 276 - 1994 |@¾¾-7 * 6006 2 2

7 HG4 - 692 - 67 †$lk SD35 x 55 × 11 2 2

8 704.31.117 Ni i 2 2

9 GB/T 894.1 - 1986 % ME 22 6 6 i

10 704.31.124 OR §Ñ 12 12

11 704.31.102 RER 6 6

12 GB/T 305 - 1989 $$† 5 x 25. 8 102 102 |

13 704.31.125 & 6 6

14 GB3452.1-1992 OS40kW20x1.8 6 6

15 704.31.101 ·kWW 2 2

16 704.31.120 ## 2 2

17 704.31.110 RA 2 2

18 GB/T 5786 - 2000 MR M12 x 1.25 x 30 - Zn. D 20 20

19 500.37.136 MS E 2 2

20 500.31.137 gg M20× 1.5 2 2

O

I

R: tWF6541)!J‡TF#¾a

51



E El I I l l i l ! Ill M-
front Driving Axle Assembly ( VI

Oty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 704.31.011 Carlan transmission shaft assembly 2 2

2 GB/T 894.1 - 1986 Circlip for shaft 30 2 2

3 GB/T 893. 1 - 1986 Circlip for hole 55 4 4

4 704.31. 116 Sleeve for front shaft 2 2

5 GB 1235 - 1976 O - seal ring 75 x 3.1 2 2

6 GB/T 276 - 1994 Tapered roller bearing 6006 2 2

7 HG4 - 692 - 67 Oil sealing SD35 x 55 × 11 2 2

8 704.31.117 Dust cap 2 2

9 GB/T 894. 1 - 1986 Circlip for shaft 22 6 6

10 704.31.124 Washer for planetary gear 12 12

11 704.31. 102 Planetary gear 6 6

12 GB/T 305 - 1989 Needle 5 × 25
.
8 102 102

13 704.31.125 Planetary shaft 6 6

14 GB 3452
.
1 - 1992 O - seal ring 20 xl .

8 6 6

15 704.31.101 Central main gear 2 2

16 704.31. 120 Sleeve 2 2

17 704.31.110 Planetary frame 2 2

18 GB/T 5786 - 2000 Bolt M12 xl .25
× 30 - Zn. D 20 20

19 500
.
37

. 136 Plug washer 2 2

20 500.31.137 Plug M20× 1.5 2 2

O

No e: Specific for the fron axle of Shanghai 654.

52



I

¯ÑIi¾#41 Front Wheel Assembly

|

1

2

3

|

53



I lEl IMI Idill Ell-

700 704 800 804

1 GB/T2979-1999 ½&¾6.50-20 2 2

2 GB/T2979-1999 AR 6.50-20 2 2

3 700
.32.011 litÏ JAS.50F/20.E 2 2

O

Front Wheel Assembly

Oty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 GB/T 2979 - 1999 Cover tire 6.50 - 20 2 2

2 GB/T 2979 - 1999 Inner tube 6.50 - 20 2 2

3 700
.32.011

Front rim assembly5.50F/20.E 2 2

|

54



lifiWi kWit Front Driving Wheel Assembly

-
1

3

e
6

4

5

55

IIM II| g|1 |



R El I 365 1 ( I UIUllll M-

700 704 800 804
I I

1 GB/T2979-1999 #RM8.30-24 2 2

2 GB/T2979-1999 ÀlR 8.30-24 2 2

3 704
.32.011 1|1JR$Jgg 2 2

4 GB/T 93 - 1987 #RM Í 16 12 12

5 CB/T 5786-2000 $‡k M16× l.5 x 40 - Zn.D 12 12

6 704.32B.101 liffŠgg 12 12

O

Front Driving Wheel Assembly

Oly. (Plece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 GB/T 2979 - 1999 Cover tiæ 8.30 - 24 2 2

2 GB/T 2979 - 1999 Inner tube 8.30 - 24 2 2

3 704 . 32.011 Font rim assembly 2 2

4 GB/T 93 - 1987 Single coil spring lock washer 16 12 12

5 GB/T 5786 - 2000 Bolt M16 xl .5
× 40 - Zn. D 12 12

6 704
.32B.101 Nut for front wheel 12 12

56



BE Athht Rear Driving Wheel Assembly

3
5 4

,

5

1

2

6

10
8

O
io 11

7

io \
4

is

57



700 704 800 804

1 GB/T 2979 - 1999 % &f 14.9 - 30 2 2 2 2

GB/T 2979 - 1999 W ## B 16.9 - 30 2 2

2 GB/T2979-1999 W RA 14.9-30 2 2 2 2

GB/T 2979 - 1999 E R AM 16
.9 - 30 2 2

3 GB/T 6170 - 2000 $4 M16 - Zn
.
D 28 28 28 28

4 GB/T93-1987 WARM 16 40 40 40 40

5 700.34.105 & W 2 2 2 2

6 W14L × 30 - 3 $¾ M16 × 80 16 16 16 16

7 W12x30A-1 A ## 2 2 2 2

8 700.34.102 RER$¾(1) 12 12 12 12

9 GB/T 95 - 1985 T¾ 16 - 140HV - Zn. D 16 16 16 16

10 700.34.101 BER 12 12 12 12

11 700. 34.103 BERWW(2) 24 24 24 24

12 700. 34.104 V¾Ð 12 12 12 12

13 GB/T 5783 - 2000 $ M16 × 40 - Zn. D 12 12 12 12

58

|



il

Rear Driving Wheel Assembly

Qty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 GB/T 2979 - 1999 Cover tire 14.9 - 30 2 2 2 2

GB/T 2979 - 1999 Cover tire 16.9 - 30 2 2

2 GB/T 2979 - 1999 Inner tube 14.9 - 30 2 2 2 2

GB/T 2979 - 1999 Inner tube 16.9 - 30 2 2

3 GB/T 6170 - 2000 Nut M16 - Zn. D 28 28 28 28

4 GB/T 93 - 1987 Single coil spring lock washer 16 40 40 40 40

5 700.34.105 Spoke 2 2 2 2

6 W14L x 30 - 3 Bolt M16 × 80 16 16 16 16

7 W12 x 30A - 1 Rim weldment 2 2 2 2

8 700. 34.102 Rear balance weight bolt (1) 12 12 12 12

9 GB/T 95 - 1985 Plain washer 16 - 140HV - Zn. D 16 16 16 16

10 700.34.101 Rear balance weight 12 12 12 12

11 700. 34.103 Rear balance weight bolt (2) 24 24 24 24

12 700. 34.104 Plain washer 12 12 12 12

13 GB/T 5783 - 2000 Bolt M16 x 40 - Zn. D 12 12 12 12

Note: o Rice tire can be used o Pick and choose

59

-- malmi



Ilta 1 H 1 |0 UMMIII --
AggAJA(-) Gearbox Assembly (I)

20
1

2 2

3 3

4
4

5
5

6

7

8

9

10

11

19

18
13

12 o

Gearbox housing

14 o

15

17

16

19

15

60



I

I

700 704 800 804

1 - 700
.37.014

i $ffi¶$gfit l 1 1 I

2 GB/T 895.2 - 1986 WIM#JMB 18 2 2 2 2

3 700
.37.152

&¾¾9$¾ 2 2 2 2

4 700
.37.153

&¾#¾¾ 2 2 2 2

5 700
.37.154

RMR È¾ 2 2 2 2

6 GB/T 5780 - 2000 $4 M10 × 50 - Zn. D 4 4 4 4

7 GB/T 93 - 1987 $$Ñ¾ 10 4 4 4 4

8 700.37.151 RR$ 2 1 1 1 1

9 700.37.144 MB##lh] 2 2 2 2

10 GB/T 93 - 1987 WR E 8 4 4 4 4

11 GB/T5781-2000 M&M8xl6-Zn.D 4 4 4 4

12 700.37.110 &¾#RR‡fk 1 1 1 1

13 700.37.157 È¾Ê¾¾R
,1

1 1 1

14 700.37.155 gg#T‡ N 1 1 1 1

15 700
.37.143

RM#RRR & 2 2 2 2

16 700.37.156 RMR&&¾¾ l I 1 1

17 700
.37.159

&¾¶¶&WW 1 1 1 1

18 700
.37.161

80¾$¾¾¶$&¾ l 1 1 1

19 700
.37.158

§§¾¾¾¾# I 1 1 1

20 700
.37.015

§§¾¾¶$|§$44 1 1 1 1

O

61

-M IIll | EU



III I I MIElli Em
Gearbox Assembly ( I )

Oty- (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

I 700
.37.014

Main gearshift handle cap assembly 1 1 1 1

2 GB/T 895.2 - 1986 Roundwiæ snap ring for shaft 18 2 2 2 2

3 700
.37.152

Spring seat of gear change handle 2 2 2 2

4 700
.37.153

Spring of gear change handle 2 2 2 2

5 700
.37.154

Dust cover of gear change handle 2 2 2 2

6 GB/T 5780 - 2000 Bolt M10 × 50 - Zn. D 4 4 4 4

7 GB/T 93 - 1987 Single coil spring lock washer 10 4 4 4 4

8 700
.
37

.
151 Gearbox housing 1 1 1 I

9 700
.37.144

Guide ring of gear change handle 2 2 2 2

10 GB/T 93 - 1987 Single coil spring lock washer 8 4 4 4 4

11 GB/T 5781 - 2000 Bolt M8 x 16 - Zn
.
D 4 4 4 4

12 700
.37.110

Gasket,gear change handle assembly 1 1 1 1

13 700
.37.157

Gear change handle,main gearshift 1 I I I

14 700
.37.155

Ball seat pin,gear change handle 1 1 1 1

15 700 .37.143
Incating slider, gear changehandle 2 2 2 2

16 700
.37.156

Slider spring, gear change handle 1 1 1 1

17 700
.37.159

Locating slider, gear changehandle I 1 1 1

18 700
.37.161

Incating pin,gear change handle of 1 1 1 1

auxiliary gearshift

19 700
.37.158

Gear change handle of auxiliary gearshift 1 1 1 I

20 700
.37.015

Auxiliary gearshift handle cap assembly 1 1 1 1

O

62



II

SERSADi(-) Gearbox Assembly ( I )
|
|
|
|

Il

4
3

2

o ' o

o

\ o
o

o
5

O
o '6

o A 7
4

10 8 I i

11

13
12

14

||
15

16

17
18

Ì9
21

23

24

25

2726

63



700 704 800 804

l 700
.37.139

$$ Ã] ŽIlilAÑ l 1 I 1

2 700
.37.101 - 1 f¾ il 1 1 1 1

3 GB/T 5783 - 2000 Šk M12 × 90 - Zn
.
D 2 2 2 2

4 GB/T 93 - 1987 WR U 12 12 12 12 12

5 700.37.168 flilÍ ## 2 2 2 2

6 700 .
37

.
132 2 2 2 2

7 GB/T 5783 - 2000 R‡k M12 × 35 - Zn. D 10 10 10 10

8 GB/T 119 - 1986 ‡Ïfšf B12 × 24 2 2 2 2

9 700
.37.

107 lillŠ$$È 1 1 1 1

10 700 .
37

.
105 1 1 1 1

11 700
.37.142

$$ 1 1 1 1

12 700
.37.106

$2 1 1 1 1

13 700
.37.111

$- I lËÌ¾Ñ 1 1 1 1

14 700.37.192 1 1 1 1

15 700
.37.104 - 1 1 1 1

16 GB/T 283 - 1994 NU211E 1 1 1 1

17 700
.37.103

$4 1 1 1 1

18 700
.37.112 lii) SMS I 1 1 1

19 GB/T 12764 - 1994 j¾ HK3524 1 1 1 1

20 GB/T 9877. 1 - 1988 flÍlk B30 x 40 x 7 1 1 1 1

21 700
.37.108

760r/min hi $lli & 1 1 1

700
.37A.108

Ai && R $$ $ $

22 GB/T 283 -1994 Itl $$t̄FMR NJ 211E 1 1 1 1

23 GB/T 9877. 1 - 1988 fŠk B45 x 62 x 8 1 1 1 I

24 700
.37.185

O If691fkÐ
.

I 1 1 I

25 700
.37.102

A- iÁR 1 1 1 1

26 GB/T 93 - 1987 § 10 4 4 4 4

27 GB/T 5783 - 2000 $$1 M10 × 25 - Zn. D 4 4 4 4

64



ip ,
ii

Gearbox Assembly ( I )

Qty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

l 700.37.139 Gasket 1 1 1 1

2 700.37.101 - 1 Gearbox housing 1 1 1 1

3 GB/T5783-2000 Bolt Ml2×90-Zn.D 2 2 2 2

4 GB/T 93 - 1987 Single coil spring lock washer 12 12 12 12 12

5 700.37.168 Sleeve, braking shaft 2 2 2 2

6 700 .
37

.
132 Sleeve, separating shaft 2 2 2 2

7 GB/T 5783 - 2000 Bolt M12 × 35 - Zn. D 10 10 10 10

8 GB/T 119 - 1986 Parallel pin B12 × 24 2 2 2 2

9 700 .
37

.
107 I reverse gear I I 1 I

10 700.37.105 Il and I[I gear, IÏ shaft 1 1 1 1

11 700
.37.142

Engaging sleeve,direct gear 1 1 1 1
i

12 700.37.106 11shaft 1 1 1 1

13 700.37.111 Thrust washer 1 1 1 1

14 700.37.192 coppershaft 1 1 1 1

15 700.37.104 I shaft 1 1 1 1

16 GB/T 283 - 1994 Cylinderical roller bearing NU211E I 1 1 1

17 700 .
37

.
103 Constant engaging driving gear 1 1 1 1

18 700 .
37

.
112 Clearance adjustingshim 1 1 1 1

19 GB/T 12764 1994 Needle roller bearing, HK3524 1 1 1 1

20 GB/T 9877 .
1 - 1988 Oil sealing B30 × 40 x 7 1 1 1 1

21 700.37.108 Driving shaft gear,760 r/min 1 1 1

700 .
37A

. 108 Driving shaft gear O 1 O O

22 GB/T 283 - 1994 Cylinderical roller bearing NJ 211E 1 1 1 1

23 GB/T 9877 .
1 - 1988 Oil sealing B45 x 62 x 8 1 1 1 1

24 700
.37 . 185 O - seal ring 1 1 1 1

25 700 .
37

.
102 I bearing housing 1 1 1 1

26 GB/T 93 - 1987 Single coil spring lock washer10 4 4 4 4

27 GB/T 5783 - 2000 Bolt M10 x 25 - Zn. D 4 4 4 4

Ncte: O Optional.

65



II MUIII M-
NBdit(¯i) Gearbox Assembly ( I)

2

1

11
10

12

11
13

4 10

4

7

15
o 8

9

14

|

16

Ì7

19
18

20

o

IIsat

Gearbox housing

o

O

66



700 704 800 804

1 GB/T 894.1 - 1986 RJ§$fi]§¾ 42 1 1 1 l

2 700
.37.172

$J l 1 1 1

3 GB/T 12764 - 1991 &#¾ R HK2020 1 1 1 1

4 700
.37.150

B¯¯ MR 1 1 1 1

5 GB/T 5780 - 2000 AINAMl2 × 80 - Zn. D 4 4 4 4

6 GB/T 93 -- 1987 !Š¾¾¾ 12 . 4 4 4 4

7 700
.37.149

700

8 700
.37.148

GR g)ã R 1 1 1 1

9 700
.37.167

HRRRARM l 1 1 1

10 700
.37.164

R&ggi)¾R 6 6 6 6

11 700 .37.165
R&ggg#†¾iB 6 6 6 6

12 GB/T 309- 1984 IISig#f 3.5 x 29.8 60 60 60 60

13 700
.37.166

R&gŠ 3 3 3 3

14 700
.37.162

Ragga i i i i

15 700
.37.163

3 3 3 3

16 700 .37.147
GR gg I 1 1 1

17 700
.37.146

WA ¯ÀíJ¾R 1 1 1 1

18 700
.37.145

GRggkg 1 1 1 1

19 GB/T 305 - 1998 & IF 100/106.5 1 1 1 1

20 GB/T 276 - 1994 ##23$ g 6211N 1 1 1 1

|

67



Gearbox Assembly ( X )

Oly. (Piece)
No. Drawing No. Part Name and S

700 704 800 804

1 GB/T 894.1 - 1986 Circlip for shaft 42 1 1 1 1

2 700
.37.172

Transmission gear shaft 1 1 1 1

3 GB/T 12764 - 1991 Needle mller bearing HK2020 1 1 I 1

4 700
.37.150

Transmission gear sleeve, Il shaft 1 1 1 1

5 GB/T 5780 - 2000 Bolt Ml2 × 80 - Zn. D 4 4 4 4

6 GB/T 93 - 1987 Single coil spring lock washer 12 4 4 4 4

7 700
.37.149

Cover plate of planetary gear I 1 1 1

8 700
.37.148

Rear gasket,planetary gear housing 1 I 1 1

9 700
.37.167

Inner gear ring,planetary gear housing 1 1 1 1
|

10 700
.37.164

Thmst plate,planetary gear 6 6 6 6

11 700
.37.165

Needle spacer,planetary gear 6 6 6 6

12 GB/T 309 - 1984 Round head needle 3.5 x 29.8 60 60 60 60

13 700
.37.166

Planetary gear 3 3 3 3

14 700
.37.162

Planetary gear housing 1 1 1 1

15 700
.
37

. 163 Planetary gear shaft 3 3 3 3

16 700
.37.147

Planetary inner gear 1 1 1 1

17 700 .37.146
Front gasket,planetary housing 1 1 1 1

18 700
.37.145

Spacer plate,planetary housing 1 1 I I

19 GB/T 305 - 1998 Thrust ring 100/106.5 I 1 1 1

20 GB/T 276 - 1994 Deep groove ball bearing 6211N I 1 1 1

O

68



\

R (U ) Gearbox Assembly ( N )

2

3 6

7

4
2

5

8 13

9 14
15

10 16
11 17

15
14

18

12

3ISill¾f*
o Gearbox housing

o

o
o

26

21

22

23

2524

69



700 704 I 800 804

1 GB/T 12764 - 1994 $$† R HK3524 1 1 1 l

2 GB/T 276- 1994 $šfdikŠ¾Ñk6211 2 2 2 2

3 700
.37.114 12ÍlüŠŠ l 1 1 1

4 700
.37.160

Ñššf¯l 1 l I I

5 700
.37.116

‡\IQ 26 & 1 1 1 1

6 700
.37.119

43|liŠ¾¯iŠ§difŒ l 1 1 1

7 700
.37.120

Ñ$$f-- 1 1 1 1

8 700
.37.121

fitŠË QBl$k 1 1 1 1

9 700
.37.135

f)1Af6 ‡¾ JE# R 1 1 1 1

10 700
.37.138 86)]$ ff$$ 1 1 1 1

700 .37A.138 $$ $¾ $$ $$
11 700 .37.182 809)$ l I 1 1

12 700 .37.173 ßŠf3AËËBË$$Ñ l 1 1 1

13 700 .37.115-
1 $$1È§Ëï$Œ$¾ 1 1 1 1

14 700
.37.174

hš$l$6BENËÑ 2 2 2 2

15 JB/T7918- 1997 #fŠŠÑRK25×31×20 2 2 2 2

16 700
.37.117

$$$$$È 1 1 1 1

17 700 .37.131 iBJ¾¾$0M§†ÀllilÑ$1@ l 1 1 1

18 700
.37.170-1

Ñ§ if 1 1 1 1

19 JB/T 982 - 1977 ÉR# Af MI20 1 1 1 1

20 FT65.37.176 $¾ $$ 1 1 1 1

21 GB/T91-2000 JFDM6.3x30 1 1 1 1

22 700
.37.140

$Ë¾Ë$ËÈUAAJÌ l I l 1

23 700
.37.141 80))$AÑ¾$Ë 1 1 1 1

24 GBV1093- 1987 $$$$$$@@10 3 3 3 3

25 GB/T 5783 - 2000 AR M10 x 25 - Zn. D 3 3 3 3

26 GBr1E283-1994 SktthiF$84R74J 211E 1 1 1 1

i I



Gearbox Assembly ( lV )

No. Drawing No. Part Name and Standards
700 704 800 804

1 GB/T 12764 - 1994 Needle roller bearing HK3524 1 1 1 l

2 GB/T 276- 1994 Deep groove ball bearing 6211 2 2 2 2

3 700
.37.114

Middle shaft 1 1 1 1

4 700
.37.160

Bush (11) 1 1 1 1

5 700
.37.116

Il gear,middle shaft 1 1 1 1

6 700
.37.119

III gear,middle shaft I 1 1 1

7 700
.37.120

Bush ( I ) 1 1 1 1

8 700 .
37

.
121 Constant engaging driven gear 1 1 1 1

9 700
.37.135

'Ihrust plate l 1 1 1

10 700
.37.138

Driven gear,PID 1 1 1 I

700 .
37A . 138 Driven gear, PID O O O O

11 700 .37.182
Bush,FID 1 1 1 1

12 700
.37.173

Front shaft,PID 1 1 1 1

13 700 .37.
115 - 1 Reverse gear shaft 1 1 1 1

14 700
.37.174

'Ihrust ring, reverse gear 2 2 2 2

15 JB/T 7918 - 1997 Needle bearing K25 × 31 x 20 2 2 2 2

16 700 .
37

.
117 Reverse gear 1 1 1 1

17 700 .37 .
131 Inner bush of needle, reverse gear 1 1 1 1

18 700
.37.170-1

Bush 1 1 1 1

19 JB/T 982 - 1977 Combined sealing washer 20 1 1 1 1

20 700
.37.176

Plug 1 1 1 1

21 GB/T 91 - 2000 Split pin 6.3 × 30 1 1 1 1

22 700
.37.140

Front gasket,gearbox 1 1 1 1

23 700
.37,

141 Bearing cover 1 1 1 1

24 GB/T 93 -- 1987 Single coil spring lock washer 10 3 3 3 3

25 GB/T 5783 - 2000 Bolt M10 x 25 - Zn
.
D 3 3 3 3

26 GB/T 283 - 1994 Cylinclerical roller bearingNJ 211E 1 1 1 1

Note: O optional.

71

-Ill- ||



M MIIIM-
fjg$$44(li) Gearbox Assembly ( V )

-1
2

3

-1 1
4

-1
2

2

6

5 8
7

11
9

O
10

0

13

20 17 12
18 19

18 18 18
2

o ° 16 14
15

o

o o

o

Gearbox housing

o

o

o

o
o 23

'
o O

22 21

72



700 704 800 804

1 GB/T 343 - 1994 i R#Jef SZ - 1.40 5 5 5 5

2 700.37.109 kij]¾¾ 5 5 5 5

3 700
.37.136

RNMRX 1 1 1 1

4 700
.37.122

$$6¾$$ l 1 1 1

5 700
.37.126

RR MAR 1 1 1 1

6 700 .37.125 -WMAMM l 1 1 1

7 700
.37.128 - BRX 1 1 1 1

8 700 .37.133
1&¾¾& 1 1 1 1

9 700
.37.124

EMR¾ 1 1 1 1

10 700.37.129 NRMAX 1 1 1 1

11 GB/T 879 - 1986 WR ERM 5 x 32 1 1 1 1

12 700
.37.

123 TË¾¾¾ 1 1 1 1

13 700
.37.127 -EMAX

1 1 1 1

14 GB/T 5781 - 2000 WR MIO x 20 - Zn. D 2 2 2 2

15 GB/T 93 - 1987 $¾ B 10 2 2 2 2

16 700 .37.171
&¾ R IRiÑ l 1 1 1

17 700 .37.113
RM Él$I[¾¾ 4 4 4 4

18 GB/T 308 - 1989 #12]t11.906 (15/32") 5 5 5 5

19 700 .37.178 6¾¾¾ Gil 1 1 1 1

20 700
.37.169

fil § 1 1 1 1

21 GB/T 65 - 2000 $¾ MS x 14 - Zn. D 4 4 4 4

22 GB/T 93 - 1987 WR E 8 4 4 4 4

23 700
.37.

181 R$RË¾
.

I 1 1 1

|

73

-- IIUMUM



Gearbox Assembly ( V )

Qty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 GB/T 343 - 1994 Inw carbon steel wire SZ - 1.40 5 5 5 5

2 700 .
3T. 109 'Ilu ust bolt 5 5 5 5

3 700
.37.136

Shift fork for fast and slow gear 1 1 1 1

4 700
.37.122

Gearshift shaft for fast and slow gear 1 1 1 1

5 700
.37.126

Shift block for fast and slow gear 1 1 1 1

6 700 .37.125
Gear change shaft, I reverse gear 1 1 1 1

7 700 .37.128
Shift fork, I reveise gear 1 1 1 1

i 8 700 .37.133
Shift block,direct gear 1 1 1 1

9 700
.37.124

Gear change shaft, N gear 1 1 1 1

10 700 .
37

. 129 Shift fork ,
direct gear 1 1 1 1

11 GB/T 879 - 1986 Spring - type straight pin 5 × 32 l 1 1 1

12 700 .37.123
Gear change shaft, II and Il[ gear 1 1 1 1

13 700
.37.127

Shift fork, II and 111gear 1 1 1 1

14 GB/T 5781 - 2000 Bolt M10 x 20 - Zn
. D 2 2 2 2

15 GB/T 93 - 1987 Single coil spring look washer 10 2 2 2 2

16 700
.37.171

Stroke limiting plate 1 1 1 1

17 '700 .37.113
Self·- locking spring 4 4 4 4

18 GB/T 308 - 1989 Steel ball 11.906 (15/32") 5 5 5 5

19 700 .
37

.
178 I.ecking pin of gearshift shaft, N gear I 1 1 1

20 700
.37.169

Plug 1 1 1 1

21 GB/T 65 - 2000 Screw MS x 14 - Zn. D 4 4 4 4

22 GB/T 93 - 1987 Single coil spring lock washer 8 4 4 4 4

23 700
.37.181

Cover plate for observation .
I 1 1 1

O

74



RMi¾ (-) (ÌID59)ËÊ) Gearbox Assembly- I (enhance)

-11

2
-

12
15

5

3 Y
A

3
16

4

4
17

18
. 13

5
13

A

7

7'
6 6

8

o

10 10

75



I
I
I

I

700 704 800 804

1 700B.37.014 ifMV†i§I$44 1 1 1 1

2 700B.37.157 È¾$¾ l l 1 1

3 800.37.138 RRR $5 2 2 2 2

4 800.37.191 fâ# #RM N 2 2 2 2

5 700B.37.151 RR$ Íik 1 1 1 1

6 800.37.192 RRRÑ 2 2 2 2

7 800.37.193 RRRRR# 4 4 4 4

8 GB/T 3083 †$$$¾A Zdl.4×250 2 2 2 2

9 800.37.137 f¾¾¾¾ 2 2 2 2

10 800.37.182 22¾#¾¾ El 2 2 2 2

11 65.37.015 šdkW#Ši§f‡ß$ 1 1 1 1

65.37D.015 )¾†f¾¶F‡&& 1 1 1 1

12 700B.37.158 ¾0&¾¾ l 1 1 1

700B.37B.158 jijdig¾ l 1 1 1

13 GB/I'75 $$T MS×12-A2L 2 2 2 2

14 GB/T 5780 $# M10×55-A2L 4 4 4 4

15 GB/T 93 & I 10-A2L 4 4 4 4

16 700B.37.159 §R 1 1 1 1

700B.37B.159 §¾ 1 1 1 1

17 GB/T 93 O 8-A2L 6 6 6 6

18 GB/T 5783 M8 × 16-A2L 6 6 6 6

76



Gearbox Assembly ( I ) (enhance)

Qty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 700B.37.014 Main gearshift handle cap assembly 1 1 1 1

2 700B.37.157 Gear change handl,main gerashift 1 1 1 1

3 800.37.138 Dust cover of gear change handle 2 2 2 2

4 800.37.191 Gear change seat lock nut 2 2 2 2

5 700B.37.151 Gearbox housing 1 1 1 1

6 800.37.192 Gear change seat 2 2 2 2

7 800.37.193 Gear change locating pin 4 4 4 4

8 GB/T 3083 Galvanization steel wire Zbl.4*250 2 2 2 2

9 800.37.137 Spring of gear change handle 2 2 2 2

10 800.37.182 Lock washer 2 2 2 2

11 65.37.015 Auxiliary gearshift handle cap assembly I 1 1 1

65.37D.015 Creeping gearshift handle cap assembly 1 1 1 I

12 700B.37.158 Gear change handle of auxiliary gearshift 1 1 1 1

700B.37B.158 Gear change handle of auxiliary gearshift 1 1 1 1

13 GB/T 75 Screw M5*12-A2L 2 2 2 2

14 GB/T 5780 Bolt M10*55-A2L 4 4 4 4

15 GB/T 93 Washer 10-A2L 4 4 4 4

16 700B.37.159 Restrict plate 1 1 1 1

700B.37B.159 Restrict plate@ l 1 1 1

17 GB/T 93 Washer 8-A2L 6 6 6 6

18 GB/T 5783 Bolt M8*16-A2L 6 6 6 6

Note: Specific for the power take off at 540/1000r/min

77



IIIX 101 l i l NW llll MM-

ËÊ¾ËÑ(- ) (fjl ËÊ) Gearbox Assembly- II (enhance)

2
3

13

1

18

4 5
6

,
16

15

28

'14 27

25
26

24

32

.

, 2

23

31

29

78



I

I

700 704 800 804

1 700B.37.102 $ § 1 1 1 1

2 65.37.185 O M[WI 1 1 1 1

3 GB/T9877.1 ilbHFB45×62×8 1 1 1 1

4 GB/T 6170 19M10-A2L 4 4 4 4

5 GB/T 93 k l¾\10-A0P 4 4 4 4

6 GB/T 898 $‡Ì GM10-Ml0×20 -
4 4 4 4

7 GB/T 296-1994 3211A 1 1 1 1

8 700B.37.108 f) $Ì R 1 1 1 1

700B.37E.108 f) t R(i) I 1 1 1

9 GB/T9877.1 bHFB30×40×7 1 1 1 1

O
10 700B.37.194 kWI 1 1 1 1

11 GBM 5846-1986 $$† & K35 42 25 1 1 1 1

12 700B.37.112 fli]MtkliÍ l 1 1 1

13 700B.37.103 $' k ¯Ë $ 1 1 1 1

14 GB/T283-1994 Islth& NUP211E 1 1 1 1

15 700B.37.104 M- 1 1 1 1

16 GBR 5846-1986 $$† K30 38 25 1 1 1 1

17 700B.37.140 , 2 6 1 1 1 1

18 700B.37.142 EM 1 1 1 1

19 7008.37.105 1 1 1 1

20 GBM 5846-1986 $$† K56 64 31 1 1 1 1

21 700B.37.130 E†$ WW 1 1 1 1

22 700B.37.134 LE $k¾R 1 1 1 1

23 FT700B.37.110 =¾ ‡$ & 1 1 1 1

24 GB/T 5846-1986 $$† KK56 64 35 2 2 2 2

25 700B.37.111 Z†§ 1 1 1 1

26 700B.37.137 (BJ†$ © R 1 1 1 1

27 700B.37.186 19]‡$ AM 1 1 1 1

28 700B-37.107 § R 1 1 1 1

29 700B,37.196 1 1 1 1

30 700B,37.195 ---‡§ RAR 1 1 1 1

31 700B.37.106 N 1 1 1 1

32 GB/T 894.1 †¾WI55 1 1 1 1

I

tt: (i))JE 540/1000 /O PTO †]LMWR)

79



Gearbox Assembly ( II ) (enhance)

Qty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 700B.37.102 1 bearing housing 1 1 1 1

2 65.37.185 O-ring
- 1 1 1 1

3 GB/T 9877.1 Oil sealing FB45*62*8 1 1 1 1

4 GB/T 6170 Nut M10-A2L 4 4 4 4

5 GB/T 93 Washer 10-AOP 4 4 4 4

6 GB/T 898 Bolt GM10-M10*20 4 4 4 4

7 GB/T 296-1994 Bearings 3211A 1 1 1 1

8 700B.37.108 Driving shaft gear 1 1 1 1

700B.37E.108 Driving shaft gear@ .
1 1 1 1

9 GB/T 9877.1 Oil sealing FB30*40*8 1 1 1 1

10 700B.37.194 Bearing adjustingshim 1 1 1 1

11 GB/T 5846-1986 Needle roller bearing,K35 42 25 1 1 1 1

12 700B.37.112 Clearance adjustingshim 1 1 1 1

13 700B.37.103 Constant engaging driving gear 1 1 1 1

14 GB/T 283-1994 Cylinderical roller bearing NUP211e 1 1 1 1

15 700B.37.104 1 shaft 1 1 1 1

16 GB/T 5846-1986 Needle roller bearing,K30 38 25 1 1 1 1

17 700B.37.140 HI and IV gear mesh seat 1 1 1 1

18 700B,37.142 HI and IV gear mesh bush 1 1 1 1

19 700B.37.105 IH gear,II shaft 1 1 1 1

20 GB/T 5846-1986 Needle roller bearing,K56 64 31 1 1 1 1

21 700B.37.130 HI gear bush 1 1 1 1

22 700B.37.134 H and III gear gasket 1 1 1 1

23 FT700B.37.110 II gear,II shaft 1 1 1 1

24 GBff 5846-1986 Needle roller bearing,KK56 64 35 2 2 2 2

25 700B.37.111 II gear bush 1 1 1 1

26 700B.37.137 Reverse driving gear 1 1 1 1

27 700B.37.186 Reverse bush 1 1 1 1

28 700B.37.107 I gear,II shaft 1 1 1 1

29 700B.37.196 Spacer sleeve 1 1 1 1

30 7008.37.195 I gear gasket 1 1 1 1

31 700B.37.106 2 shaft 1 1 1 1

32 GB/T 894.1 Circlip for shaft 55 1 1 1 1

Note: Specific for the power tal e off at 540/1000r/min

80



t di

kiâ$iËÊ(. ) (ÌJOR RR) Gearbox Assembly-- Íll (enhance)

II

I

I I

1-

2 5-
3

7

4-

6

9
8 .

12
11 10 . .

13
'·

, .

9
8

19

5
20

16

21

22

23

24
25

26

27
17

29

31
30

32

33
28

81

-m iin



700 704 800 804

1 GB/T 6170 g fS M10-A2L 3 3 3 3

2 GBff 93 RM 10-A0P 3 3 3 3

3 GB/T 898 $Ë GM10-M10 × 20-A2L 3 3 3 3

4 700B.37.141 h A 1 1 1 1

5 65.37.134 Wild&R R-R & &¾
6 GB/T 276-1994 WÑI‡¾& 6211 3 3 3 3

7 7008.37.193 1 1 1 1

8 173 $¾ l 1 I 1

9 65.37.182 RM 1 1 1 1

10 700B.37.138 1 I 1 1

700B.37E.138 1 1 1 1

11 700B.37.135 $R 1 1 1 1

12 GB/T 5846-1986 K35 47 21 1 1 1 1

13 700B.37.114 1 1 1 1

14 700B.37.121 1 1 1 1

15 700B.37.120 1 1 1 1

16 7008.37.119 1 1 I 1

17 700B.37.116 1 1 1 1

18 700B.37.190 1 1 1 1

19 700B.37.188 1 1 1 1

20 GB/T 5846-1986 St K62 68 29 1 1 1 1

21 700B.37.189 1 1 1 1

22 700B.37.118 Ý Î -¾ l 1 1 1

23 65.37.170a M l 1 1 1

24 700B.37.174 $kk# 2 2 2 2

25 JB/T 7918-1997 K25 31 20 2 2 2 2

26 700B.37.131 6 $Š$$ŸÁlÍš¾ l 1 1 1

27 700B.37.117 MB & 1 1 1 1

28 700B.37.115 NM A 1 1 1 1

A: A E 540/1000 $$/# PTO MM }4]

82



I

Gearbox Assembly ( III ) (enhance)
I

No. Drawing No. Part Name and Standards
Qty. (Piece)

700 704 800 804

1 GB/T 6170 Nut Ml0--A2L 3 3 3 3

2 GB/T 93 Washer 10-A2L 3 3 3 3

3 GB/T 898 Bolt GM10-M10*20-A2L 3 3 3 3

4 700B.37.141 Bearing cover 1 1 1 1

5
.

65.37.134 Adjustableshim MS $¾ $

6 GBff276-1994 Deepgrooveballbearing62ll 3 3 3 3

7 700B.37.193 Clearance adjustingshim 1 1 1 1

8 173 Front shaft PTO 1 1 1 1

9 65.37.182 Bush,PTO 1 1 1 1

10 700B 3 3838

vn e
,PTO

1

11 700B.37.135 Thrust plate 1 1 1 1

12 GB/T 5846-1986 Needle bearing K35 47 21 1 1 1 1

13 700B.37.114 Middle shaft 1 1 1 1

14 700B.37.121 Constant engaging driven gear 1 1 1 1

15 700B.37.120 Bush(1) 1 1 1 1

16 700B.37.119 3 gear,middle shaft 1 1 1 1

17 700B.37.116 2 gear,middle shaft 1 1 1 1

18 700B.37.190 Reverse bush 1 1 1 1

19 700B.37.188 Reverse driving gear 1 1 1 1

20 GB/T 5846-1986 Needle bearing K62 68 29 1 1 1 1

21 700B,37.189 Reverse gear bush 1 1 1 1

22 700B.37.118 1 gear,middle shaft 1 1. 1 1

23 65.37.170a Bush 1 1 1 1

24 700B.37.174 Thrust ring,revese gear 2 2 2 2 .

25 JB/T 7918-1997 Needle bearing K25 31 20 2 2 2 2

26 700B.37.131 Inner bush of needle,reverse gear 1 1 1 1

27 700B.37.117 Reverse idler 1 1 1 1

28 700B.37.115 Reverse gear shaft 1 1 1 1

Note: Specific for the power tal e off at 540/1000r/mm

I

I
I



|10| i i miti MII M-

(29) ()] & $Ê) Gearbox Assembly- N (enhance)

l 3

6

1 20

19

18

<' '2 I

2

30

33

84



l
I
I

700 704 800 804

1 700B.37.164 ÝTÑ WikÑÑ 6 6 6 6

2 700B.37.165 17R R$$† 6 6 6 6

3 700B.37.166 GR R 6 6 6 6

4 GBM 309 [El& $$f 3.5 × 29.8 57 57 57 57

5 7008.37.163 17&&&¾ 3 3 3 3

6 GB/T 276-1994 NA£ 6211 1 1 1 1

7 700B.37.139 MißJ R 1 1 1 1 .

8 7008.37.145 Ü&&&¾& 1 1 1 1

9 65.37.146 R $¾¾R 1 1 1 1

10 700B.37.147 (TR 1 1 1 1

700.37B.147 (TR 1 1 1 1

11 700B.37.162 17& 1 1 1 1

12 700B.37.167 †ÏR 1 1 1 1

13 700B.37.148 (TS g) I 1 1 1

14 65.37.149 (TR & (Ift 1 1 1 1

65.37D.219 R†T‡§$ &@ l 1 1 1

15 GBM 854 It & 12 4 4 4 4

GBM 855 IE &¾ 12@ 4 4 4 4

16 GBTI'5782 R4k M12×80-A2L 4 4 4 4

GB/T 899 ($ AM12-M12×1.25×120-8.8-A2L 4 4 4 4

17 GB/T 5846-1986 '$$†¾ K202620 1 1 1 1

18 7008.37.172 1 1 1 1 .

700.37B.202 M17†§ 1 1 1 1

19 GB/T 894.1 $$¾ 42 1 1 1 1

20 700B.37.150 $ 1 1 1 1

700.37B.150 1 1 1 1

21 GB/T 6171 M12× l.25-A2L 4 4 4 4

22 65.37D.210 GRA 1 1 1 1

23 65.37D.211 R4T‡$ l 1 I l 1

24 65.37D.212 ÑÝT$$Ñ l 1 1 1

25 65.37D.213 RÍT‡¾47 1 1 1 1

26 65.37.167 $Ï¾ A A $¾ l l l 1

85



700 704 800 804

27 65.37D.214 RÜ‡$f 1 1 1

28 65.37D.215 ÑQMBR l 1 1 1

29 GBTT 893.1 N 180@ 1 1 1 1

30 65.37D.140 $Ñ l l 1 l

31 700.37B.139 leMWER i i i 1

32 700.37B.201 Ü¾if¾ 1 1 1 1

33 65.37D.217 R$Ëk 6 6 6 6

2516 36 36

36GB/T309 [ †3.5×17.2 60606060
37 65.37D.218 †ÏË kŠll 3 3 3 3

I

Gearbox Assembly ( IV ) (enhance)

No. Drawing No. Part Name and Standards
Qty. (Piece)

700 704 800 804

1 700B.37.164 Thrust plate,planetary gear 6 6 6 6

2 700B.37.165 Needl spacer,planetary gear 6 6 6 6
I

3 700B.37.166 Planetary gear 6 6 6 6

4 GB/T 309 Round head needle3.5*29.8 57 57 57 57

5 700B.37.163 Planetary gear shaft 3 3 3 3

6 GB/T 276-1994 Deep groove ball bearing 6211 1 1 1 1

7 700B.37.139 Gasket,planetary gear housing 1 1 1 1

8 700B.37.145 Spacer plate,planetary pousing 1 1 1 1

9 65.37.146 Front gas1cetplanetary housing 1 1 1 1

10 700B.37.147 Planetary inner gear 1 1 1 1

700.37B.147 ' Planetary inner gear l 1 1 1

11 700B.37.162 Planetary gear housing 1 1 1 1

12 700B.37.167 Inner gear ring,planetary gear housing 1 1 1 I

13 700B.37.148 Rear gasket,planetary gear housing 1 1 1 1

14 65.37.149 Cover plate of planetary gear 1 1 1 1

86



Gearbox Assembly ( IV ) (enhance)

Qty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

65.37D.219 Creeping front clapboard 1 1 1 1

15 GB/T 854 Thrust washer 12 1 1 I l

GB/T 855 Thrust washer 12 4 4 4 4

16 GB/T 5782 Bolt M12*80-A2L 4 4 4 4

GB/T 899 Bolt AMl2-M12*l.25*l20-8.8-A2L 4 4 4 4

17 GB/T 5846-1986 Instrument precision bearing K202620 4 4 4 4

18 700B.37.172 Tansmission gear shaft l l l 1

700.37B.202 Creeping gear shaft 1 1 1 1

19 GBTI' 894.1 Circlip for shaft 42 1 1 1 1

20 700B.37.150 Transmission gear sleeve,2 shaft 1 1 1 1

700.37B.150 Transmission gear sleeve,2 shaft@ l l 1 1

21 GB/T 6171 Nut Ml2*l.25-A2L@ 4 4 4 4

22 65.37D.210 Planetary inner gear 1 1 1 1 I

23 65.37D.211 Creeping clapboard I l 1 1

24 65.37D.212 Frount gasket planetary housing 1 1 1 1

25 65.37D.213 Planetary gear housing 1 1 1 1

26 65,37.167 Inner gear ring,planetary gear housing 1 1 1 1

27 65,37D.214 Rear hasket,planetary gear housing I l 1 1

28 65.37D.215 Spacer planetary housing 1 1 1 1

29 GBff 893.1 Circlip for shaft 180@ l 1 1 1
I I

30 65.37D.140 Washer 1 1 1 1
I

31 700.37B.139 Single coil spring lock washer 1 1 1 1

32 700.37B.201 Creeping gear connecting sleeve@ 1 1 1 1

33 65.37D.217 Thrust plate,planetary geat 6 6 6 6

34 65.37.165 Planetary gear shaft 6 6 6 6

35 65.37D.216 Creeping planetary gear 3 3 3 3

36 GB/T 309 Round head neddle 3.5*17.2 60 60 60 60

37 65.37D.218 Planetary gear shaft 3 3 3 3

Note: Attribute creeping gear special

87

|



$2 BJit(R) (f]l19i $Ê) Gearbox Assembly- V (enhance)

l

2 2

3
,2

7

2

2

12 C
2

3
2

.
3

3

14
D

15

17

e 18

15 30 33

29 31

3225

36
16

2324
2256

27
2828

E

E
27

o '
23

38 37

F 20

22

F
'39

21
40

41

42
23

88



il

I

I

700 704 800 804

700B.37.001 95 Ë$ 1 1 l 1

700.37B.001 fâ¾ß l I 1 1

700.37E.001 RM 48 1 1 1 1

700.37F.001 RM 48 1 1 1 1

1 700.37.123 Gj‡¾ ‡$ 7 7 7 7

2 GB/T343 Af¾Å#JA SZ-l.40 7 7 7 7

3 65.37.109 I J $1 1 1 1 1

4 700B.37.125 ‡$¾‡§¾ l l
.

1 1

5 700B.37.128 ‡¾RX 1 1 1 1

6 700B.37.192 JÍ$‡(äl X¾ l 1 1 1

7 700B.37.127 ]‡§¾‡f 1 1 1 1

8 700B.37.191 J‡§RX 1 1 1 1

9 700B.37.124 ßŠ$¾$$ 1 1 1 1

10 700B.37.133 B†$$R l 1 1 1

11 GB/T 879 iÈÐRiÑ 5*32 1 1 1 1

12 700B.37.129 EU‡$¾X i 1 1 1 1

13 700B.37.122 R†¾†$###§ 1 1 1 1

700.37B.122 R†##$$#$ @ l 1 1 1

14 700B.37.136 Rif ‡$¾X i 1 1 1

700.37B.136 Aff¾RX® i 1 i i

15 700B.37.126 RÍ¾¾ & 1 1 1 l

700.37B.126 R†¾†¾ &® l 1 1 1

16 700.37B.204 R47‡§¾X ® 1 1 1 1

17 700.37B.203 Ñ47Í$ÊX 1 1 1 1

18 65.37D.206 ÑÝÌ$$ & l 1 1 1

19 65.37D.181-1 R$7LR#R 4 4 4 4

20 GB.T 93 R$¾¾¾Ë¾ 8-A0P 4 4 4 4

21 GB/T 5783 fi $1-& R M8*16-A2L 2 2 2 2

22 GB/T 119 ##Ñ B12*24 12 12 12 12

23 GB/T 93 ¾$¾95¾¾ 9 9 9 9

24 GB/T 5783 fik †&-kWW Ml2*40-A2L 8 8 8 8

25 GB/T 93 B4¾ KR¾ 10-40P 6 6 6 6

26 GB/T 5783 fik ‡k-A & Ml0*30-A2L 2 2 2 2

27 65.37.169 14¾ 2 2 2 2

28 700B.37.178 &‡§¾ # 3 3 3 3

29 GB/T 308 fŠ 10Gl00b 3 3 3 3

30 700B.37.139 MR 1 1 1 1

89



700 704 800 804

31 65.37.113 RM$d!Of#34¾ 1 1 1 1

32 GB/T 308 451$ l l.906(15.32) 1 1 1 1

33 65.37D.207 J)1 ¾ 0 WR l 1 1 1

34 65.37.178 5 2 2 2 2

35 GB/T 5781 AB GR- R,C & M10*20-A2L 1 1 1 1

36 65.37D.171 RM 4ÏWMil R 1 1 1 1

37 700.37.101 R$ 4* l 1 1 1

38 GB/T5782 AAARR Ml2*90-A2L 2 2 2 2

39 65.37.132 Âk #¾¾N 2 2 2 2

40 65.38.026 MRÅfå 1 1 1 1

41 GB/T 91 R EI#Â6.3*30-A2L 1 1 1 1

42 GB/T 5783 Â¾Å¾&-A & Ml2*50-A2L 1 1 1 1

R: 8+2 R$¾,PTO A 760 ¾/#®16+4 ß¾ $, PTO h 760 R/#®8+2 Miß , PTO R 540/1000

/#@16+4 MMM , PTO WR 540/1000 R/# $ËÑÝÏ¾W)]ldik 7®ËÑ$Ì¾$

Gearbox Assembly ( V ) (enhance)

No. Drawing No. Part Name and Standards
Qty. (Piece)

700 704 800 804

700B.37.001 Gearbox assembly 1 1 1 1

700.37B.001 Gearbox assembly® 1 1 1 1

700.37E.001 Gearbox assembly® l 1 1 1

700.37F.001 Gearbox assembly 1 1 1 1

1 700.37.123 Reverse shift shaft 7 7 7 7

2 GB/T 343 Steel wireSZ-1.4® 7 7 7 7

3 65.37.109 Stop bolt 1 1 1 1

4 700B.37.125 I II gear shaft 1 1 1 1

5 700B.37.128 I II gear fork 1 1 1 1

6 700B.37.192 Reverse middle fork shaft 1 1 1 1

7 700B.37.127 Reverse gear fork rod I 1 1 1

8 700B.37.191 Reverse gear fork 1 1 1 1

9 700B.37.124 III and Iv gear shift shaft 1 1 1 1

10 700B.37.133 III and IV gear fork block 1 i 1 1

11 GB/T 879 Spring pinS*32 1 1 1 1

12 700B.37.129 Shift fork,36 and 4rd 1 1 1 1

13 700B.37.122 Fast and slow shaft l 1 1 1

700.37B.122 Fast and slow shaft l 1 1 1

90
|



I

Gearbox Assembly ( V ) (enhance)

Qty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

14 700B.37.136 Shift fork,fast and slow l 1 1 1

700.37B.136 Shift fork,fast and slow 1 1 1 1

15 700B.37.126 Shift fork,fast and slow I 1 l 1

700.37B.126 Shift fork,fast and slow 1 1 1 1

16 700.37B.204 Crawl fork shaft 1 1 1 1

17 700.37B.203 Crawl fork 1 1 1 1

18 65.37D.206 Crawl fork point l 1 1 1

19 65.37D.181-1 Inspection window 4 4 4 4

20 GB.T 93 Single coil spring lock washer8-A0P 4 4 4 4

21 GB/T 5783 Hexagon bolt-full thread M8*16-A2L 2 2 2 2

22 GB/T 119 Straight pin B12*24 12 12 12 12

23 GB/T 93 Single coil spring lock washer 12-A0P 9 9 9 9

24 GB/T 5783 Hexagon bolt-full thread M12*40-A2L 8 8 8 8

25 GB/T 93 Single coil spring lock washer 10-A0P 6 6 6 6

26 GB/T 5783 Hexagon bolt-full thread Ml0*30-A2L 2 2 2 2

27 65.37.169 Plug 2 2 2 2

28 700B.37.178 Mutual inter locked pin 3 3 3 3

29 GBff 308 Steel ball 10G 100b 3 3 3 3

30 700B.37.139 Spring i i i i

31 65.37.113 Shift shaft lockself spring 1 1 1 1

32 GB/T 308 Steel ball 10G 100bl1.906(15/32) 1 1 1 1

33 65.37D.207 Grade 2,shift shaft lockself spring 1 1 1 1

34 65.37.178 IV shaft lock pin 2 2 2 2

35 GB/T 5781 Hexagon bolt-full thread C gradeMl0*20-A2L 1 1 1 1

36 65.37D.171 Shift shaft space stop piece 1 1 1 1

37 700.37.101 Gearbox body 1 1 1 1

38 GB/T 5782 Hexagon bolt 12*90-A2L 2 2 2 2

39 65.37.132 Separete shaft bush of clutch 2 2 2 2

40 65.38.026 Oil plug assembly 1 I l 1

41 GB/T 91 Split pin 6.3*30-A0P 1 1 1 1

Hexagon bolt-full thread Ml2*50-A2L
42 GB/T 5783 1 1 1 1

I

I
I

Note: 8+2 gearshift PTO is 76Cr/min 16+4gearshift,PTO is 760r/min®8+2gearshift,PTOis 340/1000/r/min

16+4gearshift,PTO is 540/1000/min®Thequantity is seven when crawl shift®(Adoptcrawl shift)

I

91



Jii‡TFAhi(--) Rear Axle Assembly ( I )

1

2 5

3
7

9
.

12
11 10 . ,

13 ..'

8
19

5
20

16

17
21

18

22

23

24
25

26

2717

29

30

32
31

33
28

92



700 704 800 804

1 GB/T 5781 - 2000 MR M10 × 25 - Zu. D 10 10 10 10

2 GB/T 93 - 1987 #RRE 10 10 10 10 10

3 700 .38.101
Bli l 1 1 1

4 700 .38.104
Blifff;¾ l 1 1 1

5 700 .38.030
RAJR l l 1 1

6 700
.38.601-

1 OffkW 1 1 1 I

7 700
.38.220

TcklfiPS 1 1 1 1

8 GB/T 6170 - 2000 $4 M14 - Zn. D 10 10 10 10

9 GB/T 93 - 1987 #R¾Ð 13 13 13 13

10 GB/T 5783 - 2000 WR M14 x 55 - Zn. D 2 2 2 2

11 GB/T 27-1988 R#ÍTLNWR MI4 x 50 -Zn.D
2 2 2 2

12 GB/T S783-2000 WR M14x40-Zu.D 3 3 3 3

13 GB/T 5783 - 2000 gå M14 × 50 - Zn .
D 6 6 6 6

14 JB/T 982 - 1977 fi# Í#¾Ð 30 1 1 1 1

15 FT65.38.181 Mg¾¾ l 1 1 1

16 Fl'65.38.182 $$ 1 1 1 1

17 GB/T 93 - 1987 &¾ 12 10 6 6 6

18 GB/TS781-2000 M12×30-Zn.D 4

19 700
.38.212

# WOR‡#¾ 1

20 700 .38.213
# Og 1

21 700 .38.106
tamanga i i i i

800
.38.106

©¾aggg© 1 1 1 1

22 GB/T 297 - 1994 NT * 32310 1 1 1 1

23 704.38.109 ggg 1 1

24 GB/T894.1-1986 BWRME45 1 1

25 700
.38.107

MiÃ§&Ñ ÍË¾ ÑÑ $$ Ñ¾

26 700 .38.108
¾¾ $4 Š$ l 1 1 1

27 GB/T5781-2000 Ml2×35-Zn.D 6 6 6 6

28 700
.38.193

5 1 1 1 1

29 GB/T 297 - 1994 NTMR 30309 1 1 1 1

30 GB/T 858 - 1988 RÐ 45 1 1 1 1 I
I l

31 GB/T812-1988 gg M45x1.5 1 1 1 1 i i

32 GB/TS95.l-1986 TLMRR¾¾42 1 1 1 1

33 700
.38.011 IlkŠlliik)R l 1 1 1

i i

I I

93

I i



I IIISIII N--
I I

I I

Rear Axle Assembly ( I )

Qty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 GB/T 5781 - 2000 Bolt M10 x 25 - Zn. D 10 10 10 10

2 GB/T 93 - 1987 Single coil spring lock washer 10 10 10 10 10

3 700
.38.101

Rear upper cover 1 1 1 l

4 700
.38 . 104 Gasket of rear upper cover 1 1 1 1

5 700 .38.030
Dipstick assembly 1 1 1 1

6 700 .38.601 - 1 Rear axle housing 1 1 1 1

7 700
.38.220

Safety guard I 1 1 1

8 GB/T 6170 - 2000 Nut M14 - Zn. D 10 10 10 10

9 GB/T 93 - 1987 Single coil spring lock washer 14 13 13 13 13

10 GB/T5783-2000 Bolt Ml4×55-Zn.D 2 2 2 2

11 GB/T 27 - 1988 Bolt M14 × 50 - Zn. D 2 2 2 2

12 GB/T 5783 - 2000 Bolt M14 × 40 - Zn
.
D 3 3 3 3

13 GB/T 5783 - 2000 Bolt Ml4 × 50 - Zn. D 6 6 6 6

14 JB/T 982 - 1977 Combined sealing washer 30 1 1 1 1

15 700 .
38

.
181 Plug rnagnet I 1 1 1

16 700 .38.182
Drain screw 1 1 1 1

17 GB/T 93 - 1987 Single coil spring lock washer 12 10 6 6 6

18 GB/T 5781 - 2000 Bolt M12 x 30 - Zn. D 4

19 700 .38.212
Gasket 1

20 700
.38.213

Cover of housing 1

21 700 .38.106
Driving angle gear with camberedgear 1 1 1 1

800.38.106 Drivinganglegearwithcamberedgear 1 1 1 1

22 GB/T 297 - 1994 Tapered roller bearing 32310 1 1 1 1

23 704.38.109 Driving gear 1 I

24 GB/T 894.1 - 1986 Circlip for shaft 45 1 1

25 700
.38.107 Adjustingshim of bearing housing O O O O

26 700 .38.108
Bearing housing of angle gear 1 1 1 1

27 GB/T 5781 - 2000 Bolt M12 x 35 - Zn. D 6 6 6 6

28 700 .38.193
Roof for oil 1 1 1 1

29 GB/T 297 - 1994 Tapered roller bearing 30309 1 1 1 1

30 GB/T 858 - 1988 Tab washer for mund nut 45 1 1 1 1

31 GB/T 812 - 1988 Round nut M45 × 1.5 1 1 1 1

32 GB/T 895
.
1 - 1986 Roundwiæ snap ring for hole 42 I 1 1 1

33 700
.38.011

Shaft coupling assembly 1 1 1 1

Note: @ Optional.

I

94

I i



ll

BRAR(2) Rear Axle Assembly ( I )

3 6

5 me

2

8 310

13

11
o

12 14
o

15

14

16
17

18 21

19

20 21

24

17

23
22 35

25

2626

27 29

30

34-
28

45 31

28
. 32

33
45

44

4039

3637

38

95

-l- |



III 110 lH UNIIMI E--

700 704 800 804

1 700.38.162 kle_W 1 1 1 1

2 GB/T5781-2000 $$kM12×25-Zn.D 4 4 4 4

3 GB/T 93 - 1987 ŠÑ¾Ð 12 8 8 8 8

4 700.38.160 Bi 1 1 1 1

5 GB3452.1-1992 05 NU92×5.3 1 1 1 1

6 700
.38.161

†¾ $ l 1 1 1

7 GB/T 9877
.
1 - 1988 90]¾FB50 x 72 x 8 1 1 1 1

8 GB/T 276 - 1994 Ñf44 * 6309Z l 1 1 1

9 GB/T 5781 - 2000 $$k M12 × 40 -- Zn. D 4 4 4 4

10 700.38.159 1 1 1 1

11 GB3452.1-1992 05 WUl70x5.3 1 1 1 1

12 700.38.158 1 1 1 1

13 700.38.201A †J $ 1 1 1 1

14 GB/T 812 - 1988 $4 M45 x 1.5 2 2 2 2

15 GB/T 895. 1 - 1986 TLB#§RÍ$ 42 1 1 1 1

16 GB/T 12764 - 1991 &#† HK3542 1 1 1 1

17 GB/T894.1-1986 B EM50 2 2 2 2

18 700
.38.155

f) Šg 1 1 1 1

19 GB/T 894. 1 - 1986 B E 65 1 1 1 1

20 700
.38.153

1 1 1 1

21 GB/T 276 - 1994 6010 2 2 2 2

22 704.38.152 ‡ l 1

23 GB/T 893. 1 - 1986 TL $$¾ 80 1 1 1 1

24 700 .38.157
(# jiÍ l 1 1 1

25 700
.38.171

& X l 1 1 1

26 GB 3452.1 - 1992 ON ¾¾ 13.2×2.65 2 2 2 2

27 700 .38.172 RX 1 1 1 1

28 GB/T 879 -- 1986 WRU‡.Ë¾ 8 × 28 2 2 2 2

29 700
.38.166

RXA‡†¾ 1 1 1 1

30 700
.38.167

RX 1 1 1 1

31 700
.38.170

RX-fŠg(È¾ 1 1 1 1

32 GB/T 308 - 1989
.

$ 12 1 1 1 1

33 700
.38.165

# # 1 1 1 1

34 700
.38.502

MR$f 1 1 1 1

96



700 704 800 804

35 700.38.051 RET‡Pi l 1 1 1

36 700.38.503 &&X 1 1 I I

37 GB/T 95 - 1985 lil 12 - 140HV - Zn.D I l 1 1

38 700.38.501 & #F l 1 1 1

39 GB/T 5781 - 2000 AR M5 x 12 - Zn. D 2 2 2 2

40 GB/T 93 - 1987 #R¾¾ 5 2 2 2 2

41 GB/T 5781 - 2000 AER M10 × 25 - Zn. D 6 6 6 6

42 GB/T 93 -- 1987 WA E 10 6 6 6 6

43 GB/T91-2000 REl§4x24 1 1 1 1

44 GB/T 882 - 2000 MMI Bl2 × 35 I 1 1 1

45 GB/T 879 - 1986 #RIR&¾ 5 x 28 2 2 2 2

Rear Axle Assembly ( I )

Oty. I Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 700.38.162 Safety guaid 1 1 1 1

2 GB/T 5781 - 2000 Bolt M12 x 25 - Zn. D 4 4 4 4

3 GB/T 93 - 1987 Single coil spring lock washer 12 8 8 8 8

4 700
.38 .

160 Pressure plate 1 1 1 1

5 CB 3452. 1 - 1992 O - seal ring 92 x 5.3 1 1 1 1

6 700.38.161 Stop bush seat 1 1 1 1

7 GB/T 9877
.
1 - 1988 Oil sealing FB50 x 72 x 8 1 1 1 1

8 GB/T 276 - 1994 Deep groove ball bearing 6309Z I 1 1 I

9 GB/T 5781 - 2000 Bolt M12 x 40 - Zn. D 4 4 4 4

10 700 .
38

. 159 Bearing housing l I l 1

11 GB 3452.1 - 1992 0 - seal ring 170 ×5.3 i 1 1 1

12 700
.38 . 158 Shaft sleeve I l l 1

13 700.38.201A PIO 1 1 1 I

14 GB/T 812-1988 Round nut M45×1.5 2 2 2 2

15 GB/T 895. 1 - 1986 Roundwire snap ring for hole 42 1 1 1 1

16 GB/T 12764 -- 1991 Needle roller bearing HK3542 1 1 1 1

97



Rear Axle Assembly ( I )

Oty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

17 GB/T 894.1 - 1986 Circlip for shaft 50 2 2 2 2

18 700
.38.155

Bearing housing of FTO I 1 1 1

19 GB/T 894 .
1 - 1986 Circlip for shaft 65 1 1 1 1

20 700
.38.153

Bearing housing 1 1 1 1

21 GB/T 276 - 1994 Deep groove ball bearing 6010 2 2 2 2

22 704.38.152 Middle gear 1 1

23 GB/T 893
.
1 - 1986 Circlip for hole 80 1 1 1 1

24 700
.38.157

Connecting sleeve for transmission gear 1 1 1 1

25 700
.38.171

Gear fork 1 1 1 1

26 GB 3452.1 - 1992 O - seal ring 13.2×2.65 2 2 2 2

27 700
.38.172

Shaft for gear fork 1 1 1 1

28 GB/T 879 - 1986 Spring - type straight pin 8 x 28 2 2 2 2

29 700
.38.166

Seat gasket of gear fork 1 1 1 1

30 700
.38.167

Seat of gear fork 1 1 1 1

31 700
.38.170

Incating plate for gear fork handle 1 1 1 1

32 GB/T 308 - 1989 Thrust ball bearing 12
.

1 1 1 1

33 700
.38.165

Spring 1 1 1 1

34 700
.38.502

Control rod 1 1 1 1

35 700
.38.051

Pull and pressure handle 1 1 1 1

36 700
.38.503

Connecting fork 1 1 1 1

37 GB/T 95 - 1985 Plain washer 12 - 140HV - Zn. D 1 1 1 1

38 700
.38.501

Drawbar 1 1 1 1

39 GB/T 5781 - 2000 Bolt M5 × 12 - Zn. D 2 2 2 2

40 GB/T 93 - 1987 Single coil spring lock washer5 2 2 2 2

41 GB/T 5781-2000 Bolt M10×25-Zn.D 6 6 6 6

42 GB/T 93 - 1987 Single coil spring lock washer 10 6 6 6 6

43 GB/T 91 - 2000 Split pin 4 × 24 1 1 1 1

44 GB/T 882 - 2000 Clevis pin with head B12 x 35 1 1 1 1

45 GB/T 879 - 1986 Spring -'type straight pin 5 x 28 2 2 2 2

98



)Ñ*TF,$ (E ) Rear Axle Assembly ( I )

1

4

I

O 0

0 5

6

2

3

6
8

5

12

10

11
1

15

16
13

14

o

o
17

0

00
0Û

ou o 19

o 20
0

0

18 % 19

99



III IE i 0IUldlldlll illl--

I

700 704 800 804

I CB/T297-1994 $$fŠŠ30215 2 2 2 2

2 GB/T6171-2000 $4Ml4xl.5-Zn.D 8 8 8 8

3 700
.38.112

RRR 4 4 4 4

4 700
.38.111

MRW (in I l I 1

5 700
.38.118 -VMatmR NW &¾ NW &¾

6 700
.38.117

# ## 2 2 2 2

7 700
.38.110

)A ¾¾¾¾& 1 1 1 1

80
.38.110

JA ¾&¾2& 1 1 1 1

8 700
.38.113

\ & 8 8 8 8

9 700
.38.114

MR¾†¶¾ l 1 1 1

10 700
.38.116

R&g¾ 4 4 4 4

11 700
.38.115

REGRGR 4 4 4 4

12 700
.38.120

MRSKR 1 1 1 1

13 700
.38.119

GR¾k 4 4 4 4

14 GB/T5782-2000 g M12×70-Zn.D 8 8 8 8

15 GB3452.1-82 Og|¾ 145×3.55 1 1 1 1

16 700
.38.123

imimmk SE RR NW NW

17 700
.38.

202A Æ¾ 1 1 1 1

18 700
.38.215

2 Ig#T 2 2 2 2

19 GB/T 283 - 1994 IERS-7 NJ311E 2 2 2 2

20 700 .38.124
&¾# 1 1 1 1

100



Rear Axle Assembly ( I )
ty. (Piece)

No. Drawing No. Part Name and Standards
700 704 800 804

1 GB/T 297 - 1994 Tapered roller bearing 30215 2 2 2 2

2 GB/T6171-2000 NutM14x1.5-Zn.D 8 8 8 8

3 700 . 38 .
112 Inck washer 4 4 4 4

4 700
.38.111

Right housing of diffeæntial 1 1 1 1

5 700
.
38

. 118 Washer
, semiaxle gear O O O O

6 700
.
38

.
117 Semiaxle gear 2 2 2 2

7 700
.38.110

Driven cambered angle gear 1 1 1 1

80
.38.110

Driven cambered angle gear 1 1 1 1

8 700
.38.113

Round head boh 8 8 8 8

9 700
.38.114

Centerpiece of differential 1 1 1 1

10 700
.38.116

Planetary gear 4 4 4 4

11 700
.
38

. 115 Washer of planetary gear 4 4 4 4

12 700 .38.120
Inft housing of differential 1 1 1 1

13 700 . 38 . 119 Inck washer 4 4 4 4

14 GB/T 5782 - 2000 Bolt M12 × 70 - Zn. D 8 8 8 8

15 GB3452.1-82 O-sealring 145×3.55 1 1 1 1

16 700 .38.123 Adjustingshim O O O O

17 700
.38.202A

Final Inft bearing housing 1 1 1 1

18 700
.38.215

Fastening bolt 2 2 2 2

19 GB/T 283 - 1994 Cylindrical roller bearing NJ311E 2 2 2 2

20 700
.38 . 124 Short semiaxle, left 1 1 1 1

Note: O optional,depending on æquirement.

101



II REMUI El-

) ‡TFSIR ( U ) Rear Axle Assembly ( N )

I
I

17

7
8 18

9 13
'' 19

6 12 16
20

15

5 14 12 14
19

2 13 22
10 23

1 26

12 25
24

29
11

28
27

o o

I

30
31

31

33

32

34

35

36

oo
38

35
0

40

39
a

•°° 41
37

o 42
o 43

oo
44

45
46

12

102

i



I
I
I

700 704 800 804

1 700.38.041 kgggg†fgg 1 1 1 1

2 700.38.401 ggggg I 1 1 1

3 GB/T 67 - 1985 GTM6 × 16 - Zn. D 1 1 1 1

4 GB/T 6172 - 2000 4 MS - Zn. D 2 2 2 2

5 700.38.402 1 gg 1 1 1 1

6 700.38.406 1 1 1 1

7 GB/T 65 - 2000 $$I M8 × 14 -- Zn. D 2 2 2 2

8 GB/T 93 - 1987 WR§ 8 2 2 2 2

9 700.38.404 R$F £¾ 1 1 1 1

10 700.38.403 RR 1 1 1 1

11 GB/T97.1-1985 -VAU 16-140HV-Zn.D 1 1 1 1

12 GB/T 91 - 2000 JFO 3.2 × 24 5 5 5 5

13 700.38.503 ggX 2 2 2 2

14 GB/T 882 - 2000 $ B12 × 32 2 2 2 2

15 GB/T 6170 - 2000 $1 M10 - Zn
.
D 1 1 1 1

16 700.38.409 &¾¾ IkŠfF 1 1 1 1

17 700.38.196 1 1 1 1

18 700.38.405 $¾1R 1 1 1 1

19 GB/T 1099 - 1979 # $ 5 x 19 2 2 2 2

20 700.38.190 RW g 1 1 1 1

21 GB 3452.1 - 1992 O B¾¾Ð 20 x 3.55 1 1 1 1

22 GB/T 5783 - 2000 $$ M10 x 25 - Zn. D 4 4 4 4

23 GB/T 93 - 1987 #RM 10 4 4 4 4

24 GB/T 6170 - 2000 M I) M6 - Zn. D 1 1 1 1

25 GB/T 75 - 1987 $#T M6 x 16 - Zn. D 1 1 1 1

26 700.38.127 & 1 1 1 1

27 700.38.128 §J & 1 1 1 1

28 700.38.126 RX 1 1 1 1

29 700
. 38

.
125 A Ñ 1 1 1 1

30, 700.38.138 #flifF 1 1 1 1

31 GB 3452.1 - 1992 0 5 N 25 x 2.65 2 2 2 2

32 GB/T 879 - 1986 #R I 4 × 28 1 1 1 1

33 700.38.137 #fli FF l 1 1 1

34 700.38.136 @lk#¾ 1 1 1 1

35 GB/T 283 - 1994 | R$f ŠllÃ NJ311E 2 2 2 2

36 700.38.132 $¾-fŠ 1 1 1 1

I

103



700 704 800 804

37 700.38.133 &¾¾ l 1 1 1

38 700.38.122 Jilf($$lŠ$ 1 1 1 1

39 700
.38 .215

K \@¾¾ 1 1 1 1

40 700
.38 . 123 MRR)‡ NW & W mm &R

41 GB3452.1 OMM 145×3.55 1 1 1 1

42 700
.38 .

135 #§Ë¾¾ 1 1 1 1

43 700
.38 .134

#¾¾ 1 1 1 1

44 700.38.131 Mi& l 1 1 1

45 GB/T 97.1 - 1985 T E 12 - 140HV - Zn. D 1 1 1 1

46 GB/T 6181 - 2000 $4 M12 - Zn. D 1 1 1 1

Rear Axle Assembly- ( V )

Oty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 700
.38.041

Pedal rod weldment of diŒerential lock 1 1 1 1

2 700
.38.401

Pedal of differential lock 1 1 1 1

3 GB/T 67 - 1985 Screw M6 x 16 - Zn. D 1 1 1 1

4 GB/T 6172 - 2000 Nut MS - Zn. D 2 2 2 2

5 700
.38.402

Bracket of extension spring 1 1 1 1

6 700 .38.406
Pin soll 1 1 1 1

7 GB/T 65 - 2000 Screw M8 × 14 - Zn. D 2 2 2 2

8 GB/T 93 - 1987 Single coil spring loek washer 8 2 2 2 2

9 700 .38.404
Bracket of pedal rod 1 1 1 1

10 700
.38.403

Extension spring 1 1 1 1

11 GB/T 97.1 - 1985 Plain washer 16 - 140HV - Zn. D 1 1 1 1

12 GB/T 91 - 2000 Split pin 3.2 x 24 5 5 5 5

13 700 . 38 .
503 Connecting fork 2 2 2 2

14 GB/T 882 - 2000 Clevis pin with head B12 × 32 2 2 2 2

15 GB/T 6170 - 2000 Nut M10 - Zn.D 1 1 1 1

16 700
.38.409

Inng pull rod for differential look control 1 1 1 1

I

104



Rear Axle Assembly ( N )

Oly- (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

17 700 .38.196
Washer 1 1 1 1

18 700
.38.405

Cross arm for connecting 1 1 1 1

19 GB/T 1099 - 1979 Woodruff key 5 x 19 2 2 2 2

20 700
.38.190

Control shaft of differential 1 1 1 1

21 GB3452.1-1992 O-sealring20x3.55 1 1 1 1

22 GB/T 5783 - 2000 Bolt M10 x 25 - Zn. D 4 4 4 4

23 GB/T 93 - 1987 Single coil spring lock washer 10 4 4 4 4

24 GB/T 6170 - 2000 Nut M6 - Zn. D 1 1 1 ' I I
I

25 GB/T 75 - 1987 Screw M6 x 16 - Zn
.
D 1 1 1 1

26 700 .38.127
Cover 1 1 1 1 i

27 70 0 .
38

. 128 Round plate 1 1 1 1

28 700 .38.126
Gear fork 1 1 1 1

29 700
.38.125

Gasket 1 1 1 1

30 700
.38.138

End of push rod 1 1 1 1

31 GB 3452, 1 - 1992 O - seal ring 25 x 2.65 2 2 2 2

32 GB/T 879 - 1986 Spring - type straight pin 4 x 28 1 1 1 1

33 700 .38.137
Push rod 1 1 1 1

34 700
.38.136

Retum spring 1 1 1 1

35 GB/T 283 - 1994 Cylindrical roller bearing NJ311E 2 2 2 2

36 700 .38.
132 Short semiaxle,right 1 1 1 1

37 700
.38 . 133 Cushion - spring 1 1 1 1

38 700
.38 .122

Final right bearing housing 1 1 1 1

39 700
.38.215

Fastening boh 1 1 1 1

40 700
.38.123

Adjustingshim O O O O

41 GB3452.1 O-seal ring 145×3.55 1 1 1 1

42 700
.38.135

Wire washer 1 1 1 1

43 700
.38.134

Outer spacer 1 1 1 1

44 700 .
38

.
131 Connecting gear sleeve 1 1 1 1

45 GB/T 97
.
1 - 1985 Plain washer 12 - 140HV - Zn. D 1 1 1 1

46 GB/T 6181 - 2000 Nut M12 - Zn. D 1 1 1 1

No e: O Optional, depending on requirement.

105



E Il i i I 0WI IIMI El--

hš‡TF4) ( E ) Rear Axle Assembly ( V )

I

1

2

3
4

/ 4
5

6

7
10 8

11 12
13 1414 13

.
17

15
,

19 20

16
°•

2 1

)6R$g 18
. 22

Rear axle housing

22
21

20

19 17
o 13

9 14
14

13
" 2312

.

- g
10

18 11

9
8

7
6 16

5

4
4

106



700 704 800 804

1 700.38.139 BRRSO 16 16 16 16

2 700.38.140 BR&gg 16 16 16 16

3 700.38. 200A 2 2 2 2

4 GB/T9877.1-1988 B75×100×10 4 4 4 4

5 700
.38 .141

2 2 2 2

6 GB/T276-1994 MR6214 2 2 2 2

7 GB/T 858 - 1988 lb M 68 2 2 2 2

8 GB/T 812 - 1988 $ M68 x 2 2 2 2 2

9 GB/T 9877.1 - 1988 Å I B65 x 90 x 8 4 4 4 4

10 700
.38.142

§ Ñ 2 2 2 2

11 GB/T 899 - 1988 gå AM12 - 12 12 12 12

M12 x 1.25 x 50 - Zn. D

12 JB/T 7940.1 - 1995 M$FMIO x 1 2 2 2 2

13 GB/T 93 - 1987 ß¾¾ 12 42 42 42 42

14 GB/T6171-2000 g¾M12x1.25-Zn.D 42 42 42 42

15 700.38.146 1 1 1 1

16 700.38.210 ## (1) 2 2 2 2

17 GB/T 898 - 1988 $$ AGM12 - 30 30 30 30

M12 x 1.25 x 40 -8.8 - Zn.D

18 700.38.211 ‡ (2) 2 2 2 2

19 GB/T 276 - 1994 6313 2 2 2 2

20 700.38.147 2 2 2 2

21 700.38.177 2 2 2 2

22 GB/T 276 - 1994 WA 6410 2 2 2 2

23 700.38.151 $4 1 1 1 1

107



E El t i l I i |-lilllll El--

Rear Axle Assembly ( V )

Oty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 700.38.139 Nut,æar hub 16 16 16 16

2 700 .
38

. 140 Bolt, rear hub 16 16 16 16

3 700.38. 200A semiaxle 2 2 2 2

4 GB/T 9877.1 - 1988 Oil sealing B75 × 100 x 10 4 4 4 4

5 700 .38.141
Bearing housing 2 2 2 2

6 GB/T 276 - 1994 Deep goove ball bearing 6214 2 2 2 2

7 GB/T 858 - 1988 Tab washer 68 2 2 2 2

8 GB/T 812 - 1988 Round nut M68 x 2 2 2 2 2

9 GB/T 9877. 1 - 1988 Oil sealing B65 × 90 × 8 4 4 4 4

10 700
.38.142

Gasket 2 2 2 2

11 GB/T 899 - 1988 Doubleend stud 12 12 12 12

AM12 - M12 × 1.25 x 50 - Zn. D

12 JB/T 7940.1 - 1995
'

Oil cup M10 x 1 2 2 2 2

13 GB/T 93 - 1987 Single coil spring look washer 12 42 42 42 42

14 GB/T 6171 - 2000 Nut M12 x 1.25 - Zn. D 42 42 42 42

15 700.38.146 Idt semiaxle sleeve 1 1 1 1

16 700.38.210 Bush(I) 2 2 2 2

17 GB/T 898 - 1988 Stud AGM12 - M12 x 30 30 30 30

1.25 x 40 - 8.8 - Zn.D

18 700.38.211 Bush (II) 2 2 2 2

19 GB/T 276 - 1994 Deep groove ball bearing 6313 2 2 2 2

20 700
.38.147

Spacerof semiaxle sleeve 2 2 2 2

21 700 .38.177
Final speed reduction big gear 2 2 2 2

22 GB/T 276 - 1994 Deep groove ball bearing 6410 2 2 2 2

23 700
.38.151

Right semiaxle sleeve 1 1 1 1

108



O
O

A
A

r
1

30
28

28

37
A

36
35

31
32

33

27

38

1

1
1

4
6

9

11
14

24

20
e

22

23

21

11
19

A
:o

S
40

/lo
oo

r/
m

in
gm

t)
!#

,M
.

ii

I
I



I [IL 11 Hl I IlllMilEMIIIIEl--
I

I

700 704 800 804

1 700.38.603-1 f) d)1 l 1 I 1

2 GB/T 12764-1991 $$†$lhŠ HK2020 l 1 1 1

3 700.38.606-1 I )¾ l l 1 1

4 700.38.607 i 1 1 1 1

5 700.38.605 $¾itS$4 1 1 1 1

6 700.38.626 ‡ 1 1 1 1

7 GB/T 276-1994 $ 6309 1 1 1 1

8 GB3452.1-1992 O WN 170×5.3 1 1 1 1

9 800.38.610 $lb )& 1 1 1 1

10 GB812-88 4 M50X 1.5 1 1 1 1

11 GB858-88 50 1 1 1 1

12 800.38.611 1 1 1 1

13 700.38.608-1 1 1 1 1

14 GB/T 276-1994 $lb 6211 1 1 1 1

15 GBMS783 M10×30 4 4 4 4

16 GBM 93 A 10-A0P 4 4 4 4

17 700.38.621 ‡† 1 1 1 1

18 GBM 276-1994 $lb 6207 1 1 1 1

19 700.38.604-1 @f) MIfé $4 1 1 1 1

20 GBM 276-1994 $ÀIR6207 1 1 1 1

21 GB3452.1-1992 O MGNU 41.2X 5.3 1 1 1 1

22 800.38.637 )† l 1 1 1

23 700.38.612-1 XIf($$k$lb 1 1 1 1

24 GB/T5783 †k M8×20-A2L 2 2 2 2

25 GB/T93 BU 8-A0P 2 2 2 2

26 700.38.614-1 RX¾ 1 1 1 1

27 800.38.609 $MMX 1 1 1 1

28 700.37.138 BI &#§$$l¾ l 1 1 1

29 700.37.113 &#§$lbOWWW 1 1 1 1

30 700.38.613 && 1 1 1 1

31 700.38.618 R& l 1 1 1

32 700.38.615 RIBM l 1 1 1

110



700 704 800 804

33 ZBJO22-88 O MN 16×2.65 2 2 2 2

34 700.38.616 l 1 1 1

35 700.38.620 $di 1 1 l 1

36 700.38.617 B $lÍ1 1 1 1 1

37 GB879-86 #fi[al# 5×40 2 2 2 2

38 GB9877.1-88 flÍIN 60×80×8 2 2 2 2

39 700.38.650 10AV†i§ 1 1 1 1

40 GB/T 276-1994 $lÍlŠ 6308 1 1 1 1

Rear Alex Assembly ( VI )

Qty. (piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 700.38.603-1 PTO,back shaft 1 1 1 1

2 GB/T 12764-1991 Needle bearong HK2020 1 1 1 1

3 700.38.606-1 Occlude tooth seat 1 1 1 1

4 700.38.607 Occlude set 1 1 1 1

5 700.38.605 Lover speed gear for PTO l 1 1 1

6 700.38.626 Lining set l 1 1 1

7 GB/T 276-1994 Deep groover ball bearing6309 l 1 1 1

8 GB3452.l-1992 O-seal ring 170*5.3 1 1 1 1

9 800,38.610 Bearing housing 1 1 1 1

10 GB812-88 Round nut M50*l.5 1 1 1 1

ll GB858-88 Stop washer 50 1 1 1 1 .

12 800.38.611 PTO, cover 1 1 1 1

13 700.38.608-1 PTO l 1 1 1

111



I El i II MIIMI El--

Rear Alex Assembly ( VI )

Qty. (piece)
No. Drawing No. Part Name and Standards

700 704 800 804

14 GB/T 276-1994 Deep groove ball bearing6211 1 1 1 1

15 GB/T 5783 Bolt M10*30 4 4 4 4

16 GB/T 93 Wash 10 4 4 4 4

17 700.38.621 Lining set 1 1 1 1

18 GB/T 276-1994 Deep groove ball bearing 6207 1 1 1 1

19 700.38.604-1 Twin gear for PTO 1 1 1 1

20 GB/T 276-1994 Deep groove ball bearing 6207 1 1 1 1
I

21 GB3452.1-1992 O-seal ring 41.2*5.3 1 1 1 1

22 800.38.637 Lock film 1 1 1 1

23 700.38.612-1 Double tie gear shaft 1 1 1 1

24 GB/T 5783 Bolt M8*20-A2L 2 2 2 2

25 GBff 93 Wash 8 2 2 2 2

26 700.38.614-1 Cear change shaft l 1 1 1

27 800.38.609 Shift fork 1 1 1 1

28 700.37.138 Locking pin of gear shift shaft, IV gear 1 1 1 1

29 700.37.113 Self-locking spring 1 1 1 1

30 700.38.613 Pressure cover 1 1 1 1

31 700.38.618 Shift block 1 1 1 1

32 700.38.615 Inside shaking handle l 1 1 1

33 ZBJO22-88 O-seal ring 16*5.3 2 2 2 2

34 700.38.616 Outside shaking handle 1 1 1 1

35 700.38.620 Shaft cover 1 1 1 1

36 700.38.617 Shaking shaft 1 1 1 1

37 GB879-86 Spring-tye straight pin 5*40 2 2 2 2

38 GB9877.1-88 Oil sealing 60*80*8 2 2 2 2

39 700.38.650 Lever handle 1 1 1 1

40 GB/T 276-1994 Deep grove ball bearing 6308 2 2 2 2

Note: Specific for the power tal e off at 540/1000r/min, optional.

112



ki&fE4#l½ëJi(-) Hydraulic Steering Wheel Assembly ( I )

1210

11

11

-

10 11
15

11

2

25 10 11
*

13
1511

26
21 16 3

17

6

18
10 11

15 11 8

19

21
22 23

23 23
2

27
25

26
21

113

-RII IIIIRllMII I I IRI



I fl
.

l LU ll MMINI M--

700 704 800 804
I

1 700.40.011 À$44 1 1 1 1

2 GB/T 97.1 -1985 E 16- 140HV- Zn.D 4 4 4 4

3 700.40.033 T‡ÌßŠ 1 1 1 1

4 GB/T 5783 - 2000 SR M10 x 25 - Zn. D 4 4 4 4

5 GB/T 93 - 1987 NR¾ 10 14 14 14 14

6 CB/T 5783 - 2000 $ M10 × 30 - Zn. D 10 10 10 10

7 700.40.123 ligg 1 1 1 1

8 700.40.032 fi]¾ÄllgŠligg 1 1 1 1

9 700.40.122 A@¾¾ l 1 1 1

10 700.40.102 24gg (1) 4 4 4 4

11 JB/T 982 - 1977 Alì#¾ì# Ð 20 8 8 8 8

12 700.40.019 [WMdiriggd I l 1 1

13 ZBJ15001- 87 UR$D32 2 2 2 2

14 100.40.137 MRRW 1 1 1 1

15 700
.40.013 i$ifigggd 3 3 3 3

16 700 .40.104
[@d § 1 1 1 1

17 700
.40.015

& Nggd .
1 1 1 1

18 700.40.016 2E M WAR 1 1 1 1
I

19 700.40.018 M¾diMWWAR I 1 1 1

20 GB/T6170-2000 $4MS-Zn.D 4 4 4 4

21 GB/T 93 - 1987 #R§¾ 8 8 8 8 8

22 GB/T 97.1 - 1985 -V W 8 - 140HV -Zn.D 4 4 4 4

23 700 .40.119 151%¾¾ 4 4 4 4

24 700.40.118 WRR(1) 1 1 1 1

25 GB/T 5782 - 2000 $4 M8 × 40 - Zn. D 4 4 4 4

26 GB/T 5781 - 2000 WR M8 × 16 - Zn. D 4 4 4 4

27 700
.40.120

SR(2) 1 1 1 1

114



Hyt raulic Steering Wheel Assembly ( I )

Oty. I Plece)
No. Drawing No. Part Name and Standanis

700 704 800 804

1 700.40.011 Steering wheel assembly 1 1 1 1

2 GB/T 97. 1 - 1985 Plain washer 16 - 140HV - Zn. D 4 4 4 4

3 700.40.033 Steering tube column assembly 1 1 1 1

4 GB/T 5783 - 2000 Bolt M10 x 25 - Zn. D 4 4 4 4

5 GB/T 93 - 1987 Single coil spring lock washer 10 14 14 14 14

6 GB/T 5783 - 2000 Bolt MIO x 30 - Zn. D 10 10 10 10

7 700.40.123 Connecting bracket 1 1 1 1
I

8 700.40.032 Steering and valve briquet assembly I 1 1 1

9 700.40.122 Housing of steering 1 1 1 1

10 700.40.102 Hollow boh (1) 4 4 4 4O
11 JB/T 982 - 1977 Combinedsealing washer20 8 8 8 8

12 700.40.019 Return outlet pipe assembly I 1 1 1

13 ZBJI5001 - 87 Clamp D32 2 2 2 2

14 700.40.137 Hose 1 1 1 1

15 700.40.013 High pressme hose assembly 3 3 3 3

16 700.40.104 Return steel pipe 1 1 1 1

17 700
.40.015

Oil feed pipe assembly,right 1 1 1 1

18 700.40.016 Oil feed pipe assembly,left 1 1 1 1

19 700
.40.018

Oil outlet pipe assembly,hydraulicpwn 1 1 1 1

20 GB/T 6170 - 2000 Nut MS - Zn. D 4 4 4 4

21 GB/T 93 - 1987 Single coil spring lock washer8 8 8 8 8

22 GB/T 97.1 - 1985 Plain washer 8 - 140HV - Zn.D 4 4 4 4

23 700 .40.119 4 - hole clip 4 4 4 4

24 700.40.118 Fixed plate (1) 1 1 1 1

25 GB/T 5782 - 2000 Bolt MS x 40 - Zn. D 4 4 4 4

26 GB/T 5781 - 2000 Bolt MS x 16 - Zn. D 4 4 4 4

27 700
.40.120

Fixed plate (2) 1 1 1 1

I
|

ll
I I

115 |
| |



kiËßiWliilAR(-) Hydraulic Steering Wheel Assembly ( I )

I

O

o

- a

1

o

2--

43
5

6
10

6 8

7-
--7

12

16

13

6 6

14 16 Elh¾ R&lik

15
11 Oil outlet pipe

17 assembly, hydraulic pump

lulAME
Return steel pipe

116



i
I

700 704 800 804

1 700.40.040 MAMM¯¾¾ÖR 1 1 1 1

2 700 .40.020
NA MMAR 1 1 1 I

3 GB/T97.1-1985 - M10-140HV-Zn.D 2 2 2 2

4 GB/T 93 - 1987 § 10 2 2 2 2

5 GB/T 5781 - 2000 $ M10 x 25 - Zn. D 2 2 2 2

6 ZBJl5001-87 itŠf D32 4 4 4 4

7 700
.40.107

R W 2 2 2 2

8 GB/T 93 - 1987 #RME 8 12 12 12 12

9 GB/T 5783 - 2000 M8 x 35 - Zn. D 4 4 4 4

10 GB/T 6170 - 2000 M8 - Zn. D 4 4 4 4

11 GB/T S783 - 2000 M8 x 25 - Zn. D 4 4 4 4

12 700
.40.030

$¾ l 1 1 1

13 GB 3452. 1 - 1992 0 5 Í#E 19 x 2.65G l 1 1 1

14 700.40.023 &¾I§EM#§¶ÅR .
I 1 1 I

15 700.40.146 § U 1 1 1 1

16 JB/T 982 - 1977 $#$$#¾¾ 18 2 2 2 2

17 700.40.105 24¾ (2) 1 1 1 1

e

117

-Ill- |



ll I II i i IRNMil MMI-

Hytiraulic Steering Wheel Assembly ( I )

Oty. (Piece)
No. Drawing No. Part Name and Standanis

700 704 800 804

1 700
.40.040

Bracket assembly, steering hydraulic tank 1 1 1 1

2 700
.40.020 Steering hydraulic tank assembly l 1 1 1

3 GB/T 97. 1 - 1985 Plain washer 10 - 140HV - Zn. D 2 2 2 2

4 GB/T 93 - 1987 Single coil spring lock washer 10 2 2 2 2

5 GB/T 5781 - 2000 Bolt M10 x 25 - Zn. D 2 2 2 2

6 ZBJ15001- 87 Clamp D32 4 4 4 4

7 700
.40 . 107 Hose 2 2 2 2

8 GB/T 93 - 1987 Single coil spring lock washer 8 12 12 12 12

9 GB/T 5783 - 2000 Bolt M8 x 35 - Zn. D 4 4 4 4

10 GB/T6170-2000 NutMS-Zn.D 4 4 4 4

11 GB/T 5783 - 2000 Bolt M8 x 25 - Zn. D 4 4 4 4

12 700
.40.030

Constant overflow pump 1 1 1 1

13 GB 3452.1 - 1992 O - seal ring 19 x 2.65G 1 1 1 1

14 700.40.023 Oil suction pipe assembly,hydmulicpump 1 1 1 1

15 700.40.146 Spacer ring 1 1 1 1

16 JB/T 982 - 1977 Combined sealing washer 18 2 2 2 2

17 700.40.105 Hollow holt (2) 1 1 1 1

118



i |
|
|
I

i i

I

I |
I
I

I

kjŒBiW I½A)R ( ¯¯ ) Hydraulic Steering Wheel Assembly ( I )

1

Oil feed pipe assembly, left

2
I

Oil feed pipe assembly, right

4 3

4
11 5 6

8 Y
10

12
8

4

5

13 16

15

4 17

12

14

15
18

12

15

14
----- 12

119

I-IEE IERI|UM|



ll Ii i Bfimil IIMI-

I

700 704 800 804

1 700
.40.022

&¾&&#44 1 1 1 1

2 700
.40.029

&¾$RWBR 1 1 1 1

3 700
.40.027

MR 9,g& 1 1 ] 1

4 JB/T 982 - 1977 AR# t#¾Ð 16 4 4 4 4

5 700.40.112 GI & M16×1.5 2 2 2 2

6 GB/T 6170 - 2000 $4 MS - Zn. D 1 1 1 1

7 GB/T 93 - 1987 §$¾¾¾ 8 1 1 1 1

8 700.40.145 WW$i 2 2 2 2

9 700.40.026 MR$¾WAR 1 1 1 1

10 GB/T 5783 - 2000 $$ M8 x 25 - Zn. D l l 1 1

11 700
.40.115

®¾¾¾\(2) 1 1 1 1

12 700
.40.109

kg 4 4 4 4

13 700.40.024 $#liildagg 1 1 1 1

14 GB/T6181-2000 $4M16x1.5-Zn.D 2 2 2 2

15 GB/T 91 - 2000 ROM 4 x 40 3 3 3 3

16 GB/T 6179 - 2000 $4 M20 - Zu. D 1 1 1 1

17 700.40.151 § U 1 1 1 1

18 700.40.111 MR¾$ll(1) 1 1 1 1

e

120



I

Hydraulic Steering Wheel Assembly ( JI[)

Oty. (Plece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 700
.40.022

Irft hose assembly, hydraulic cylinder 2 2 2 2

2 700
.40.029

Right hose assembly,hydraulic cylinder 1 1 1 1

3 700
.40.027

Inft pipe assembly,hydraulic cylinder I l 1 1

4 JB/T 982 - 1977 Combined sealing washer 16 4 4 4 4

5 700.40.112 Hollow bolt M16× 1.5 2 2 2 2

6 GB/T 6170 - 2000 Nut M8 - Zn. D 1 1 1 1

7 GB/T 93 - 1987 Single coil spring lock washer 8 1 1 1 I

8 700
.40.145

Double pipe clip 2 2 2 2

9 700.40.026 Right pipe assembly,hydraulic cylinder 1 1 1 1

10 GB/T 5783 - 2000 Bolt MS x 25 - Zn. D 1 1 1 1

11 700
.40.

I15 Pin roll(2) ,
hydraulic cylinder 1 1 1 1

12 700
.40.109

Support tube 4 4 4 4

13 700.40.024 Steering hydraulic cylinder assembly I l l 1

14 GB/T6181-2000 NutM16x1.5-Zn.D 2 2 2 2

15 GB/T 91 - 2000 Split pin 4 x 40 3 3 3 3

16 GB/T 6179 - 2000 Nut M20 - Zn. D l I l 1

17 700.40.151 Washer 1 1 1 1

18 700.40.111 Pin roll(1),hydrauliccylinder 1 1 I I

O

121



ER LUld II EllUlil IIIMI-

,M
(-) Transfer Case Assembly( I )

- 3 --

2 "

|

4

6
6

10

10

13 12
14 15

16

o O °
o

20 19

, O
O

21

22 '

23

24

13 '

25

122



700 704 800 804

704B.42.001 # MAJA 1 1

1 704B.42.144 RRR l 1

2 65.38.051 ERV¾ l 1 I
||

3 GB3452.1 O MN 132×3.55G l 1

4 704B.42.011 $UNRRÑÛ l 1

5 704B.42.011 RR$À l 1

6 GB3452.1 O MM 15×2.65G 2 2

7 704B.42.135 $Ñ& 1 1

8 GB/T 879
.

#Ai8×32 1 1

9 GB/T 97.1 RM 10-A0P 2 . 2

10 704B.42.107 Ñ¾¾¾ 2 2

11 704B.42.126 NRM 1 1

12 GB/T 91 # 2X 18-A0P 2 2

13 GB/T 93 &¾ 10-A0P 8 8

14 GB/T 5783 MR M10 X 45-A2L 4 4

15 JB/T 982-1977 RM 18 1 1

16 704B.42.109 AÑJSR 1 1

17 704B.42.128 OMMMX 1 1

18 GB/T 308 (BI$ 9.5V 1 1

19 300.41.123 RXMRR¾¾ 1 1

20 GB/T 91 4A4×32-A0P 1 1

21 GB/T 3452.1 O MM 11.2×2.65G l 1

22 704B.42.122 9 RMX 1 1

23 GB/T 3452.1 O RAE 54.5 × 3.55G 1 1

24 704B.42.117 id Ñ 1 1

25 GB/T5783 M10×30-A2L 4 4

123



.

II MMil MMI-

Transfer Case Assembly ( I )

No. Drawing No. Part Name and Standards
Qty. (piece)

700 704 800 804

704B.42.001 tramsfer case assembly 1 1

1 704B.42.144 control 1 1

2 65.38.051 pull and pressure handle l 1

3 GB3452.1 O-ring 132*3.55 1 1

4 704B.42.011 gear fork shaft weldment 1 1

5 704B.42.011 Gear fork shaft of bush 1 1

6 GB3452.1 O-ring 15*2.65G 2 2

7 704B.42.135 Gear fork shaft of cover 1 1

8 GBff 879 Pin 8*32 1 1

9 GB/T 97.1 Washer 10-AOP 2 2

10 704B.42.107 lever plate 2 2

11 704B.42.126 lever plate 1 1

12 GB/T 91 pin2*18-AOP 2 2

13 GB/T 93 washer 10-AOP 8 8

14 GB/T 5783 bolt M10*45-A2L 4 4

15 JB/T 982-1977 washer 18 1 1

16 704B.42.109 plug 1 1

17 704B.42.128 fork of tansfer case 1 1

18 GB/T 308 steel ball9.5V 1 1

19 300.41.123 Gear fork shaft of locating spring 1 1

20 GBff 91 Pin 4*32-AOP l 1

21 GBff 3452.1 O-ring 11.2*2.65G I 1

22 704B.42.122 forke shaft of transfer case 1 1

23 GB/T 3452.1 O-ring 54.5*3.55G 1 1

24 704B.42.117 bearing jousing 1 1

25 GB/T 5783 bolt Ml0*30-A2L 4 4

1Ñ



I‡
\
\

M1ië (¯¯) Transfer Case Assembly( Íl )

I i

7

8 9

10

6

18

19

20

14

2

6
8'

24

125



700 704 808 804

1 GB/T 119 M A8×20 2 2

2 704B.42.113 $d*§ 1 1

3 GB/T 93 *AM 16-A0P 2 2

4 GB/T5783 MR M16×45-A3L 2 2

5 JB/T 7940.1 M¾ M8 × 1 1 1

6 GB/T 93 RM 10-A0P 12 12

7 GB/T 70 A Affg¾T M10X 20 2 2

8 GB/T 5783 & M10×25-A2L 10
, 10

9 704B.42.016 ‡ Wh IV l 1

10 GB/T 3452.1 O §. 47.5×2.65G 2 2

11 GB/T 879 $ 6×40 2 2

12 704B.42.120 $†#RM 2 2

13 704B.42.139 lifJá# $$ l 1

14 GB/T 894.1 M 30 2 2

15 704B.42.015 P NkIII 1 1

16 704B42.138 ‡ $ X 1 1

17 GB/T 9877.1 4 FB40 × 62 × 8 2 2

18 GB/T 276-1994 $Š 6008 1 1

19 7048.42.140 $lli M l 1

20 704B.42.119 (# $ ff 1 1

21 704B.42.121 B l l

22 704B.42.014 P ##II I 1

23 GB/T 3452.1 OMU 46.2 X 2.65G 2 2

|

126



Transfer Case Assembly ( II )

Qty. (piece)
No. Drawing No. Part Name and Standards i

700 | 704 800 804

1 GB/T 119 pin A8*20 2 2

2 704B.42.113 bearing cab l 1

3 GB/T 93 washer 16-AOP 2 2

4 GB/TS783 bolt Ml6*45-A3L 2 2

5 JB/T 7940.1 oil cup M8*l 1 1

6 GB/T 93 washer 10-AOP 12 12

7 GB/T 70 hexanon screw 2 2

8 GB/T 5783 bolt Ml0*25-A2L 10 10

9 704B.42.016 Guard cap weldment (IV) 1 1

10 GB/T 3452.1 O-ring 47.5*2.65G 2 2

11 GB/T 879 Pin 6*40 2 2

12 704B.42.120 Connecting hub splines 2 2

13 704B.42.139 front transfer axle
1 1

14 GB/T 894.1 circlip 30 2 2

15 704B.42.015 Guard cap weldment III 1 1

16 704B42.138 Middle bearing housing 1 1

17 GB/T 9877.1 Oil sealing FB40*62*8 2 2

18 GB/T 276-1994 Bearing 6008 1 1

19 704B.42.140 Bearing bush 1 1

20 704B.42.119 Connecting hub splines driving shaft 1 1 |

21 704B.42.121 Rear transfer axle 1 1

22 7048.42.014 Guard cap weldment(II ) 1 I

23 GB/T 3452.1 O-ring 46.2*2.65G 2 2

I

I
I
I
I

I

I

I
127



I LLU WUml MMI-

i

,¾
( ) Transfer Case Assembly( )

1

'4

'3
2

'6

2
5 7

8

9

10 o
11

12 14

13
.

15

16

17

18

19 O O

19

21

20

22
23

22EM 24
25

128



700 704 800 804

1 704B.42.116 Q 1 l

2 GB/T 283-1994 [EÍRN NF304 2 2

3 704B.42.154 2)† l I

4 GB/T 893.1 B [WÍ52 1 1

5 704B.42.111 ‡ \ R Il 1 l

6 704B.42.112 ‡ f M l 1

7 GB/T 879 N 6×40 1 1

8 GBM 119 $ A10×20-A0P 2 2

9 704B.42.101 # Å 4 4

10 GB/T 93 &¾ 12-A0P 4 4

11 GBM 5783 & M12×35-A2L 1 1

12 GBK 276-1994 M 6206 1 1

13 704B.42.110 1 1

14 704B.42.118 1 1

15 704B.42.115 1 1

16 6704B.42.123 \¾ l 1

17 704B.42.162 il4 1 1

18 GBM 276-1994 6007 1 1

19 GB/T 9877.1 MN FB32 X 52× 8 2 2

20 GB/T 3452.1 O 71×3.55G l 1

21 704B.42.113 MN 1 1

22 GB/T 93 kl¾ 10-A0P 6 6

23 GB/T 5783 GR M10×35-A2L 4 4

24 GB/T 5783 & M10×25-A2L 2 2

25 7048.42.013 P Wh( I ) 1 1

129

|

-i-IIIM | 0|||| 04|



Transfer Case Assembly ( III )

Qty. (piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 704B.42.116 spacer l 1

2 GB/T 283-1994 cylindrical roller bearing NF304 2 2

3 704B.42.154 washer 1 1

4 GB/T 893.1 circlip 52 1 1

5 704B.42.111 middle gear shaft-2 l 1

6 704B.42.112 middle shaft 1 1

7 GB/T 879 pin 6*40 1 1

8 GB/T 119 pin Al0*20-AOP 2 2

9 704B.42.101 tramsfer case housing 4 4

10 GB/T 93 washer 12-AOP 4 4

11 GB/T 5783 bolt M12*35*A2L 1 1

12 GB/T 276-1994 bearing 6260 1 1

13 704B.42.110 Gear sleeve l 1

14 704B.42.118 Output shaft 1 1

15 704B.42.115 Driven gear of transfer case I 1

16 6704B.42.123 spacer 1 1

17 704B.42.162 sadjustingspacer 1 1

18 GB/T 276-1994 bearing 6007 1 1

19 GB/T 9877.1 oil sealing housing 2 2

20 GB/T 3452.1 O-ring 1 1

21 704B.42.113 Oil sealing FB32*52*8 1 1

22 GB/T 93 washer 10-AOP 6 6

23 GB/T 5783 bolt M10*35-A2L 4 4

24 GB/T 5783 bolt M10*25-A2L 2 2

25 704B.42.013 Guard cap weldment(I ) 1 1

130



M NAR(-) Brake Assembly ( I )

6.1 6.2

13
4 17

5. 1 8 $$ljif) A)&
9

to 12 16 Right brake assembly

1 15 19

2 14 21. 1
3 8

5. 2
19

4 21. 2
11 18

3

20. 1 10
12

20. 3

24

20. 2 23
22

2526
Rear axle housing

27
29

30

31

28
3233 Left rWist.fbly

16

22 18

15 19

gggg 14

Gearbox housing
23 19

24
18

34

131

--- Inm 1 RS



Mllmil MMI-

$ll@H A A H
700 704 800 804

1 GB/T 895.2 - 1986 $!!¾#1414¾ 30 1 1 1 1

2 GB/T 97
.
1 - 1985 T W 30 - 140HV - Zn

.
D 1 1 1 1

3 700.43.127 $ MR)† 2 2 2 2

4 GB/T27-1988 RNRMS M8x30-Zn.D 4 4 4 4

5.1 700.43.145 1 1 1 1

5.2 700.43.147 1 1 1 1

6.1 700.43.149 M 1 1 1 1

6.2 700.43.141 $ 1 1 1 1

7 700.43.130 1¾¾¾ 1 1 1 1

8 700.43.132 gW 2 2 2 2

9 GB/T 93 - 1987 #RRE 8 4 4 4 4

10 GB/T 6172 - 2000 $4 M8 - Zn
.
D 4 4 4 4

11 JB/T 7940. 1 - 1995 fillŠFM10 x 1 1 1 1 1

12 700.43.125 MBRWW 2 2 2 2

13 700.43B.023-1 Mggg@ggg I l 1 1

14 700.43.134 $$$ X 2 2 2 2

15 GB/T 6170 - 2000 $4 M10 - Zn. D 2 2 2 2

16 700.43.013 M RRR¾# 2 2 2 2

17 700.43.152 &&]$¾X 2 2 2 2

18 GB/T 882 - 2000 M$li B10 x 32 4 4 4 4

19 GB/T91-2000 REl¾3.2x20 4 4 4 4

20.1 700.43.146 RM &# 1 1 1 1

20.2 700.43.148 kW $¾ l 1 1 1

20.3 GB/T 119 - 1986 D6 x 40 1 1 1 1

21.1 700.43.144 MR 1 1 1 1

21.2 700.43.149 R$ R 1 1 1 1

22 GB/T 5782 - 2000 WR M12 × 70 - Zn
.
D 2 2 2 2

23 GB/T 93 - 1987 #RGE 12 2 2 2 2

24 GB/T 6170 - 2000 $4 M12 - Zn
.
D 2 2 2 2

25 700
.43 . 151 Wi9Ë 2 2 2 2

26 GB/T 68 - 1985 $¾ M5 × 12 - Zn. D 2 2 2 2

27 700 .43.150
$ 1 1 1 1

28 700.43.137 * & 1 1 1 1

29 GB/T1099-1979 #@¾6×25 2 2 2 2

30 700.43.124 M R$lli l I 1 1

132



700 704 800 804

31 GB/T 5783 - 2000 WR M12 x 25 - Zn. D 1 1 1 1

32 700.43.136 WW)† 1 1 1 1

33 GB/T 6172 - 2000 4 M12 - Zn. D l 1 1 1

34 700.43. 123 $!¾]90&&¾¾ l 1 1 1

O

Brake Assembly ( I )

No. Drawing No. Part Name aml Simrulare
700 704 800 804

1 GB/T 895.2 - 1986 Rourxlwire snap ring for shaft 30 1 1 1 1

2 GB/T 97.1 - 1985 Plain washer 30 - 140HV - Zn. D 1 1 1 1

3 700.43.127 Right pedal rod bush 2 2 2 2

4 GB/T 27 - 1988 Bolt M8 x 30 - Zn. D 4 4 4 4

5.1 700.43.145 Brake pedal rod,right 1 1 1 1

5.2 700.43.147 Brake pedal seat,right 1 1 1 1

6.1 700.43.149 Brake pedal connecting lod 1 1 1 1

6.2 700.43.141 Brake pedal,right 1 1 1 1

7 700.43.130 Interlock plate 1 1 1 1

8 700.43.132 Bolt 2 2 2 2

9 GB/T 93 - 1987 Single coil spring lock washer 8 4 4 4 4

10 GB/T 6172 - 2000 Nut MS - Zn. D 4 4 4 4

11 JB/T 7940. 1 - 1995 Oil cup M10 x 1 1 1 1 1

12 700.43.125 Return spring of brake pedal 2 2 2 2

13 700.43B.023 - 1 Bracket weldruent, return spri 1 1 1 1

Note: G) Specific for without pneurnatic brake.

133



Brake Assembly ( I )

Oty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

14 700.43.134 Right hand connecting fork 2 2 2 2

15 GB/T 6170 - 2000 Nut MIO -- Zn. D 2 2 2 2

16 700.43.013 Brake long pull axl unit 2 2 2 2

17 700.43.152 Idt hand connecting fork 2 2 2 2

18 GB/T 882 - 2000 Clevis pin with head B10 × 32 4 4 4 4

19 GB/T 91 - 2000 Split pin 3.2 × 20 4 4 4 4

20.1 700.43.146 Brake pedal rod,left 1 1 1 1

20.2 700.43.148 Brake pedal seat,left 1 1 1 1

20.3 GB/T 119- 1986 Parallel pin D6×40 1 1 1 1

21. 1 700
.43.

144 Brake pedal, left 1 1 1 1

21.2 700
.43.149

Brake pedal connecting rod 1 1 1 1

22 GB/T 5782 - 2000 Bolt M12 x 70 - Zn. D 2 2 2 2

23 GB/T 93 - 1987 Single coil spring lock washer 12 2 2 2 2

24 GB/T 6170 - 2000 Nut M12 - Zn. D 2 2 2 2

25 700
.43.151

Handle cap 2 2 2 2

26 GB/T 68 - 1985 Screw MS × 12 - Zn. D 2 2 2 2

27 700.43.150 Handle 1 1 1 1

28 700
.43.137

Parking lock plate 1 1 1 1

29 GB/T 1099 - 1979 Woodruff key 6 x 25 2 2 2 2

30 700
.43.124

Brake pedal shaft 1 1 1 1

31 GB/T 5783 - 2000 Bolt M12 × 25 - Zn. D 1 1 1 1

32 700.43.136 Spring piece 1 1 1 I

33 GB/T 6172 - 2000 Nut M12 - Zn. D 1 1 1 1

34 700.43.123 left rocker of brake pedal 1 1 1 1

134



0 |

lŠJ¾44 ( ¯¯) Brake Assembly ( I )

11

11 12
13

15
14 / 16

7

10

19

20

2
18

1 3 0
1,

O
21

4 22

24 23
3

3
21 18

3
24

25 3

17

I
I

26

O
.

o
26

O

O
o

27
o

o

8

28

135



lill MMI-

700 704 800 804

1 CB/T 6172 - 2000 $4 M12 - Zn. D 2 2 2 2

2 700.43.117 % gl@¾ l 1 1 1

3 GB/T 91 - 2000 R i l ¾ 4 × 26 5 5 5 5

4 GB/T882-2000 M IBl4x45 1 1 1 1

5 700.43.114 gil!| Hj@W 1 1 1 1

6 700.43.019 #}¾WAR 1 1 1 1

7 GB/T 5783 - 2000 & M10 x 35 - Zn. D 4 4 4 4

8 GB/T 93 - 1987 #RAMI 10 11 11 11 11

9 700.43.118 ilig j§WR l 1 1 1

10 700
.43.139

N; A 1 1 1 1

11 HG4 - 692 - 1967 idl1#PD55 x 85 x 12 2 2 2 2

12 GB/T 898 - 1988 $$1 AGM12 - Ml2 × l
.25

x 40 - Zn. D 5 5 5 5

13 700
.43.101

g #RAR 1 1 1 1

14 700
.43.102

ki ill #RW 1 1 1 1

15 GB/T 93 - 1987 % \ 12 5 5 5 5

16 GB/T 6171 - 2000 $ M12 x 1.25 - Zn. D 5 5 5 5

17 700
.43.015

ili! JijEggggg 2 2 2 2

18 GB/T 882 - 2000 g i B14 x 26 - Zu. D 2 2 2 2

19 700 .43.108
ilil NA 2 2 2 2

20 GB/T 308 - 1989 #§ 22.225 (7/8") 5 5 5 5

21 700
.43.111

ilill RidifF 2 2 2 2

22 700
.43.

109 ilill Eklälk WW 5 5 5 5

23 700
.43.112

% &&#FX-A 1 1 1 1

24 GB/T 882 - 2000 W I B14 x 40 2 2 2 2

25 700
.43.113

M &&ff 1 1 1 1

26 700
.43.103

M Mainjamk &¾ mm &¾ NW

27 700
.43.104 2111|# $ 1 1 1 1

28 GB/T 5782 - 2000 $& M10 x 40 - Zn. D 7 7 7 7

136



Brake Assembly ( I )

QLY. I Plece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 GB/T 6172 - 2000 Nut M12 - Zn. D 2 2 2 2

2 700
.43.117

Brake aun pin 1 1 1 1

3 GB/T 91 - 2000 Split pin 4 x 26 5 5 5 5

4 GB/T 882 - 2000 Clevis pin with head B14 x 45 1 1 1 1

5 700
.43.114

Ixft brake rocker
1 1 1 1

6 700
.43.019

Rubber cover assembly 1 1 1 1

7 GB/T 5783 - 2000 Bolt M10 x 35 - Zn. D 4 4 4 4

8 GB/T 93 - 1987 Single coil spring lock washer 10 11 11 11 11

9 700
.43.118

Rocker seat, brake 1 1 1 1

10 700.43.139 Gasket 1 1 1 1

11 HG4 - 692 - 1967 Oil sealing PD55 x 85 × 12 2 2 2 2

12 GB/T 898 - 1988 Stud AGM12 - M12 x 5 5 5 5

1.25 x 40 - Zn.D

13 700
.43.101

Gasket,brake seat 1 1 1 1

14 700
.43.102

Izft brake housing 1 1 1 1

15 GB/T 93 - 1987 Single coil spring lock washer 12 5 5 5 5

16 GB/T 6171 - 2000 Nut M12 x 1.25 - Zn.D 5 5 5 5

17 700
.43.015

Friction disk assembly 2 2 2 2

18 GB/T 882 - 2000 Clevis pin with head B14 x 26 - Zn. D 2 2 2 2

19 700 .43.108
Brake pressure disk 2 2 2 2

20 GB/T 308 - 1989 Steel ball 22.225 (7/8") 5 5 5 5

21 700 .43.111
Connecting rod,braking disk 2 2 2 2

22 700
.43.109

Return spring,brake pressure disk 5 5 5 5

23 700
.43.

I12 Pull rod fork of braking disk 1 1 1 1

24 GB/T 882 - 2000 Clevis pin with head B14 x 40 2 2 2 2

25 700
.43.113

Pull rod of braking disk 1 1 1 1

26 700
.43.103

Adjustingshim of brake cover O O O O

27 700
.43.104

Left brake cover 1 1 1 1

28 GB/T 5782 - 2000 Bolt M10 × 40 - Zn. D 7 7 7 7

No e: O Depending on requirement.

137

-i-Illlii I Il I I I



Gi W& R (E ) Brake Assembly ( I )

|

3

2 4

5

1
5

o
o

o 6

o

o

10

7

8 0

12

13 11

14

o
12

8 a

13

15 8

6
16

17

O
18

|

22 19

26 23
20

o o 00 0
8 25

00
28 3

29 24 21
29 21

27

138

i



fl

700 704 800 804

1 GB/T 9877. 1 - 1988 Mif 40 × 62 x 8 1 1 1 1

2 GB/T 5782 - 2000 g M10 x 40 - Zn. D 7 7 7 7

3 GB/T 93 - 1987 10 11 11 11 11
|

4 700.43.120 $ #Ê 1 1 1 1

5 700.43.103 M minigen RE &¾ WW &¾

6 700
.43.015

$$ARA 2 2 2 2

7 GB/T 882 - 2000 B14 x 26 2 2 2 2

8 GB/T 91 - 2000 N M 4 x 26 5 5 5 5

9 700.43.108 M && 2 2 2 2

10 GB/T 308 - 1989 #J3 22.225 (7/8") 5 5 5 5 I

11 700.43.109 M ERBRWW 5 5 5 5

12 700
.43.

111 g &¾¾ 2 2 2 2

13 GB/T 882 - 2000 #1 B14 x 40 2 2 2 2

14 700
.43.

112 M ARRX A 1 1 1 1

15 700
.43.113

M &¾# 1 1 1 1

16 GB/T 6171 - 2000 $4 M12 x 1.25 - Zn. D 5 5 5 5

17 GB/T 93 - 1987 $¾ U 12 5 5 5 5

18 700
.43.119

$Ai $$$ 1 1 1 1

19 700
.43.

101 N $¾Ñ 1 1 1 1

20 GB/T898-1988 $ AGM12-M12xl.25x40-Zn.D 5 5 5 5

21 HC4 - 692 - 1967 È PDSSx 85 x 12 2 2 2 2

22 700
.43.139

% & 1 1 1 1

23 700
.43.118

gij WWWig 1 1 1 1

24 GB/T 5783 - 2000 R& M10 x 35 - Zn. D 4 4 4 4

25 700
.43.019

AkWË$ 1 1 1 1

26 GB/T 882 - 2000 M¾ B14 x 45 1 1 1 1

27 700
.43.

121 $¾ ß¾¾ 1 1 1 1
|

28 700
.43.117

% 1 1 1 1

29 GB/T6172-2000 $4Ml2-Zn.D 2 2 2 2

|

139

-i-IllE |



l |

Brake Assembly ( I )

Oly. (Plece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 GB/T 9877. 1 - 1988 Oil sealing 40 × 62 x 8 1 1 1 1

2 GB/T 5782 - 2000 Bolt Ml0 x 40 - Zn. D 7 7 7 7

3 GB/T 93 - 1987 Single coil spring lock washer 10 11 11 11 11

4 700.43.120 Right brake cover 1 1 1 1

5 700.43.103 Adjustingshim of brake cover O O O O
6 700

.43.015
Friction disk assembly 2 2 2 2

7 GB/T 882 - 2000 Clevis pin with head B14 x 26 2 2 2 2

8 GB/T 91 - 2000 Split pin 4 x 26 5 5 5 5

9 700.43.108 Brake pressure disk 2 2 2 2

10 GB/T 308 - 1989 Steel ball 22.225 (7/8") 5 5 5 5

11 700 .43.109
Return spring,brake pressure disk 5 5 5 5

12 700
.43.

111 Connecting rod, braking disk 2 2 2 2

13 GB/T 882 - 2000 Clevis pin with head Bl4 × 40 2 2 2 2

14 700 .43.112
Pull rod fork of braking disk 1 1 1 1

15 700
.43.113

Pull red of hmking disk 1 1 1 1

16 GB/T6171-2000 NutM12x1.25-Zn.D 5 5 5 5

17 GB/T 93 - 1987 Single coil spring lock washer 12 5 5 5 5

18 700
.43.119

Right brake housing 1 1 1 1

19 700.43.101 Gasket,brake seat 1 1 1 1

20 GB/T 898 - 1988 Stud AGMl2 - M12 x 5 5 5 5

1.25×40-Zn.D

21 HG4 - 692 - 1967 Oil sealing PDSS× 85 x 12 2 2 2 2

22 700.43.139 Gasket I 1 1 1
O23700.43.118 Rockerseat,brake 1 1 1 1|

24 GB/T 5783 - 2000 Bolt M10 x 35 - Zn. D 4 4 4 4

25 700
.43.019 Rubber cover assembly 1 1 1 1

26 GB/T 882 - 2000 Clevis pin with head B14 × 45 1 1 1 1

27 700
.43.121

Right brake rocker I 1 1 1

28 700
.43.117 Braking ann pin 1 1 1 1

29 GB/T 6172 - 2000 Nut M12 - Zu. D 2 2 2 2

No e: O Depending on requi ement.

140



I

I
I

I

i

§ ) $411 Driver '
s Seat Assembly

i

l
I

I

1

2

349

4-03

141

I-lin |



\ LI I I i
.

IN Ulil MMI-

700 704 800 804

1 700.44.010 WRM l 1 1 1

2 GB/T 5783 - 2000 Al M12 x 35 - Zn. D 4 4 4 4

3 GB/T 93 - 1987 fŠ¾ E 12 4 4 4 4

4 GB/T97.1--1985 VME12-140HV-Zn.D 4 4 4 4

Driver's Seat Assembly

Qty. (Plece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 700.44.010 Driver's seat .
1 1 1 1

2 GB/T 5783 - 2000 Bolt M12 × 35 - Zn. D 4 4 4 4

3 GB/T 93 - 1987 Single coil spring lock washer type 12 4 4 4 4

4 GB/T 97.1 - 1985 Plain washer 12 - 140HV - Zn. D 4 4 4 4

142



l
I
I

I i
I
I

ggfit(-) Driver's Cab Assembly ( I )

A

3

4

7 5

9

7
- 49 8 y 6

e

48-- 10
11

12

10
11 13

12

47
- 14 ----

46

40
41 15 I

45 42
25 15

16

17

37

3136

15

22
2

16
17

18

19
20

29 27 24
26 12

35 28
35 I

143

--ilii ||g )



|| 1 | | |$ 1 ¾01011 HIM-

700 704 800 804

1 700.45.090 THR, l 1 1 1

2 Q150B1030 RA 4 4 4 4

3 Q40110 4 4 4 4

4 Q40310 9 4 4 4 4

5 700.45.839 22 ggggg 4 4 4 4

6 700.45.058 k) tåg 1 1 1 1

7 GB/T41-2000 $#M6-Zn.D 4 4 4 4

8 GB/T95-1985 9 Ð 6-140HV-Zn.D 4 4 4 4

9 GB/T 819 - 1985 $#T M6 x 70 - Zn. D 4 4 4 4

10 Q40108 VAU 2 2 2 2

11 700 T.45.567 O $ g gg 1 1 1 1

12 Q2140815 †¶ggig#f 2 2 2 2

13 700 T.45.066 jägggggg,gg 1 I 1 1

14 700.45.713 Mg ## 2 2 2 2

15 Q2630818 †¶ R& à IJE gg#f 12 12 12 12

16 700 .45.730
gggg#f‡ 4 4 4 4

17 700.45.715 Ngf&i R¾¾¾¾ 4 4 4 4

18 700.45.711 RMBRM i 1 1 1

700
.45.712 g & 1 1 1 1

19 700
.45.720

AR R 8 8 8 8

20 700
.45.719

¾¾$#$$4 8 8 8 8

21 Q150BOB16 A A ARR 4 4 4 4

22 700 .45.750
MT#f# 2 2 2 2

23 Q1840508 AA&flšÍ$& 4 4 4 4

24 700 .45.740 &¾$¾¾X#f‡ 1 1 1 1

700 .45.741 $$$¾¾X#f# I 1 1 1

25 700 .45.401 $$(1$$ 1 1 1 1

700
.45.501 $$(lŠ¾ 1 1 1 1

26 $$(12.9 1 1 1 1

$$flk¥ 1 1 1 1

27 700 .45.403
Sildg¾Šlt 2 2 2 2

28 700 .45.405
$$¾tit(2) 2 2 2 2

29 700.45.406 $(344¾R(2) 2 2 2 2

30 700
.45.408

$(JAÑ(2) 2 2 2 2

31 GB/T 93 - 1987 $#¾¾Ð 6 6 6 6 6

144
.



700 704 800 804

|
32 GB/T 65 - 2000 $¾ M6 × 30 - Zn. D 6 6 6 6

33 700.45.407 $(¯J¾Ñ(l) 2 2 2 2

34 700.45.404 & Ñ(1) 2 2 2 2

35 700.45.604 $$¾& 4 4 4 4

36 GB/T6170-2000 $ M6-Zn.D 2 2 2 2
.

37 700.45.055 &$(l¾gg 1 1 1 1

700.45.056 $$(l¾gg 1 1 1 1

38 GB/T68-1985 RUM6×25-Zu.D 4 4 4 4

39 Q67632 4 M 2 2 2 2

40 700.45.421 # $ 2 2 2 2

41 Q67645 FM 2 2 2 2

42 700.45.041 $$(¯J¾¾¾ÅR 1 1 1 1

700.45.042 gg(Jggggg 1 1 1 1

43 Q431/P $b)?]¾¶¾\¾ 4 4 4 4

44 700.45.505 $(¯JR¼¾ 4 4 4 4

45 700
.45.536

$¾¾ 2 2 2 2

46 700.45.402 $$(¯J(¯J¾ & 1 1 1 1

700.45.502 $$f Jflg&¾# 1 1 1 1

47 700T.45.584 ggg. 1 1 1 1

48 700
.45.010

$$gggggg 1 1 1 1

49 700
.45.059

B)â¾¾ 1 1 1 1

O

a: o 2,t*(¯J¾ÅR9. I
|

145

-i-- MIE WI



If LI 1 l UNI MI MMI-

Driver's Cab Assembly ( I )

Oty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 700.45.090 Cab roof assembly l l l l

2 Q150B1030 Hexagon head bolt 4 4 4 4

3 Q40110 Plain washer 4 4 4 4

4 Q40310 Single coil spring look washer 4 4 4 4

5 700.45.839 Washer of locking bolt,rear window 4 4 4 4

6 700
.45.058

Rear - view mirror, left 1 1 1 1

7 GB/T 41 - 2000 Nut M6 - Zn. D 4 4 4 4

8 GB/T 95 - 1985 Plain washer 6 - 140HV - Zn. D 4 4 4 4

9 GB/T819-1985 ScrewM6x70-Zn.D 4 4 4 4

10 Q40108 Plain washer 2 2 2 2

11 700 T.45.567 Bandageassembly,rear seat 1 1 1 1

12 Q2140815 Cross recessed pan head screw 2 2 2 2

13 700 T.45.066 Rear seat assembly, transportation type l I l 1

14 700
.45.713

Packing strip, side window 2 2 2 2

15 Q2630818 Cross recessedcountersunk head thread 12 12 12 12

forming screw

16 700 .45.730
Pivot unit, side window 4 4 4 4

17 700
.45.715

Gland for movable pivot, side window 4 4 4 4

18 700 .45.711
Glass,1eft side window 1 1 1 1

700
.45.712

Glass, right side window 1 1 1 1

19 700 .45.720
Rubber washer 8 8 8 8

20 700
.45.719

Plastic nut, side window 8 8 8 8

21 Q150BOB16 Hexagon head bolt 4 4 4 4

22 700 .45.750
Peg unit 2 2 2 2

23 Q1840508 Hexagon flange section bolt 4 4 4 4

24 700
.45.740

Window open fork unit, left side window I 1 1 1

700
.45.741

Window open fork unit,right side 1 1 1 1

window

25 700 .45.401 Glass, left door 1 1 1 1

700
.45.501 Glass,right door 1 1 1 1

26 Arm rest, left door 1 1 1 1

Arm rest, right door 1 1 1 1

27 700 .45.403 Glass pad, door (1) 2 2 2 2

28 700 .45.405 ,
Glass pad (2) 2 2 2 2

29 700 .45.406
Glass washer,door (2) 2 2 2 2

146



Driver's Cab Assembly ( I )
Oly• (Piece)

No. Drawing No. Part Name and Standards
700 704 800 804

30 700
.45.408

Door washer (2) 2 2 2 2

31 GB/T 93 - 1987 Single coil spring lock washer 6 6 6 6 6

32 GB/T 65 - 2000 Screw M6 x 30 - Zn. D 6 6 6 6

33 700 .45.407
Door washer (1) 2 2 2 2

34 700
.45.404 Glasswasher (1) 2 2 2 2

35 700 .45.604 Glasspad 4 4 4 4

36 GB/T 6170 - 2000 Nut M6 - Zn. D° 2 2 2 2

37 700
.45.055 Inck assembly, left door 1 1 1 1

700
.45.056

Inck assembly,right door 1 1 1 1

38 GB/T 68 - 1985 Screw M6 x 25 - Zn.:D° 4 4 4 4

39 Q67632 Ring keeper 2 2 2 2

40 700.45.421 Outer cover of pneumatic spring 2 2 2 2

41 Q67645 Ring keeper 2 2 2 2

42 700.45.041 Frame welding assembly,1eft door 1 1 1 1

700.45.042 Frame welding assembly,right door 1 1 1 1

43 Q43107 Circlip for shaft 4 4 4 4

44 700
.45.505

Povit pin for door 4 4 4 4

45 700
.45.536

Pneumatic spring 2 2 2 2

46 700
.45.402

Packing strip, left door frame 1 1 1 1

700 .45.502
Packing strip, right door frame 1 1 1 1

47 700T.45.584 Packing cover 1 1 1 1

48 700
.45.010

Driver's cab welding assembly 1 1 1 1

49 700
.45.059 Right rear - view mirror 1 1 1 1

Note: d) With door lock for left and right door;

I

147



U LI I ItHitill 55-1-

BRE AJA( ) Driver's Cab Assembly ( I )

1

10 5 4 2

6
3

11
7 12

9 .

32
31 819 18

14
13

20
27

2221 17 16

23 15

30
29

6
25

2433

27
28

Driver' s cab welding assembly 34

33

li

I
I

35

36

e

37

-41

-40

38

4>-39 39 p
4>--39 39

39

148
|

|



I

700 | 704 800 804

1 700
.45.834

R$¾¾4 | 2 2 2 2

2 Q43606 IFl¯lj§¾ 2 2 2 2

3 700.45.832 & 2 2 2 2

4
.

700.45.833 &&¾.)† 2 2 2 2

5 700.45.811 R$$$ 1 1 1 1

6 Q2140816 †9 &&¾#7 2 2 2 2

7 700.45.824 EE & 2 2 2 2

8 Q40306 WR E 4 4 4 4

9 Q2140625 †¶ &&¾#T 4 4 4 4

10 700
.45.842

R&ggg& 1 I I I

11 700.45,829 ßŠfF 1 1 1 1

12 700.45.839 Og¾¾$& M 1 1 1
,1

13 700.45,825 MW¾ 2 2 2 2

14 700.45.836 MWWRAM 2 2 2 2

15 700.45.841 84$$ 1 1 1 1

16 700.45.838 N¾ 1 1 1 1

17 700.45.830 f$[ 1 1 1 1

18 700.45.828 ggggg 1 1 1 1

19 700 .45.831
g'ggg 1 1 1 1

20 700.45.827 9 $ 1 1 1 1

21 Q40312 # AM l 1 1 1

22 Q340B12 1 Â¾ 1 1 1 1

23 700.45.826
' MN 1 1 1 1

24 Q150BOS20 AÑJAS 2 2 2 2

Q2140516 ‡¶¾&&g#T 2 2 2 2

25 700 .45.837 -¯¾¾¾
1 1 1 1

26 700 .45.840
IBkk 2 2 2 2

27 700 .45.818
$¾¾ 2 2 2 2

28 700
.45.084

Og¾¾¾¯¾¾¶ 1 1 1 1

29 700 .45.082A
BW#k#4.4 1 1 1 1

30 700
.45.083

Æg¾¾¾¶¾ 1 1 1 1

31 Q40308 #RAM 2 2 2 2

32 Q340BO8 1 MAAM# 2 2 2 2

33 700
.45.802

f't.A 2 2 2 2

149



II I M Uil li-I-
I

700 704 800 804

34 700.45.812 $@‡## 1 1 1 1

35 700.45.812 ggggg‡†¾ l 1 1 1

36 700.45.801 BTWR 1 1 1 1

700.45.323 ß¯FSRAWith I I I 1

37 700.45.322 BT$$$ l 1 1 1

38 700.45.611 gig¾¾¶ 1 1 1 1

39 700.45.604 $$¾)t 5 5 5 5

40 700.45.612 kgTggg 1 1 1 1

41 700.45.613 ggTWRM l 1 1 1

O

Driver '
s Cab Assembly ( I )

Oty· (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 700.45.834 Pivot pin,rear window
- 2 2 2 2

2 Q43606 Split washer 2 2 2 2

3 700.45.832 Base æst 2 2 2 2

4 700.45.833 Washer for base rest 2 2 2 2

5 700.45.811 Glass of rear window 1 1 1 1

6 Q2140816 Cross recessed pan head screw 2 2 2 2

7 700.45.824 Gland 2 2 2 2

8 Q40306 Single coil spring lock washer 4 4 4 4

9 Q2140625 Coss recessed pan head screw 4 4 4 4

10 700.45.842 Rear small window's glass,right 1 1 1 1

11 700.45.829 Stud 1 1 1 1

12 700.45.839 Washer of locking bolt,rear window 1 1 1 1

13 700.45.825 Plastic bolt 2 2 2 2

150



Driver's Cab Assembly ( I )

Oly. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

14 700.45.836 Washer,plastic bok 2 2 2 2

15 700
.45.841

Rear small window's glass,1eft 1 1 1 1

16 700.45.838 Packing washer 1 1 1 1

17 700.45.830 Sleeve 1 1 1 1

18 700.45.828 Incking pin, æar window 1 1 1 1

19 700 .45.831
Incking part 1 1 1 1

20 700.45.827 Plain washer 1 1 1 1

21 Q40312 Single coil spring lock washer 1 1 1 1

22 Q340B12 Hexagon nut style 1 1 1 1 1

23 700.45.826 Rear cover 1 1 1 1

24 Q150BO520 Hexagan head bolt 2 2 2 2

Q2140516 Cross recessed pan head screw 2 2 2 2

25 700.45.837 Clamping briquet 1 1 1 1

26 700.45.840 Packing washer for clamping briquet 2 2 2 2

27 700
.45.818

Pneumatic spring 2 2 2 2

28 700.45.084 Pneumatic spring bracket(right), 1 1 1 1

rear window

29 700 .45.082A Handle assembly,rear window 1 1 1 1

30 700
.45.083

Pneumatic spring bracket(left), 1 1 1 1

rear window

31 Q40308 Single coil spring lock washer 2 2 2 2

32 Q340BOS Hexagon nut style 1 2 2 2 2

33 700
.45.802

Inng rubber strip 2 2 2 2

34 700.45.812 Packing strip,rear window 1 1 1 1

35 700.45..812 Packing strip,rear window glass 1 1 1 1

36 700.45.801 Rubber strip, rear lower window 1 1 1 1

700.45.323 Packing strip,rear lower window I 1 1 1

37 700.45.322 Glass,tear lower window 1 1 1 1

38 700.45.611 Front wind shield glass 1 1 1 1

39 700.45.604 Pad of glass 5 5 5 5

40 700.45.612 Glass, left front lower window 1 1 1 1

41 700.45.613 Glass,right front lower window I 1 1 1

151



II I U IWII il IMil-

SII'2 4)R (E ) Driver '
s Cab Assembly ( I )

1 * 1
---12 2-3 7---< 10 -2

5 8

12 5

1
2

6
11

17
1413

32

8 5

19

13

- 1
Driver' s cab

2 welding assembly

31 e
-1

2

.

3C 18

--19

1
2 I 1

| 2

152



700 704 800 804

1 Ql50B0630 A A A & 36 36 36 36

2 Q40306 #R¾Ð 42 42 42 42

3 700.45.350 BRM 1 1 1 1

4 WWTŸ$ 1 1 1 1

5 700.45.384 @¾¾¾¾4$$¾¾ l I 1 1

6 700.45.306 BMW¾¾¾ 1 1 1 1

7 700.45.397 MR $$5& 1 1 1 1

8 700.45.328 SW &¾ l 1 1 1

9 700.45.325 g 5 1 1 1 1

10 700.45.388 RM $ßf† 1 1 1 1

11 700.45.327 ß¾ l I 1 1

12 Ql50BO618 AA 8 8 8 8

13 Q40106 VM 16 16 16 16

14 Q40306 WR E 16 16 16 16

15 9340806 1 MAREN 8 8 8 8

16 700.45.097 BB(f MAR 2 2 2 2

17 Ql50B0625 A¾¾¾& 8 8 8 8

18 700.45.394 M( Eg 3 3 3 3

19 700.45.393 Mt¯J¾¾ g 2 2 2 2

20 700.45.338 &¯g3AR kg&& 1 1 1 1

21 700.45.321 R#4 &@¾¾ 1 1 1 1

22 Q2140618 †¶@AAg#T 6 6 6 6

Q693073 gl,g(ggg#} 6 6 6 6

23 Q40106 VAN 6 6 6 6

24 700.45.020 ftWRAR 1 1 1 1

25 700.45.223 1 1 1 1

26 Q150B0618 Ak igg 4 4 4 4

27 Q40306 #R§¾ 4 4 4 4

28 Q40106 V¾Ð 4 4 4 4

29 700.45.303 #RM (A & 1 1 1 1

30 700.45.333 GRJiMRR SER 1 1 1 1

31 700.45.319 flili.h¾¾ 1 1 1 1

32 700
.45 .

398 B ARR 1 1 1 1

33 700.45.098 WW( 2 2 2 2

153
|

Hi-IllE || ||#



I l I 19 1 IWfIliIII MIII-i-

Driver '
s Cab Assembly ( I )

Oly. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 Q150BO630 Hexagon head bolt 36 36 36 36

2 Q40306 Single coil spring lock washer 42 42 42 42

3 700.45.350 Rear cover 1 1 1 I

4 Double - sided adhesive tape l I l l

5 700.45.384 Packing strip of control housing,Iear cover l 1 1 1

6 700.45.306 Packing strip, rear cover 1 1 1 1

7 700
.45 .

397 Pæssure sheet, floor dust cap 1 1 1 1

8 700.45.328 Floor dust cap 1 I I 1

9 700.45.325 Font floor cap 1 1 1 1 '

10 700.45.388 Rear part of front floor cap 1 1 1 1

11 700.45.327 Packing strip of font floor cap 1 1 1 1

12 Ql50BO618 Hexagon head bolt 8 8 8 8

13 Q40106 Plain washer 16 16 16 16

14 Q40306 Single coil spring lock washer 16 16 16 16

15 Q340BO6 Hexagon nut style 1 8 8 8 8

16 700.45.097 Bracket assembly for rear mof lamp 2 2 2 2

17 QISOBO625 Hexagon head bolt 8 8 8 8

18 700.45.394 Pressme sheet of packing sleeve,throttle 3 3 3 3

pedal

19 700.45.393 Packing sleeve of thmttle pedal 2 2 2 2

20 700.45.338 Pressure sheet of dust cap 1 1 1 1

21 700 .45.321
Gasket of clutch pedal 1 1 1 1

22 Q2140618 Cmss recessed pan head screw 6 6 6 6

Q693073 Plastic split pin 6 6 6 6

23 Q40106 Plain washer 6 6 6 6

24 700.45.020 Panel assembly 1 1 1 1

25 700.45.223 Spacer plate 1 1 1 1

26 Ql50BO618 Hexagon head bolt 4 4 4 4

27 Q40306 Single coil spring lock washer 4 4 4 4

28 Q40106 Plain washer 4 4 4 4

29 700.45.303 Dust sleeve for differential lock 1 1 1 1

30 700.45.333 Pressuresheet of dust cap,right font floor 1 1 1 1

31 700.45.319 Packing gasket of brake pedal 1 1 1 1

32 700
.45.398

Rear floor cap 1 1 1 1

33 700 .45.098
Bracket assembly for front mof lamp 2 2 2 2

154



WR& ARR( W ) Driver's Cab Assembly ( N )

1

2

4--

3

1 5

Driver' s cab welding assembly

O
20

7 6

7

19

7

8

18

17

16 14

7 15

13

10

12
11

155



IIB lillf illiIII Rill-1-

700 704 800 804

1 700.45.899 R$f_I ##b¾ 2 2 2 2

2 700.45.954 Ag‡†(R-¯fg[SKJilij) 1 1 1 1

700.45.099 g†ý(RT&@Ë¾‡IL) 1 1 1 1

3 Q69206 RNRMtAf¾ 16 16 16 16

4 700.45.320 BMW‡¾¾¾ 1 1 1 1

5 700.45.329 ¯igíJkg.¶ l 1 1 1

6 700.45.309 &‡&Alfli 1 1 1 1

7 Q69208 §§¾¾¾48g 22 22 22 22

8 700.45.666 Og (flig& I 1 I 1

9 700.45.313 ß¾¾Alfli 1 1 1 1

10 700.45.444 &¾¾¾E# 1 1 1 1

11 700.45.302 &¾¾¾ l 1 1 1

12 700.45.301 GAR¾ 1 1 1 1

13 700.45.222 $4¾¾Œ¾ 1 1 1 1

14 700.45.012 MIRAJA 2 2 2 2

15 Q150B1030 4%¾†& 6 6 6 6

16 Q40310 §$¾ U 6 6 6 6

17 Q40110 V¾¾ 6 6 6 6

18 700.45.307 &¾¾¾¾Älfli l 1 1 1

700.45.308 $¾f.§¾¾À1fli 1 1 1 1

19 700.45.317 Ë¾Ê¾ÊÀ$$liBN l 1 1 1

700.45.318 $$¾¾RAlfligg I 1 1 1

20 700.45.310 $‡& jfli - 1 1 1 1

156



Driver's Cab Assembly (N)

Qty. (Plece)
No. Drawing No. Part Name and Standards

700 704 800 804

I

l 700.45.899 Outer plate of upper beam,æar window 2 2 2 2

2 700.45.954 Inner top (for simple fan) 1 1 I l

700.45.099 Inner top (for wann - air fan) 1 1 1 1

3 Q69206 Plastic split pin 16 16 16 16

4 700.45.320 Middle floor cushion, rear floor 1 1 1 1

5 700.45.329 Cover cushion,front floor 1 1 1 1

6 700.45.309 Inner decorations of left middle stand I l 1 1

7 Q69208 Plastic split pin 22 22 22 22

8 700.45.666 Pressme sheet of inner decorations,rear 1 1 1 1

surrounding plate

9 700.45.313 Inner decorations of rear surrounding 1 1 1 1
| |

plate

10 700.45.444 Pressure sheet of left floor cushion 1 1 1 1

11 700.45.302 Izft floor cushion 1 1 1 1

12 700.45.301 Right floor cushion 1 1 1 1

13 700.45.222 Pressure sheet of right floor cushion 1 1 1 1

14 700.45.012 Foot lever assembly 2 2 2 2

15 Q150Bl030 Hexagon head bolt 6 6 6 6

16 Q40310 Single coil spring look washer 6 6 6 6

17 Q40110 Plain washer 6 6 6 6

18 700.45.307 Inner decorations,left mud guard 1 1 1 1

700.45.308 Inner decorations,right mud guard 1 1 1 1

19 700.45.317 Pressure plate of irmer decorations,left 1 1 1 1

mud guard

700.45.318 Pressure plate of inner decorations,right 1 1 1 1

mud guard

20 700.45.310 Inner decorations of right middle stand 1 1 I 1

No e: Optional part.

157



lillCI |1HI Il lil101Ð HERI-

WA SASJA(RA) Simple Body Assembly (Optional)

I

4
8

2
' 3 :-2

1--- -
°•

5 9 12 ---3

3 6
10

2

2 7

11

13

35

36

2

14
15

16 --2

-3
15

34

16

17

2
3 24

33

-25
2

32 3

18

6

20
27 21

22

23

158



700 704 800 804

1 700.45B.320 ß¾¾#¾&¾ l 1 1 1

2 Q214B0630 †¶$$gig(I 36 36 36 36

3 Q40306 gggg 42 42 42 42

4 700.45.350 BË¾ l I 1 I

5 M¯gšTR I 1 1 i

6 700.45.384 R&ggg@ggg 1 1 1 1

7 700
.45.306 82&@¾# 1 1 1 1

8 700.45B.329 gaggg 1 1 1 1

9 700.45.397 Agggggg 1 1 1 1 I

10 700.45.328 Agggg 1 1 1 1

11 700.45.325 gggg 1 1 1 1

12 700.45.388 Šggggf‡ 1 1 1 1

13 700.45.327 MRS@¾¾¾ 1 1 1 1

14 700.45B.010 ÑJASÑ¾¾ÅR 1 1 1 1

15 700.45.394 M(lj EN 3 3 3 3

16 700.45.393 Mflj ‡†¾ 2 2 2 2

17 700.45B.302 RAMA 1 1 1 1

18 700.45.338 RRARRiggg I 1 1 1

19 700.45.337 kŠ¾¾Rig 1 1 1 1

20 700.45.012 ÑRAJA 2 2 2 2

21 Q40110 VME 6 6 6 6

22 Q40310 #RAM 6 6 6 6

23 Q150B1030 AAAgg 6 6 6 6

24 700.45B.732 &¯FSWW 2 2 2 2

25 700.45B.733 $7¾$¾# 2 2 2 2

26 Q2140618 †¶¾&&g#f 6 6 6 6

27 Q40106 VAU 10 10 10 10

28 700.45.020 (X¾¾ÅR I 1 1 1

29 700
.45.223

|¾ $ 1 1 1 1

30 Q150BO618 Akig 4 4 4 4

31 Q40306 #RM 4 4 4 4

32 700.45.332 $$)jt¾ g 1 1 1 1

33 700.45.333 $R)it& ASER 1 1 1 1

34 700.45B.301 gagg 1 1 1 1

159



U \ IllRll MI RIIIBI-

700 704 800 804

35 700.45.398 )ã¾¾Ê 1 1 1 1

36 700.45B.735 #J¯FW UAR& 2 2 2 2

37 700.45.303 AM #A‡Ñ 1 1 1 1

I

O

I

Simple Body Assembly (Optional)
Qty. (Plece)

No. Drawing No. Part Name and Standards
700 704 800 804

e
1 700.45B.320 Middle floor cushion, æar floor 1 1 1 1

2 Q214BO630 Cmss recessed pan head screw 36 36 36 36

3 Q40306 Spring washer 42 42 42 42

4 700.45.350 Rear cover 1 1 1 1

5 Double - sided adhesive tape 1 1 l 1

6 700.45.384 Packing strip of control housing, 1 1 1 1

rear cover

7 700.45.306 Packing strip of rear cover 1 1 1 1

8 700
.45B.329

Front floor cushion 1 1 1 1

9 700.45.397 Pæssure plate of floor dust cap 1 1 1 1

10 700.45.328 Floor dust cap I I 1 1

11 700.45.325 Front floor cap 1 1 1 1

I

160



I I
Il

Simple Body Assembly (Optional)

Oty- (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

12 700.45.388 Rear part of font floor cap 1 1 1 1

13 700.45.327 Packing strip of floor cushion 1 1 1 1

14 700.45B.010 Simple body welding assembly I 1 1 I
I i

5 700.45.394 Pressure plate of packing cap,throttle 3 3 3 3

16 700.45.393 Packing cap of thottle pedal 2 2 2 2

17 700.45B.302 Irft floor cushion 1 1 1 1

18 700.45.338 Pressure plate of dust cap,left front floor l 1 1 1

19 700.45.337 Dust cap,left front floor 1 1 1 1 I

20 700
.45.012

Foot lever assembly 2 2 2 2

21 Q40110 Plain washer 6 6 6 6

22 Q40310 Single coil spring look washer 6 6 6 6

23 Q150B1030 Hexagonhead bolt 6 6 6 6

24 700.45B.732 Glass,front lower window 2 2 2 2

25 700
.45B.733

Packing strip, front lower window 2 2 2 2

26 Q2140618 Cross recessed pan head screw 6 6 6 6

27 Q40106 Plain washer 10 10 10 10

28 700
.45.020

Panel assembly I 1 1 1

29 700
.45.223

Fender 1 1 1 1

30 Q150BO618 Hexagon head bolt 4 4 4 4

31 Q40306 Single coil spring lock washer 4 4 4 4

32 700.45.332 Dust cap of right front base plate 1 1 1 1

33 700.45.333 Pressureplate of dust cap,right front 1 1 1 1

base plate

34 700.45B.301 Right floor cushion 1 1 1 1

35 700.45.398 Rear floor cover 1 1 1 1

36 700.45B.735 Glass molding of front lower window 2 2 2 2

37 700.45.303 Dust cap,differential lock control 1 1 1 1

I

161



\ U l illiUUilil MMI-

Detachable Floor Body Assembly (Optional)

1- -
'

.

23
-

4 8

5 2
3 - 14

2 6

190

3

2
11

6 1

2
. ---45 15

3
43

27

26
20

21
23

18

39 2241
26

.
38 25

33

3

31 30

22

21

32

162



l 700.45B.320 Ogg‡ggg 1 1 1 1

2 Q214BO630 †¶ 30 30 30 30

3 Q40306 §lligk¾ 52 52 52 52

4 700.45.350 BRR 1 1 1 1

5 WWTTE i 1 1 1

6 700.45.384 BAR¾¾ l 1 1 1

7 700.45.306 BJER N¾ l 1 1 1

8 700.45B.329 gggg¾ 1 1 1 1

9 700.45.397 MRO SER 1 1 1 1

10 700.45.328 ARRAS I I I 1

11 700.45.325 RM¾¶ 1 1 1 1

12 700.45.327 MRS NNA 1 1 1 1

13 700.450.101 WARWBf‡ 1 1 1 1

14 Q150BO618 AAkW 12 12 12 12

15 700.450.050 84¾¾# 1 1 1 1

16 Ql50B0830 AAARR 4 4 4 4

17 Q40308 #¾ U 4 4 4 4

18 Q40208 k¾¾ 4 4 4 4

19 700.45B.302 &½i& I 1 1 1

20 Q360B10 2 MA A 4 4 4 4 4

21 Q40310 #RM 10 10 10 10

22 Q150B1060 AAAMR 4 4 4 4

23 Q150Bl0105 A A A 4 4 4 4

24 Q40210 A E 4 4 4 4

25 Q360Bl0 2 MA A 4 4 4 4

26 700.45.394 Afl@¾ EN 3 3 3 3

27 700.45.393 $(3¾¾ N 2 2 2 2

28 700.45.338 ARAGRAWER 1 1 1 1

29 700,45.337 &Ñ¾ kW 1 1 1 1

30 700
.45.012

Ell@Ë$ 2 2 2 2

31 Q40110 VAN 6 6 6 6

32 Q150B1030 Ë¾kWR 6 6 6 6

33 Q2140618 +9MaiMW 6 6 6 6

34 Q40106 Ÿ¾¾ 10 10 10 10

35 700.45.020 (GERAJA 1 1 1 1

163

--RE lid BR Nt RE



|| | | | |$ l MINIBill EURI-

700 704 800 804

36 700.45.223 % & I 1 1 1

37 Ql50B0618 N gŠk 4 4 4 4

38 700.45.332 $#Jfit S 1 1 1 1

39 700.45.333 ßŠ)]i IER 1 1 1 1

40 700
.45B.301

$¾& l 1 i 1

41 700.45.398 )RAMA l 1 1 I

42 700.45.303 Mjggl¾ l 1 1 I

43 700.45C.040 $¾&¾#44 1 1 1 1

44 700.45B.733 $7¾ ‡## 2 2 2 2

45 700.45B.732 RTW3$.3% 2 2 2 2

Detachable Floor Body Assembly (Optional)

Oty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 700.45B.320 Middle floor cushion,rear floor 1 1 1 1

2 Q214BO630 Cross recessed pan head screw 30 30 30 30

3 Q40306 Spring washer 52 52 52 52

4 700.45.350 Rear cover 1 1 1 1

5 Double - sided adhesive tape 1 1 1 1

6 700.45.384 Packing strip of control housing,rear I 1 1 1

cover

7 700.45.306 Packing strip of rear cover 1 1 1 1

8 700
.45B.329

Front floor cushion 1 1 1 1

9 700.45.397 Possure plate of floor dust cap 1 1 1 1

10 700.45.328 Floor dust cap 1 1 1 1

11 700
.45.325

Front floor cap 1
,

1 1 1

12 700.45.327 Packing strip of floor cushion 1 1 1 1

13 700.450.101 Rear part of front floor cap 1 1 1 1

14 Ql50BO618 Hexagon bolt 12 12 12 12

164
| i

i

i



Il I
I I
| |

Detachable Floor Body Assembly (Optional)
Oty. (Plece)

No. Drawing No. Part Name and Standants
700 704 800 804

15 700 .45C.050
Rear floor weldment 1 1 1 1

16 Q150BO830 Hexagon head bolt 4 4 4 4

17 Q40308 Single coil spring lock washer 4 4 4 4

18 Q40208 Iarge washer 4 4 4 4

19 700.45B.302 Ixft floor cushion 1
.

1 1 1

20 Q360B10 Hexagon nut style 2 4 4 4 4

21 Q40310 Single coil spring lock washer 10 10 10 10

22 Q150B1060 Hexagon head bolt 4 4 4 4

23 Ql50B10105 Hexagon head bolt 4 4 4 4

24 Q40210 f.arge washer 4 4 4 4

25 Q360B10 Hexagon nut style 2 4 4 4 4

26 700
.45.394

Pæssure plate of packing cap, thottle 3 3 3 3

pedal

27 700.45.393 Packing cap of throttle pedal 2 2 2 2

28 700.45.338 Pressure plate of dust cap,len front floor 1 1 1 1

29 700
.45.337

Dust cap of left front floor 1 1 1 1

30 700 .45.012
Foot lever assembly 2 2 2 2

31 Q40110 Plain washer 6 6 6 6

32 Q150B1030 Hexagon head bolt 6 6 6 6

33 Q2140618 Cross recessedpan head screw 6 6 6 6

34 Q40106 Plain washer 10 10 10 10

35 700 .45.020
Panel assembly 1 1 1 1

36 700.45.223 Fender 1 1 1 1

0 37 Q150B0618 Hexagon head holt 4 4 4 4

38 700.45.332 Dust cap of right front baseplate I 1 1 1

39 700.45.333 Pressure plate of dust cap,right front 1 1 1 1

base plate

40 700.45B.301 Right floor cushion 1 1 1 1

41 700.45.398 Rear floor cover 1 1 1 1

42 700.45.303 Dust cap,differential lock control 1 1 1 1

43 700.45C.040 Font floor weldment assembly 1 1 1 1

44 700.45B.733 Packing strip,font lower window 2 2 2 2

45 700.45B.732 Glass,front lower window 2 2 2 2

165



MU II 55--

X M‡JLEA)R (-) Bonnet Assembly ( I )

A

4. 1

5

6

4

1 8
9

10

11 12
11

13 *
s

B
15

Right bracket weldment
14 16

17
18

21 B 19
24 °

C 16
15

24

20 9

27

10 20
29 14

10 24 22
23

10
30 31

26 251819

109 C

109
33

32 33
9 28

10
10g 24

32 .

34

32
g 10 Left bracket weldment

10 35

30

166



||

700 704 800 804

1 Q340BO6 1 MAA SS 14 14 14 14

2 03% #RM 14 14 14 14

3 01% TÈ¾ 2 2 2 2

4 700.47.026 WWigâ¾¾## 1 1 1 1

4.1 700.47,141 hiŠl¯ll'¯J 1 1 1 1

5 Q150BU16 Akigg 2 2 2 2

6 700.47.111 ŠŠ¾ 2 2 2 2

7 700.47.010 2 Rgig 1 1 1 I

8 915081mo AAAgg 3 3 3 3

9 940312 WRAM 11 11 11 11

10 Q40112 VME 11 11 11 11

11 Q150Bl61W Akig 2 2 2 2

12 700.47.024 R kggd 1 1 1 1

13 700.47.019 i RSS 1 1 1 1

14 Ql¾W825 AA&gg 4 4 4 4

15 - 0116
,

VM 2 2 2 2

16 Q3¾l6 2 SkWR#RA 2 2 2 2

17 Q3 US IMAAg# 4 4 4 4

18 Q ¾8 #¾ M 4 4 4 4

19 Q 108 V¾¾ 4 4 4 4

700.47.142 &¾¾¾¾ 2 2 2 2

21 700.47.031 BR## ßŠ-8 1 1 1 1

22 700.47.0% BR#¾¾ÅR-A 1 1 1 1

B Q1¾B1235 RAR & 2 2 2 2

N 0310 #RAM 4 4 4 4

3 Q1¾W816 Akig& 2 2 2 2

26 700.47.015 2 R$ghg¾¾ÅR 1 1 1 1

27 700.47.013 & WWGRAR 1 1 1 1

2 700.47.0D 2 Aggggd I l 1 1

29 700.47,105 Agg#-$ 1 1 1 1

12 k¾ 2 2 2 2

31 700.47.114 $$¾-È l 1 1 1

32 Q3 B12 lŠÂ 4 8 8 8 8

33
.Q1¾B12¾ Akig& 2 -

2 2 2

M 700.47.113 $$¾-8 1 1 1 1

35 700.47.1¾ RERV-2 1 1 1 1

167

Mi-IllH ||| ||



IERIll MMI-
I

Bonnet Assembly ( I )

Qty. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 Q340B06 Hexagon nut, style l 14 14 14 14

2 Q40306 Single coil spring lock washer 14 14 14 14

3 Q40106 Plain washer 2 2 2 2

4 700.47.026 Pivot unit,upper movable cover of bonnet 1 1 1 1

4.1 700.47.141 Oil filler 1 1 1 1

5 Q150B0616 Hexagon head bolt 2 2 2 2

6 700.47.111 Cushion screw 2 2 2 2

7 700.47.010 Upper plate of bonnet 1 1 1 1

8 Q150B1240 Hexagon head bolt 3 3 3 3

9 Q40312 Single coil spring lock washer 11 11 11 11

10 Q40112 Plain washer 11 11 11 11

11 Q150B16100 Hexagon head bolt 2 2 2 2

12 700.47.024 Pivot bracket assembly 1 1 1 1

13 700.47.019 Rear reinforced beam assembly,bonnet 1 1 1 1

14 Q150BO825 Hexagon head bolt 4 4 4 4

15 Q40Il6 Plain washer 2 2 2 2

16 Q32616 Hexagon locking nut, style 2, nonmetallic 2 2 2 2

17 Q340B08 Hexagon nut, style 1 4 4 4 4

18 Q40308 Single coil spring lock washer 4 4 4 4

19 Q40108 Plain washer 4 4 4 4

20 700.47.142 Pneumatic spring,bonnet 2 2 2 2

21 700.47.031 Rear connecting md welding assembly-right 1 1 1 1

22 700.47.030 Rear connecting md melding assembly-left 1 1 1 1

23 Q150B1235 Hexagon head bolt 2 2 2 2

24 Q40310 Single coil spring lock washer 4 4 4 4

25 Q150B0816 Hexagon head bolt 2 2 2 2

26 700.47.015 Font æinfomed beam assembly,bonnet 1 1 1 1

27 ' 700.47.013 Right plate assembly,bonnet I 1 1 1

28 700.47.012 Inft plate assembly,bonnet 1 1 1 1

29 700,47.105 Handle of bonnet - right 1 1 1 1

30 Q40212 Iarge washer 2 2 2 2

31 700.47.114 Front connecting rod -left 1 1 1 1

32 Q340B12 Hexagon nut, style 1 8 8 8 8

33 Q150B1230 Hexagon head holt 2 2 2 2

34 700
.47.113

Font connecting rod - right I l I 1

35 700
.47 . 106 Handle of bonnet - left 1 1 1 1

I

168



JLWAJA(2) Bonnet Assembly ( I )

G

10

4 MRak¾ 1
Bracket, electrical horn

' 2 A

A

3 8
4 '

10

G C D

I

10

B D

10

10

11
9

8

8
13

9

$Ñ¾Ë\¾
E F

Harness holder 13
15

19

20

-21

169

-i-IHill |||} g 1



I ll UL1 MR SMI REMI-

700 704 800 804

1 700.47.110 )@$¾1$$¾ 1 1 1 1

2 700.47.029 Ag¾R $2 AR 1 1 1 1

3 Q350B06 $¾ $¾ 5 5 5 5

4 Q40106 VAR 23 23 23 23

5 Q2140635 †¶ ANW¾ 4 4 4 4

6 700.47.126 (RÀ\¾¾ l I l 1

7 700.47.127 R.W.¾ 1 1 1 1

8 Q40306 #RME 32 32 32 32

9 Q340BO6 1 MAA 4 28 28 28 28

10 Q150BO612 AAAM 27 27 27 27

11 700.47.124 RR¾R 10 10 10 10

12 700.47.011 RW#Lygggg 1 1 1 1

13 700.47.108 R¯FN ËÊ$k 2 2 2 2

14 700.47.021 XM8L.W-¯FRAR I 1 I I

15 Ql50BO820 AAAgg 2 2 2 2

16 Q40108 VME 2 2 2 2

17 Q40308 ggkg 2 2 2 2

18 Q340BO8 1 MAAgg 2 2 2 2

| 19 Q150B1220 AAAR 2 2 2 2

20 Q40312 % §¾ 2 2 2 2

21 Q40112 -Ÿ M 2 2 2 2

O

170



Bonnet Assembly ( I )

Oly. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 700.47.110 Rear packing rubber strip 1 1 1 1

2 700.47.029 Flexible shafting dragline assembly, 1 1 1 1

honnet lock

3 Q350BO6 Hexagon thin nut 5 5 5 5
i

4 Q40106 Plain washer 23 23 23 23

5 Q2140635 Cross recessedpan head screw 4 4 4 4

6 700 . 47
.
126 Incking screw I 1 1 1

7 700.47.127 Bonnet lock 1 1 1 1

8 Q40306 Single coil spring lock washer 32 32 32 32

9 Q340BO6 Hexagon nut, style 1 28 28 28 28

10 Q150BO612 Hexagon head bolt 27 27 27 27

11 700.47.124 Spacer,frontplate 10 10 10 10

12 700.47.011 Front plate assembly,bonnet
1 1 1 1 |

13 700
.47.108 Front lower cushion rubber strip 2 2 2 2

assernbly

14 700.47.021 Inwer plate assembly,bonnet 1 1 1 1

15 Q150B0820 Heragon head bolt 2 2 2 2

16 Q40108 Plain washer 2 2 2 2

17 Q40308 Single coil spring lock washer 2 2 2 2

18 Q340B08 Hexagon nut, style 1 2 2 2 2

19 Q150B1220 Hexagoh head bolt 2 2 2 2

20 Q40312 Single coil spring look washer 2 2 2 2

21 Q40112 Plain washer 2 2 2 2

I
I

171

-i-IIEII |||i ||4



I I I I RIIIMI Rillill-

|

Fore - and - aft Connecting Mechanism and Left/Right

Front Mud Guard Assembly

1-

2

3

4

5

8
4

13 6
3

10

11
3

4 3

3 10

10 3
15 2 12

10 -12
e

e

17 -13
14

18

16 19

O
21

19
18

20

172



I

700 704 800 804

1 Q151Bl6120 hŠkg 4 4 4 4

2 W16 RRE 8 8 8 8

3 700.47,6D MAAR 8 8 8 8

4 700.47.613 gg 8 8 8 8

5 700.47.614 4 4 4 4

6 700.47.642 $$$ & 1 1 1 1

7 Q33016 AARRAkiW¾¾¾¾ 4 4 4 4

8 Q3 B16 AA¾¾¾ 6 6 6 6

9 0316 WRAM s 8 8 8

10 0116 VME 8 8 8 8

11 700.47.632 $2½¾& 1 1 1 1

12 700.47.662 RAARR 8 8 8 8

13 Q151B1mW Rhigg 4 4 4 4

GB/T 5785 - 2000 R& M16 x 1.5 x 110 - Zn. D 4 4 4 4

14 700.47.053 U§¾ÅR 1 1 1 1

15 GB/T6176-1988 $#M16x1.5-10-Zn.D 4 4 4 4

16 700.47.003 WWARRAR 1 1

17 Q150B1E5 AAAR 2 2

18 0312 #¾ U 4 4

19 0112 VMS 4 4

m Qi50B12% Akigg 2 2

21 700.47.002 kg¾¾¾Åg 1 1

173



II I II I M RIÐ EHill-

Fore - and - aft Connecting Mechanism and Left/Right

Front Mud Guard Assembly

No. Drawing No. Part Name and Standards
Oty. (Piece)

700 704 800 804

1 Q151B16120 Hexagon head bolt 4 4 4 4

2 Q40216 Iarge washer 8 8 8 8

3 700.47.612 Dumped washer 8 8 8 8

4 700.47.613 Dumped washer 8 8 8 8

5 700.47.614 Sleeve 4 4 4 4

6 700.47.642 Connecting bracket, right rear 1 1 1 1

7 Q33016 Metallic locking nut, hexagon flange 4 4 4 4

8 Q360B16 Hexagon nut 6 6 6 6

9 Q40316 Single coil spring lock washer 8 8 8 8

10 Q40116 Plain washer 8 8 8 8

11 700.47.632 Connecting bracket,left rear 1 1 1 1

12 700.47.662 large hexagonbolt 8 8 8 8

13 Q151B16090 Hexagon head bolt 4 4 4 4

GB/TS785-2000 BohM16x1.5×110-Zn.D 4 4 4 4

14 700.47.053 U - bracket assembly 1 1 1 1

15 GB/T 6176 - 1988 Nut M16 x 1.5 - 10 - Zn. D 4 4 4 4

16 700.47.003 Right font mud guard assembly 1 1

17 Q150B1225 Hexagon head holt 2 2

18 Q40312 Single coil spring look washer 4 4

19 Q40112 Plain washer 4 4

20 Q150B1230 Hexagon head bolt 2 2

21 700-47.002 IAk front mud guard assembly 1 1

Noe: Specific for the dettchable floor body assembly.

174



ALE AA)1(--) Electrical System Assembly ( I )

1

O RRRAM
Panel assembly .

2 I

3 4

9 Y
6

5

10 11

47

46
11312

19

21

45 41
40

g 444342 4 3
38 39

28

1
24

27
15

30 29

175

-i-IllE



\W BIMI WIIIIIIIII-

700 704 800 804

1 700
.48.610A Whif¾ÅR I 1 1 1

2 700
.48.640

NA l.IK460 1 1 1 1

3 700
.48.024

i RRNAR l 1 1 1

4 700 .48.087
R&jggg 1 1 1 1

5 700
.48.025 R&ggg 1 1 1 1

6 700
.48.W2

*BR WDGl371 1 1 1 1

7 GB/T818-2000 $¾M4×6-Zn.D 5 5 5 5

8 GB/T 93 - 1987 #RMU 4 5 5 5 5

9 700 .48.020 gggggg 1 1 1 1

700 .48B.020 $#¾$44 1 1 1 1

10 700 .48.W1
BMR$W RG1163S1 1 1 1 1

11 700 .48.W4 Å¾¾$¾ ZG255C 1 1 1 1

12 B & QD141G l 1 1 1

13 kWR$¾ JF1521B 19 1 1 1

kWR&& JF1521Y 1 1

14 GB/T 5783 - 2000 WR M6 x 20 - Zn. D 1 1 1 I

15 GB/T 93 - 1987 #¾¾¾ 6 5 5 5 5

16 GB/TW.1-1985 VM 6-140HV-Zn.D 5 5 5 5

17 700 -48.097 Å¾Ê A(2) 3 3 3 3

18 700 .48.815
4¾¾& 1 1 1 1

19 ZD140 x 3.5 WAR‡LV 3 3 3 3

20 700 .48.092
#RRU(=) 1 1 1 1

21 700 .48.812
ß¾¾# 1 1 1 I

22 GB/T62-1988 $4MS-Zn.D 2 2 2 2

23 GB/T 93 - 1987 #RA 8 5 5 5 5

24 GB/TW.1-1985 VMUS-140HV-Zn.D 5 5 5 5

25 700 .48.811
&¾Ñ†f 2 2 2 2

26 GB/T 5783 - 2000 MR MS X 35 - Zn. D 2 2 2 2

27 700 .48.816
4¾¾¾ l 1 1 1

28 700
.48.810

$44 1 1 1 1

29 700 .48.817
4¾ & 1 1 1 1

30 GB/T 5783 - 2000 R& M6 x 16 - Zn. D 4 4 4 4

R$¾/kW)41052 RW,MMAMME4105A &#,$$o © TL4110So

176



HI

700 704 800 804

31 GB/T 6173 - 2000 RN M6 - Zn. D 4 4 4 4

32 700 .48.091
$¾J§¾¾ l 1 1 1

33 GB/T97.1-1985 M10-140HV-Zn.D l 1 1 1

34 700
.48,310

$¾&#44 1 1 1 1

35 GB/T 93 - 1987 §§¾§¾ 10 1 1 1 1

36 GB/T 5783 - 2000 g M10 × 20 - Zn. D 1 1 1 1

37 700
.48.340

(#Jk 1 1 1 1

38 GB/T 818 - 2000 g#T M8 x 20 - Zu. D I 1 1 1

39 700
.48.090

ggjig 1 1 1 1

40 700
.48.350

$#J kWRig 1 1 1 1

41 GB/T 6173 - 2000 g¾ MS - Zn. D 1 1 1 1

42 Q340BO6 1 & #1$4 28 28 28 28

43 Q40306 §$¾ M 28 28 28 28

44 Q40006 *¾¾ 1 1 1 1

45 700 .48.021
RURRAM 1 1 1 1

46 700
.48.084 ¯tElfe-fif,62 1 1 1 1

47 700
.48.085

Witc¶¾gg 1 1 1 1

177

-EllMI RM ! !



1 II Elll-I-

Electrical System Assembly ( I )

Qty. (Plece)
No. Drawing No. Part Name and Standards

700 704 800 804

700 .48.610A
Combination instrument assembly 1 1 1 1

2 700 .48.640
Ignition lock JK460 1 1 1 1

3 700
.48.024

Engine harness assembly I 1 1 1

4 700 .48.087
Pressure alarm 1 1 1 1

5 700
.48.025

Wire for alarm 1 1 1 1

6 700
.48.072

Water temperatme sensor WDGl317 1 1 1 1
|
| 7 GB/T818-2000 ScrewM4x6-Zn.D 5 5 5 5
|

8 GB/T 93 - 1987 Single coil spring lock washer 4 5 5 5 5
|

9 700 .48.020
Body harnessassembly 1 1 1 1

700 .48B.020
Body harness assembly 1 1 1 1

10 700
.48.071

Fuel sensor RGl16351 1 1 1 1

11 700 .48.074
Speed sensor ZG255C 1 1 1 1

12 Starter QD141G 1 1 1 1

13 Alternator JF1521B 1 lO 1 1

Altemator JF1521Y 1 1

14 GB/T 5783 - 2000 Bolt M6 x 20 - Zn. D 1 1 1 1

15 GB/T 93 - 1987 Single coil spring lock washer 6 5 5 5 5

16 GB/T 71.1 - 1985 Plain washer 6 - 140HV - Zn. D 5 5 5 5

17 700 .48.097
Harness holder (2) 3 3 3 3

18 700 .48.815
Cover plate,battery 1 1 1 1

19 ZD140 x 3.5 Adjustablekeeper 3 3 3 3

20 700 .48.092
Rubber ring (3) I 1 1 1

21 700 .48.812
Fixed frame weldment 1 1 1 1

22 GB/T 62 - 1988 Wing nut MS - Zn. D 2 2 2 2

23 GB/T 93 - 1987 Single coil spring lock washer 5 5 5 5

24 GB/T 97. 1 - 1985 Plain washer 8 - 140HV - Zn. D 5 5 5 5

25 700 .48.811 Pull rod.batterv 2 2 2 2

26 GB/T 5783 - 2000 Bolt M8 x 35 - Zn. D 2 2 2 2

27 700 .48.816
Fixed platë of battery I l 1 1

28 700
.48.810

Battery 1 1 1 1

Note: (DOptional with pneumatic brake. ® Optional with the model of driver's cab. ®Specific for the model

with simple body assembly- ® Following with model 4105 engine,Yituo(Luoyang)Diesel Engine Co.,Ltd.Following

with model 4105 engine,Weifang Diesel Engine Works,optional. © Following with model TL4110 engine.

178



Electrical System Assembly ( I )

Oly. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804
II

i

29 700
.48.817

Base plate,battery 1 1 1 1

30 GB/T 5783 - 2000 Bolt M6 × 16 - Zn. D 4 4 4 4
|

31 GB/T 6173 - 2000 Nut M6 - Zn. D 4 4 4 4

32 700 .48.091
Ground wire for battery 1 1 1 1

33 GB/T 97. 1 - 1985 Plain washer 10 - 140HV - Zn. D 1 1 1 1

34 700 .48.310
Front lamp unit assembly 1 1 1 1

35 GB/T 93 - 1987 Single coil spring lock washer 10 1 1 1 1

36 GB/T 5783 - 2000 Bolt M10 x 20 - Zn. D 1 1 1 1

37 700 .48.340
Electrical hom 1 1 1 1

38 GB/T 818 -2000
Screw MS x 20 - Zn. D 1 1 1 1

39 700 .48.090
Power source wire 1 1 1 1

40 700
.48 .350

Bracket, electrical hom 1 1 1 1

41 GB/T 6173 - 2000 Nut M8 - Zn. D 1 1 1 1

42 Q340BO6 Heragon nut, style 1 28 28 28 28

43 Q40306 Single coil spring lock washer 28 28 28 28

44 Q40006 SmaHwasher 1 1 1 1

45 700 .48.021
Hamees assembly,front lamp 1 1 1 1

46 700
.48.084

Int armrest lamp assembly 1 1 1 1

47 700 ,48.085
Right amnest lamp assemblyA 1 1 1 1

II
I
i
I

I

I

Noe: ® Specific for the motel with driver's cab.

179
I

millillllll¾ |



I I 1 0 511-1-

4H WA A Þ£(-) Electrical System Assembly ( I )

1 2

4
5- ARärt 6

Boby harness

36

a senin

35

19 30 o

33

22

25
I

180



700 704 800 804

1 700.48.075 l 1 1 1

2 700.45.990 R$]L® 1 1 1 1

3 GB/T 97.1-1985 MM 8-140HV-Zn.D® 4 4 4 4

4 GB/T 93-1987 #RR[¾ 8® 4 4 4 4

5 GB/T-5781-2000 GR M8×40-Zn.D® 4 4 4 4

6 700.48.082 19¾ 4 4 4 4

7 Gl6A.34.8.1 R/âl 1 1 1 1

8 Q40106 VM 4 4 4 4

9 Q40306 #RR¾ 4 4 4 4

10 Q2140630 †¾ÊthŠ¾ 4 4 4 4

11 700.48.101 #dWW (B) 8 8 8 8

12 700.48.093 9%¾¾ ( ) 2 2 2 2

13 700.48.023 TÑ¾$$44 l 1 1 1

14 700.48.027 ‡ AN & 1 1 1 1

15 700.48.051 ‡¾W4Ë¾ l 1 1 1
I

16 GB/T 5783-2000 & M6×20- Zn.D 6 6 6 6

17 GB/T 93-1987 RMIE] 6 6 6 6 6

18 GB/T 170-1986 O M6- Zn.D 6 6 6 6

19 700.48.052 %ffgg 2 2 2 2

20 700.48.094 MRíël {
.

) 10 10 10 10

21 700.48.092 $15| ) 4 4 4 4

22 700.48.053 0) (fŠŠ 2 2 2 2

23 700.48.022 ß¾ÅÑË$ 1 1 1 1

24 700.48.080 ß¾$BN 1 1 1 1

25 GB/T 818-2000 SU M5×35- Zn.D 3 3 3 3

26 GB/T 97.1-1985 V¾lšl 5-140HV- Zn.D 3 3 3 3

27 GB/T 93-1987 WR¾¾ 5 3 3 3 3

28 GB/T 6170-2000 MS M5- Zn.D 3 3 3 3

29 700.48.073 hÌ]ff lÍ¾Ñ¾45 l l 1 1

30 Q340BC8 I R'Udh B 4 4 4 4

31 Q40306 WRMN 2 2 2 2

32 JK212J4 AIJMifkk l l l l

33 700.48.089 $JAN X ARN 1 1 1 1

34 700.48.095 h|¾ (--) 13 13 13 13

35 700.48.652 JRM (RX ( ) I 1 1 1

36 700.48.651 61 MRRRX ( ) I I I 1

181

HIMllll¾ |f



Electrical System Assembly ( II )

Qty. (piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 700.48.075 Wiper assembly 1 1 1 1

2 700.45.990 Warm air fam 1 1 1 1

3 GB/T 97.1-1985 Plan washer 8-140HV-Zn.D 4 4 4 4

4 GB/T 93-1987 Single coil sping lock washer 8 4 4 4 4

5 GB/T 5781-2000 Bolt M8 x 40-Zn.D- 4 4 4 4

6 700.48.082 Top lamp 4 4 4 4

7 Gl6A.34.8.1 Fan l l l 1

8 Q40106 Plain washei® 4 4 4 4

9 Q40306 Single coil spring lock washei 4 4 4 4

10 Q2140630 Cross recessed pan head screw 4 4 4 4

11 700.48.101 Rubber ring(4) 8 8 8 8

12 700.48.093 Rubber ring (1) 2 2 2 2

13 700.48.023 Hamess assembly top lamp 1 1 1 1

14 700.48.027 Central electric appliances box 1 1 1 1

15 700.48.051 Install of central electric box 1 1 1 1

16 GB/T 5783-2000 Bolt M6 x 20-Zn.D 6 6 6 6

17 GB/T 93-1987 Single coil spring lock washer 6 6 6 6 6

18 GB/T 170-1986 Nut M6-Zn.D 6 6 6 6

19 700.48.052 Rear tail lamp assembly 2 2 2 2

20 700.48.094 Rubber ring(2) 10 10 10 10

21 700.48.092 Rubber ring(3) 4 4 4 4

22 700.48.053 Rear tail lamp assembly 2 2 2 2

23 700.48.022 Hamess assembly rear lamp 1 1 1 1

24 700.48.080 Socket rear trailer 1 1 1 1

25 GB/T 818-2000 Blot M5 x 35-Zn.D 3 3 3 3

26 GB/T 97.1-1985 Plain washer 5-140HV- Zn.D 3 3 3 3

27 GB/T 93-1987 Single coil spring lock washer 5 3 3 3 3

28 GB/T 6170-2000 Nut M5- Zn.D 3 3 3 3

29 700.48.073 Alarm for too lower oil pressure 1 1 1 1

30 Q340BO8 Hexagon nut style 1 4 4 4 4

31 Q40306 Single coil spring lock washer 2 2 2 2

32 JK212J4 Switch for brake lamp 1 1 1 1

33 700.48.089 Bracket for brake switch 1 1 1 1

34 700.48.095 Hamess tighren keeper(1) 13 13 13 13

35 700.48.652 4-function swith (2) l 1 1 1

36 700.48.651 4-function swith (2) 1 1 1 1

Note: Specific for the model with driver's cad. Specific for the model with driver's cad,optional
Specific for the model with air fan optional.® Specific for the model with fan's cad,optional.

182



H li

I I
I
i
i

ll

IA$$gg Tool Box Assembly

I

I

I
I
I

I

1

2 3

I

i

i

183

--ni



\MI MMI-

700 704 800 804

1 700
.49.011

R##f† l 1 1 1

2 GB/T867-1986 @#74x8--Zn.D 4 4 4 4

3 700
.49.101 RVPA 2 2 2 2

4 700
.49.012 IA$$Ñ#RJA 1 1 1 1

O

Tool Box Assembly

Oty. mece)No. Drawing No. Part Name and Standards
700 704 800 804

1 700
.49.011

Handle unit 1 1 1 1

2 GB/T 867 - 1986 Round head rivet 4 x 8 - Zn. D 4 4 4 4

3 700
.49.101 Rest of handle 2 2 2 2

4 700
.49.012 Tool box welding assembly 1 1 1 1

184

|



I

)$¾&#1(--) Fuel Tank Assembly ( I )

1

5

6

102 13

12

8

-7
6

14 -

· 11

. 12

15 -

16

e
.-·

22 17

20 23
18 33

7

.
17 32

21 25 27 18
8 -7

2 25
19

8

, Z6

28 21

30

29

21
23

22
332

18 5

illillllR I I i ! i



\BI IIIIMI-

I

700 704 800 804

1 ZBJ 15001 - 1987 DI6 4 4 4 4
2 700

.50.202 &#¾ 1 1 1 1
3 700

.50.205 E 1 1 1 1
4 700.50.203 lãld 1 1 1 1
5 700.50.201 Mid R‡LR#§¶ 1 1 1 1
6 700.50.209 148& 2 2 2 2
7 GB/T 6170 - 2000 $# MS - Zn. D 12 12 12 12
8 GB/T 93 - 1987 #RRE 8 4 4 4 4
9 700.50.206 Em (1) i i 1 1
10 7oo.so.o22 ©¾)!!!RI¯lmag i i 1 1
11 700.50.023 MI AR '

1 1 1 1
12 ZBJ 15001 - 1987 D40 2 2 2 2

13 700
.50.212 3IE4i MRW I 1 1 1

14 700.50.028 804 W‡LR#§¾¾# 1 1 1 1
15 700.50.027 Rill kWW# 1 1 1 I
16 700

.50.021 Edd ## I 1 1 1
17 700.50.207 T4 & 2 2 2 2
18 700.50.208 50&¾#6¾ 2 2 2 2
19 700

.50.026 $¾ Ak¾¾# 1 1 1 1
20 700

.50.025 50% WARMÑ# 1 1 1 1

21 GB/T 5783 -2000 WR M8 x 55 - Zn. D 4 4 4 4
22 GB/T6170-2000 $4M10-Zn.D 4 4 4 4
23 GB/T93-1987 WRAM 10 4 4 4 4
25 GB/T 5783 - 2000 $& M8 × 20 - Zn. D 4 4 4 4
26 GB/T97.1-1987 Š¾8-140HV-Zn.D 4 4 4 4
27 QC/T 381 - 1999 $$ Z 1/4" 1 1 1 1
28 700

.50.210 &59111¾ I 1 1 1
29 700.50.024 Ed4 Ë$$$¾# 1 1 1 1
30 700.50.204 RNAN 1 1 1 1
31 GB/T 5783 - 2000 $& M12 x 35 - Zn. D 4 4 4 4

32 GB/T 93 - 1987 Ñ¾¾¾ 12 4 4 4 4
33 GB/T 5783 - 2000 $$ M12 × 25 - Zn. D 2 2 2 2

186



\ \

Fuel Tank Assembly ( I )

No. Drawing No. Part Name aml Standards
Oly• (Piece)

700 704 800 804

1 ZBJ 15001 - 1987 Clamp D16 4 4 4 4

2 700.50.202 Fahaust pipe
l 1 1 1

3 700
.50.205

Thæe - way pipe
1 1 1 1

4 700.50.203 Oil retum pipe
1 1 1 1

5 700
.50.201

Rear binding strip,auxiliary fuel tank i 1 1 1

6 700
.50.209

Upper felt strip
2 2 2 2

7 GB/T 6170 - 2000 Hexagon nut MS - Zn. D 12 12 12 12

8 GB/T 93 - 1987 Single coil spring lock washer 8 4 4 4 4

9 700.50.206 Aluminium washer (1) 1 1 1 I

10 700.50.022 Oil filler cap assembly
1 1 1 1

11 700.50.023 Filter scæen assembly
I I l I

12 ZBJ 15001 - 1987 Clamp D40 2 2 2 2

13 700 .50.212
Oil supply hose 1 1 1 1

14 700.50.028 Fmnt binding strip weldment,auxiliary
1 1 1 1

fuel tank

15 700.50.027 Right bracket weldment
1 1 1 1

16 700.50.021 Auxiliary fuel tank weldment
1 1 1 1

17 700.50.207 Inwer felt strip
2 2 2 2

18 700.50.208 Support plate of auxiliary fuel tank 2 2 2 2

19 700.50.026 Iall bracket weldment
1 1 1 1

20 700.50.025 Right fwnt bracket weldment,auxiliary
1 1 1 1

fuel tank

21 GB/T 5783 - 2000 Bolt MS × 55 - Zn. D 4 4 4 4

22 GB/T 6170 - 2000 Nut M10 - Zn. D 4 4 4 4

23 GB/T 93 - 1987 Single coil spring look washer 10 4 4 4 4

25 GB/T 5783 - 2000 Bolt MS x 20 - Zn. D 4 4 4 4

26 GB/T 97. 1 - 1987 Plain washer 8 - 140HV - Zn. D 4 4 4 4

27 QC/T381 - 1999 Plug Z 1/4" 1 1 1 1

28 700
.50.210

Bracket for helmet lock

29 700
.50.024

Inft font bracket weldment,auxiliary
1 1 1 1

fuel tank

30 700.50.204 Helmet bracket 1 - 1 1 1

31 GB/T 5783 - 2000 Bolt M12 x 35 - Zn. D 4 4 4 4

32 GB/T 93 - 1987 Single coil spring lock washer 12 4 4 4 4

33 GB/T 5783 - 2000 Bolt M12 x 25 - Zn. D -
2 2 2 2

187



i --
M $$,4)R (2 ) Fuel Tank Assembly ( I )

1
2

5

6
--3

2
1

7

-4
-3

8 4

10

-13
8

9- 23

14

22 16

17 18

1--19

19 20 *

20 21 x
22

17

188



700 704 800 804

1 GB/T 6170 - 2000 $# M10 - Zn. D I 2 2 2 2

2 GB/T 93 - 1987 % 10 2 2 2 2

3 700.50.037 #LM #f† (2) 2 2 2 2

4 700
.50.103

&¾ l.48& 330 × 32 x 5 4 4 4 4

5 700
.50.102

BIMWWA 1 1 1 1

6 700
.50.206

$¾ (1) 1 1 1 1

7 700
.50.031

& ##49 1 1 1 1

8 GB/T 5783 - 2000 R& M10 x 40 - Zn. D 2 2 2 2

9 700,50.036 ‡LRW(-)kf‡ 2 2 2 2

10 QC/T 381 - 1999 $$EZ 1/4" I 1 1 1

13 700.50.034 g)R 1 1 1 1

14 700.50.033
1 1 1 1

16 GB/T 5783 - 2000 M14 x 20 - Zn. D 2 2 2 2

17 GB/T 93 - 1987 § 14 2 2 2 2

18 GB/T97.1-1985 6-140HV-Zn.D 4 4 4 4

19 GB/T 91 - 2000 N \¯I 2 x 12 4 4 4 4

20 GB/T 882 - 2000 M I B6 x 48 4 4 4 4

21 700
.50.032

&¾ Mi*¾# 1 1 1 1

22 700.50.104 &&¾T48ik600×42x5 2 2 2 2

23 700.13.202 -P 10-16 2 2 2 2

24 GB/T 5783 - 2000 $ M12 x 25 - Zn. D 2 2 2 2

25 GB/T 93 - 1987 12 2 2 2 2

|

189



\ II Ul-I-

Fuel Tank Assembly ( I )

Oty. (Piece)No. Drawing No. Part Name and Standants
700 704 800 804

I1 GB/T 6170 - 2000 Nut M10 - Zn
.
D 2 2 2 2

2 GB/T 93 - 1987 Single coil spring lock washer 10 2 2 2 2
3 700.50.037 Binding strip unit (2) 2 2 2 2
4 700

.50 . 103 Main fuel tank upper felt strip 330 x 32 x 5 4 4 4 4
5 700

.50.102 Elbow,return pipe l I l 1
I6 I 700

.50.206 Aluminium washer (1) I l 1 I
7 700

.50.031 Main fuel tank weldment 1 1 1 1

8 GB/T 5783 - 2000 Bolt Ml0 × 40 - Zn. D 2 2 2 2
9 700.50.036 Binding strip unit (1) 2 2 2 2
10 QC/T381 - 1999 Plug Z 1/4" l 1 1 1

13 700.50.034 Fuel transfer pipe assembly 1 1 1 1

14 700.50.033 Switch 1 1 1 1

16 GB/T 5783 - 2000 Bolt M14 - 20 - Zn. D 2 2 2 2

17 GB/T 93 - 1987 Single coil spring lock washer 14 2 2 2 2
18 GB/T 97

.
1 - 1985 Plain washer6 - 140HV - Zn. D 4 4 4 4

19 GB/T 91 - 2000 Split pin 2 x 12 4 4 4 4
20 GB/T 882 - 2000 Clevis pin with head B6 × 48 4 4 4 4

21 700
.50.032

Bracket weldment, main fuel tank 1 1 1 1
22 700

.50.104
Iawer felt strip 600 x 42 x 5 2 2 2 2

23 700.13.202 Hoop 10 - 16 2 2 2 2
24 GB/T 5783 - 2000 Bolt M12 x 25 - Zn. D 2 2 2 2

25 GB/T 93 - 1987 Single coil spring lock washer 12 2 2 2 2

O

I

190

|



Il I
I

I

#(ERRRRA Towing Mechanism Assembly

O

700 704 800 804

1 700.53.101 Mk¾ 1 1 1 . 1

2 700,53.011 WWINA 1 1 1 1

3 700.53.103 WitWW 1 1 .
I 1

4 GB/T 5783 -- 2000 $ M16 x 70 -- Zn
.
D 6 6 6 6

5 GB/T 93 - 1987 Ñ¾¾¾ 16 6 6 6 6

Towing Mechanism Assembly

Oty. (Plece)

No. Drawing No. Part Name amI Standards
700 704 800 804

1 700.53.101 Towing frame 1 .
1 1 1

2 700.53.011 Pin mll weldment
1 1 1 1

3 700.53.103 Elastic latch 1 1 1 I

4 GB/T 5783 - 2000 Bolt M16 x 70 -- Zn. D 6 6 6 6

5 GB/T 93 - 1987 Single coil spring lock washer 16 6 6 6 6 i

191
I



\

Alit (-) Lifter Assembly ( I )

7

1 8
2

9

3

4 10

5 11
6 12 13

5

14
0

15
O

47
o48

-
°

o o °

17 14

19 18
16

Inner lifting arm

19 #
--

2046
33 45

39 41 21
44

40 36 2
43 1

42

23

24

23

22

0 30

37 36

35

33 32

31

25

26

27

34
30

27 28
28

28 28

192



ll#I

Ifi

700 704 800 804

1 GB/T 5783 - 2000 WR M10 × 20 - Zn. D 4 4 4 4

2 GB/T 93 - 1987 #RRE 10 4 4 4 4

3 700.55.115 2Ë¾¾WIER 1 1 1 1

4 700.55.107 #FARW(Ë) 1 1 1 1

5 700.55.116 § fal 4 4 4 4

6 GB3452.1-1992 09 RN55x5.3 2 2 2 2

7 700.55.129 i# & 1 1 1 1

8 700.55.133 $ W l 1 1 1

9 700.55.130 itTli¾ l 1 1 1

10 700.55.131 110tik E¯ 1 1 1 1

11 700.55.132 80 R. 1 1 1 1

12 700.55,128 i¾ § 1 1 1 1

13 700.55.110 ARMX(* I 1 1 1

14 GB/T 93 - 1987 WA E 8 3 3 3 3

15 700.55.127 $ 2 2 2 2

16 700.55.126 $ 1 1 1 1

17 GB/T 119-1986 |¾lŠ¾ B12 x 24 2 2 2 2

18 700 .55.108
&¾$b 1 1 1 1

19 700 .55.114
2 2 2 2

700 .55.162
#b¾¾W(4) 1 1 1 1

21 700 .55.017
$¾¾Wlš¾¾AAR 1 1 1 1

22 700 .55.125
WWTR 1 1 1 1

23 GB/T6170-2000 $#M8-2n.D 2 2 2 2

24 700 .55.123
R$$ 1 1 1 1

25 700 .55.124
)RWVR l 1 1 1

26 700.55.016 ‡¾WW#RA 1 1 1 1

27 GB/T97.1-1985 Ÿ¾Ð 8-140HV-Zn.D 3 3 3 3 i

28 GB/T 91 - 2000 ROM 2 × 14 4 4 4 4

29 700 .55.015
$$$¾¾#RA 1 1 1 1

30 GB/T 91 - 2000 ROM 4 × 36 2 2 2 2

31 GB/T 6181 - 2000 N M20 - Zn. D 2 2 2 2

32 700
.55.

119
_t

&#¯¾$ 1 1 I I

33 GB/T 93 - 1987 § 12 8 8 8 8

34 GB/T 5783 - 2000 M12 × 40 - Zn. D 4 4 4 4

35 700
.55.122

1 1 1 1

36 GB/T 93 - 1987 WARM 16 2 2 2 2

193

illillllE Il 10LR



II Ellllli-

700 704 800 804

37 700.55.101 $$¾ l 1 1 1

38 700.55.120 $$$& 1 1 1 1

39 700.55.121 W & 1 1 1 1

40 700.55.102 kWVRBRA 1 1 1 1

41 GB/T 5783 - 2000 $& M12 × 35 - Zn. D 4 4 4 4

42 700
.55.103 .

#RM 1 1 1 1

43 700
.55.104

#RIER 1 1 1 1

44 GB/T 6171 - 2000 RN M16 x 1.5 - Zn. D 1 1 1 1

45 700.55.105 kWWWW 1 1 1 1

46 700.55.106 iMJAAR NW &¾ NW NW
47 700

.55.
118 $ & 1 1 1 1

48 700
.55.

117 Ridigg 1 1 1 1

Lifter Assembly ( I )

Oly. (Plece)
No. Drawing No. Part Name and Standants

700 704 800 804

1 GB/T 5783 - 2000 Bolt Ml0 x 20 - Zn. D 4 4 4 4

2 GB/T 93 - 1987 Single coil spring lock washer 10 4 4 4 4

3 700.55.115 Pressme plate of left lifting arm 1 1 1 1

4 700.55.107 Outer lifting arm(left) 1 1 1 1

5 700.55.116 Copper sleeve 4 4 4 4

6 GB3452.1-1992 O-sealring55×5.3 2 2
.

2 2

7 700.55.129 Plug 1 1 1 1

8 700,55.133 Spange I 1 1 1

9 700.55.130 Vent pipe 1 1 1 1

10 700.55.131 Core,oil filler 1 1 1 1

11 700.55.132 Dipstick 1 1 1 1

12 700.55.128 Aluminium washer 1 1 1 1

13 700.55.110 Lifter housing 1 1 1 1

14 GB/T 93 - 1987 Single coil spring lock washer 8 3 3 3 3

15 700.55.127 Bolt 2 2 2 2

194



IMM i

I |
| |

Lifter Assembly ( I ) I

Oly- (Piece)
No. Drawing No. Part Name and Standanis

700 704 800 804

16 700.55.126 Bolt 1 1 1 1.

17 GB/T 119 - 1986 Parallel pin B12 x 24 2 2 2 2

18 700 .55.108
Lifting shaft 1 1 1 1

19 700 .55.114
Sleeve 2 2 2 2

Ž0 700 .55.162
Outer lifting ann (right) 1 1 1 1

21 700 .55.017
Pressure plate welding assembly,right 1 1 1 1

lifting arm

22 700 .55.125
Front adjustingmd 1 1 1 1

23 GB/T 6170 - 2000 Nut MS - Zn. D 2 2 2 2

24 700 .55.123
Adjustingscrew sleeve I 1 1 1

25 700 .55.
124 Rear adjustingrod 1 1 1 1

26 700 .55.016
Middle arm welding assembly 1 1 1 1

27 GB/T 97
.
1 - 1985 Plain washer 8 - 140HV - Zn. D 3 3 3 3

28 GB/T 91 - 2000 Split pin 2 × 14 4 4 4 4

29 700 .55.015
Connecting red welding assembly 1 1 1 1

30 GB/T 91 - 2000 Split pin 4 x 36 2 2 2 2

31 GB/T 6181 - 2000 Nut M20 - Zn. D 2 2 2 2

32 700
.55.119

Bracket,upper pull rod 1 1 1 1

33 GB/T 93 - 1987 Single coil spring lock washer 12 8 8 8 8

34 GB/T 5783 - 2000 Bolt M12 x 40 - Zn. D 4 4 4 4

35 700 .55.122
Pin 1 1 1 1

36 GB/T 93 - 1987 Single coil spring lock washer 16 2 2 2 2

37 700.55.101 Connecting bracket 1 1 1 1

38 700.55.120 Connecag bolt 1 1 1 1

39 700.55.121 Bolt 1 1 1 1

40 700 .
55

. 102 Sensorjoint for force adjust 1 1 1 - 1 1I
i I

41 GB/T 5783 - 2000 Bolt M12 x 35 - Zn. D 4 4 4 4 in

42 700 .55.103
Spring seat 1 1 1 1

43 700 .55.104
Pressure washer for spring 1 1 1 1

44 GB/T 6171 - 2000 Nut M16 x 1, 5 - Zu. D 1 1 1 1

45 700 .55.105
Spring for force adjust 1 1 1 1

46 700 .55.106
Adjustingshim O O O O

47 700
.55.118

Aluminium washer 1 1 1 1

48 700.55.117 Oildrainplug 1 1 1 1 il
IH
bl

I

No e: O Depending on requirement.

195



ll IMlllii-

JUP 84(2) Lifter Assembly ( I )

2345

6
7 12

8 11 13
910 14

15
14

16
23

0
24

25 17 18
26

19

20
27 23

22 21
I

i

30

31 gg

29
32

33
3435

36

37Afl¾¾*
.

Lifter housing

41
3 38

.

42

e

il I |

| I 1
li i i
Il I i

il I (
I

Il I i
II I I
il I i

196
I ‡‡

l ‡#

I |
. i

I ##
Il I i!



U I I

Ñii
la i |ii

II

II

700 704 800 804

1 700.55.149 $Ë$t@§¾¶$§ 1 1 1 1

2 GB3452.1--1992 OW10ME23.6x2.65 1 1 1 1

3 700 .55.148
imimax A mm &¾ &¾

4 700.55.147 96¾kid!§§$$ 1 1 1 1

5 700.55.146 thhIS AkŠ§§¢ 1 1 1 1

6 700.55.145 $(dk pg 1 1 1 1

7 GB 3452.1 - 1992 ORG90ÈÉ19×2.65 1 1 1 1

8 700.55.150 $@199§§$$( 1 1 1 1

9 Cairr¾E-1989 #§R$#12 1 1 1 1

10 700
.55.144

WhŠffi 1 1 1 1

11 GB/T 93 - 1987 flA9( M 18 4 4 4 4

12 GB/T 5785 - 2000 MR M18 x 1.5 x 60 - Zn. D 4 4 4 4

13 700.55.152 12>LMUR$t 1 1 1 1

14 700.55.151 GB $ 2 2 2 2

15 700.55.153 95 gg 1 1 1 1

16 GB,"f71- 1985 š#T hi5x 12-Zn.D 1 1 1 1

17 700.55.143 #$199$ 1 1 1 1

18 GB3452.1-1992 OB1¾¾Ð16x2.65 1 1 1 1

19 700.55.141 9 ifff 1 1 1 1

20 GB,"TB79--1986 $$tË itË#A4x20 1 1 1 1

21 700.55.143 11 $0 1 1 1- 1

22 700.55.142 # 1 1 1 I

23 GB 3452.1 - 1992 O 51 RE 12.5 x 2.65 2 2 2 2

24 GB3452.1-1992 051 NW103x3.55 1 1 1 1

25 700.55.164 hhiifff¾il 1 1 1 1

26 GB 3452.1- 1992 OX$1¾dhl@l118x3.55 1 1 1 1

27 700.55.109 ËI $$ I 1 1 1

28 6213452.1-1992 ORGGEff@i100x5.3 1 1 1 1

29 700
.55.165

$§§§§§§ 1 1 1 1

30 700
.55.136

š§ E 1 1 1 1

31 700.55.137 šfd§¾$E 1 1 1 1

32 700.55.135 WißEIXfF l 1 1 1

33 700
.55.134

#39§¶}¶† l 1 1 1

34 700.55.138 9 $$ 1 1 1 1

35 GB/T91-:KKO IFQ#$2x12 1 1 1 1

36 700.55.113 NE$iâÊ¾Ë$$ 1 1 1 1

millillllE Ð 06



700 704 800 804

37 700.55.112 )]¾&& 1 1 1 1

38 700 . 55. 111 §§ff X¾f(& 1 1 1 1

39 GB/T 93 - 1987 WR |E 8 16 16 16 16

40 GB/T 5781 - 2000 $$‡1MS× 35 -- Zn. D 16 16 16 16

41 GB/T 5783 - 2000 $$#hMl2 x 40 - Zn. D 10 10 10 10

42 GB/T 93 - 1987 #RM 12 10 10 10 10

O

Lifter Assembly ( I )

Qty. I Piece)
No. Drawing No. Part Name and St-huls

700 704 800 804

1 700.55.149 Plug, safety valve l 1 1 1

2 GB 3452. 1 - 1992 O - seal ring 23.6 x 2.65 1 1 1 1

3 700.55.148 Adjustingshim O O O O g
4 700.55.147 Spring,safety valve l 1 1 1

5 700
.55.

146 Safety valve body, cylinder 1 1 1 1

6 700.55.145 Safety valve seat 1 1 1 l

7 GB 3452. 1 - 1992 O - seal ring 19 x 2.65 1 1 1 1

8 700.55.150 Spring,adjustingvalve 1 1 1 1

9 GB/T 308 - 1989 Steel ball #12 1 1 1 1

10 700
.55.144

Cylinder cover 1 1 1 1

11 GB/T 93 - 1987 Single coil spring loek wasber 18 4 4 4 4

12 GB/TS785-2000 BoltM18xl.5x60-Zn.D 4 4 4 4

13 700.55.152 Hollow bolt 1 1 1 1

14 700
.55.151

Aluminium washer 2 2 2 2

Note: O Depending on requirement.

198



l I I

Lifter Assembly ( I )
Oly. (Piece)

No. Drawing No. Part Name and Standards
700 704 800 804

15 700
.55.153

Sleeve 1 1 1 1

16 GB/T 71 - 1985 Screw M5 × 12 - Zn. D 1 1 1 1

17 700
.55.143

Adjustingvalve 1 1 1 1

18 GB 3452.1 - 1992 O - seal ring 16 ×2.65 1 1 1 1

19 700
.55.141

Adjustingrod 1 1 1 1

20 GB/T 879 - 1986 Spring - type straight pin 4 × 20 1 1 1 1

21 700
.55.140

Handwhell 1 1 1 1

22 700
.55.142

Pin 1 1 1 1

23 GB3452.1-1992 O-sealring12.5×2.65 2 2 2 2

24 GB 3452.1 - 1992 O - seal ring 103x 3.55 1 1 1 1

25 700.55.164 Spacer ring,cylinder cover 1 1 1 1

26 GB 3452.1- 1992 O - seal ring 118 x 3.55 1 1 1 1

27 700
.55.109

Cylinder trunk 1 1 1 1

28 GB 3452.1 - 1992 O - seal ring 100 x 5.3 1 1 1 1

29 700
.55.165

Piston ring 1 1 1 1

30 700
.55.136

Piston 1 1 1 1

31 700
.55.137

Ball seat of piston 1 1 1 1

32 700
.55.135

Top red of piston 1 1 1 1

33 700
.55.134

Inner lifting arm 1 1 1 1

34 700
.55.138

Pin roll 1 1 I l

35 GB/T 91 - 2000 Split pin 2 × 12 1 1 1 1

36 700.55.113 Gasket,base plate cover 1 1 1 1

37 700.55.112 Base plate cover 1 1 1 1

38 700 - 55. 111 Gasket, lifter housing 1 1 1 1

39 GB/T 93 - 1987 Single coil spring lock washer 8 16 16 16 16

40 GB/T 5781 - 2000 Bolt M8 x 35 - Zn. D 16 16 16 16

41 GB/T 5783 -2000 Bolt M12 x 40 - Zn. D 10 10 10 10

42 GB/T 93 - 1987 Single coil spring lock washer 12 10 10 10 10

I

199

|



I
.

1 i
.

I i II Millllli-

A‡ RNAR Suspension Mechanien Assembly

1
2

2. 1 3

3 4
2. 2

4 5--

2. 3 1

5 0

2. 4

A

6

o

8
.

9 10

7
12 11

0 11. 1

17 18
is 14 is

20 11. 4

21

7

22
2

22.1

22. 3

22. 4
23 22. 5

200



ll

lik

700 704 800 804

1 700.56.015 kgggg,6& 2 2 2 2

2 700
.56.014

kgg,ag 1 1 1 1

2.1 700.56.029 kgggiMj¶¾,gg 4 4 4 4

2.2
.

700.56.028 kgg ggŠg,gg 1 1 1 1

2.3 700.56.027 gggg,gg 1 I I 1

2.4 700.56.026 kgggisj¶¾,gg 1 1 1 1

3 GB/T 5783 - 2000 $$ M8 × 20 - Zn. D 2 2 2 2

4 GB/T 93 - 1987 gg 8 2 2 2 2

5 700.56.017 kg#|B2Ÿ¾Ê 1 1 1 1

6 700.56.016 R&g&fgg# 1 1 1 1

7 GB/T 91 - 2000 ROM 5 x 32 8 8 8 8

8 700.56.104 R&gggg 2 2 2 2

9 700.56.018 R&ggk¾¶# 1 1 1 1

10 700.56.105 4 4 4 4

11 700.56.011 M{tg,gg 2 2 2 2

11.1 700.56.023 R(tWM¾Œ# 2 2 2 2

11.2 700.56.021 ($ RBJti,64 2 2 2 2

11.3 700.56.022 ($ -99¾#(‡
2 2 2 2

11.4 700.56.108 R&gill?¾¶ 2 2 2 2

12 GB/T 882 - 2000 N ¾hB8 × 65 2 2 2 2

13 700.56.106 TRR$¾¾ 2 2 2 2

14 GB/T 93 - 1987 U 12 4 4 4 4

15 GB/T 5783 - 2000 M12 x 25 - Zn. D 2 2 2 2

16 700.56.107 $(È$4 2 2 2 2

17 GB/T 6181 - 2000 $# M20 - Zn. D 2 2 2 2

18 GB/T97.1-1985 ¥¾\¾20-140HV-Zn.D 2 2 2 2

19 700.56.013 TRW,$$ 2 2 2 2

20 700.56.102 &¾¾1&&¶ 2 2 2 2

21 700.56.103 A R 2 2 2 2

22 700.56.012 &¾R,aß 2 2 2 2

22.1 700.56.025 RRRiiijVRM# 2 2 2 2

22.2 700.56.117 RW# 2 2 2 2

22.3 700
.56.024

ARR¾ ##f‡ 2 2 2 2

22.4 700.56.150 A 4 2 2 2 2

201

--HER M I



i IMI MMI-

i

700 704 800 804

22.5 700.56.116 MRRTR$X 2 2 2 2

23 700.56.101 MR¾TWRM 2 2 2 2

I

Suspension Mechanism Assembly

Oly. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 700.56.015 latch assembly,upper link 2 2 2 2

2 700
.56.014

Upper link assembly 1 1 1 1

2. 1 700
.56.029

Front adjustingrod assembly,upper link 4 4 4 4

2.2 700
.56.028

Incking cap nut assembly, upper link 1 1 1 1

2.3 700.56.027 Screw tube assembly,upper link 1 1 1 1

2.4 700.56.026 Front adjustingrod assembly, upper link 1 1 1 1

3 GB/T 5783 - 2000 Bolt MS x 20 - Zn. D 2 2 2 2

4 GB/T 93 - 1987 Single coil spring lock wiisher8 2 2 2 2

5 700.56.017 Fixed keeper unit,upper link 1 1 1 1

6 700.56.016 Izft bracket weldment,gag post 1 1 1 1

7 GB/T 91 - 2000 Split pin 5 × 32 8 8 8 8

8 700.56.104 Connecting pin,gag post 2 2 2 2

9 700.56.018 Right bracket weldment,gag post 1 1 1 1

I

202



I i

I I

Suspension Mechanism Assembly

No. Drawing No. Part Name and Standards
700 704 800 804

10 700.56.105 Sleeve 4 4 4 4

11 700.56.011 Gag post assembly 2 2 2 2

11.1 700.56.023 lacking pin unit,gag post 2 2 2 2

11.2 700.56.021 Ball head assembly,telescopic md 2 2 2 2

11.3 700.56.022 Telescopic pipeline weldment 2 2 2 2

11.4 700.56.108 Adjustingscrew md,gag post 2 2 2 2

12 GB/T 882 - 2000 Clevis pin with head B8 × 65 2 2 2 2

13 700 .56.
106 Connecting pin, lower link 2 2 2 2

14 GB/T 93 - 1987 Single coil spring lock washer 12 4 4 4 4

15 GB/T 5783 - 2000 Bolt M12 x 25 - Zn. D 2 2 2 2

16 700.56.107 I»eating bolt 2 2 2 2

17 GB/T 6181 - 2000 Nut M20 - Zn. D 2 2 2 2

18 GB/T 97. 1 - 1985 Plain washer 20 - 140HV -- Zn. D 2 2 2 2

19 700.56.013 lower link assembly 2 2 2 2

20 700 .56.
102 Upper connecting pin, lift link 2 2 2 2

21 700.56.103 Plain washer 2 2 2 2

22 700.56.012 Lift link assembly 2 2 2 2

22.1 700.56.025 Upper adjustingrod unit,lift link 2 2 2 2

22.2 700.56.117 Locking nut 2 2 2 2

22.3 700.56.024 Screw tube weldment,lift link 2 2 2 2

22.4 700.56.150 Incking nut 2 2 2 2

22.5 700.56.116 Inwer connecting fork,lift link 2 2 2 2

23 700.56.101 Inwer connecting pin, lifi link 2 2 2 2

O

i

203

|
i

MIIIIIIIIRIt



11Eilllli-

I

i

i

Shi(--) Distributor Assembly ( I )
I

Distributor subassembly

0

3

Oo
Oo

2

5 74

8

9

6 10

11
7

12

1
1

14 12

13

15 13

15

16

16

A M1ilill‡¾¾¾
Lowering Comprehensive control label Lifting

o . I, i. I, i.l.l. i. I. I, i. I. l.1.1. I .I. i.l.l. I. Li 1. I, l a I, I, I. I. l. I. I. O

Floating Load-and-depth comperehensive Depth control range
o range control range o

204



i

li

i

I
I

700 704 800 804

1 GB/T 91 - 2000 TFO #l 1.6 x 12 3 3 3 3

2 700.57.103 VMEREN 1 1 1 1

3 700.57.013 fgigd 1 1 1 1

4 700.57.012 VMW# 1 1 1 1

5 700.57.101 ## (R 1 1 1 1

6 GB/T 93 - 1987 $¾ M 10 2 2 2 2

7 GB/T 5783 - 2000 SR M10 x 40 - Zn. D 2 2 2 2

8 GB/T97.1-1985 VMM8-140HV-Zn.D 1 1 1 1

9 700.57.102 #¾&ggg 1 1 1 1

10 GB/T97.1-1985 V $6-140HV-Zn.D l 1 1 1

11 GB/T 62 - 1988 $4 M6 - Zn. D 1 1 1 1

12 700.57.014 i Ti#¾¾ÅR 2 2 2 2

13 GB/T 827 - 1986 #|l¾ 4 x 10 4 4 4 4

14 700.57.106 $#R¶¡IlŠ¶)|g 1 1 1 1

15 700.57.105 gggg 2 2 2 2

16 700.57.104 gigg 2 2 2 2

Distributor Assembly ( I )
Oty. I Piece)

No. Drawing No. Part Name and Standards
700 704 800 804

1 GB/T 91 -2000 Split pin 1.6 x 12 3 3 3 3

2 700.57.103 Pressured screw,handle 1 1 1 1

3 700 .57.013
Handle knob assembly 1 1 1 1

4 700.57.012 Handle weldment 1 1 1 1

5 700.57.101 Operation plate 1 1 1 1

6 GB/T 93 - 1987 Single coil spring lock washer 10 2 2 2 2

7 GB/T 5783 - 2000 Bolt MIO x 40 - Zn. D 2 2 2 2

8 GB/T97.1-1985 Plainwasher8-140HV-Zu.D 1 1 1 1

9 700.57.102 Pressuredspring 1 1 1 1

10 GB/T 97. 1 - 1985 Plain washer 6 - 140HV - Zn. D 1 1 1 1

11 GB/T 62 - 1988 Wing nut M6 - Zn. D 1 1 1 1

12 700 .
57

.014
Adjustinghandle knob assembly 2 2 2 2

13 GB/T 827 - 1986 Rivet 4 x 10 4 4 4 4

14 700
.57.106

Comprehensivecontrol plate 1 1 1 1

15 700 .
57

.
105 Incating elbow plate 2 2 2 2

16 700
.57.104

Incating nut 2 2 2 2

205



0 1 Mil illlllli-

I

)R(-) Distributor Assembly ( I )

o o

1 0 0
o ,

2 o

e

8

'
3

9

4

10

11 5

6

14

15

11 ##Í¾# --
13 Handle weldment12

6

206



li

700 704 800 804
I

1 130.57.118 ML $$ l I I 1

2 GB/T97.l-1985 T¾ 8--140HV-Zn.D
I 1 1 1

3 T30,57.120A fitW/ SV l I 1 1

4 GB/T 91 - 2000 ff fl # 2 × 12 -
I l I 1

5 T30.57.125 † gh 1 1 1 1

6 T30.57.119 § ff I 1 1 1

7 T30.57.110 g (¶¶ l 1 1 1

8 130.57.013 ßigt9th¶lyf‡
1 1 1 I

9 GB/T879-1986 96R$ltBA5x24 4 4 4 4

10 T30.57.109 ßË¾¾$0
1 1 1 1

11 GJi3452.1-1992 015'>fŠÌ 9.5×2.65 2 2 2 2

12 130.57.108 ¶F¾¶$8
1 1 1 1

13 T30.57.117 #§ 9 1 1 1 1

14 GILPf93- 1987 §§§(th 6 4 4 4 4

15 GB/T S783 -2000
$$ M6×70 -Zu.D

4 4 4 4

Distributor Assembly ( I )
(NY. IPhoe)

No. Drawing No. Part Name and Stanrinnis
700 704 800 804

1 130.57.118 Gamket
1 1 1 1

2 GB/T 97 .
1 - 1985 Plain washer8 - 140HV - Zn. D 1 1 1 1

3 130.57.120A Small feedbackann
1 1 1 I

4 GB/T 91 - 2000 Split pin 2 × 12 1 1 1 1

5 T30.57.125 Phi oll
1 1 I I

6 T30.57.119 Swnig axi
1 1 1 1

7 T30.57.110 Cyæradonaun
1 1 1 1

8 130.57.013 Feednek omaweldagrunt
1 1 1 I

9 GB/T 879 - 1986 Spring - type straight pin 5 x 24 4 4 4 4

10 130.57.109 FeedbadkWWdi 1 1 1 1

11 GB 3452.1 - 1992 O - seal ring 9.5 x 2.65 2 2 2 2

12 T30.57.108 Handle shaft
1 1 1 1

13 130.57.117 Side cover
I I l I

14 GB/T 93 - 1987 Single coil spring lock washer6 4 4 4 4

15 GB/T 5783 - 2000 Bolt M6 x 70 - Zn. D 4 4 4 4

207

|



MI UMIM

EH ( (E ) Distributor Assembly ( X )

1

10

2

2

3

11

4
- 6

5 12

7

13
e o

8
14

9

7

16

17
15

19
18

7
0

20
0

21

o

o

22 26

23
27

24 28

2925

I

208



I

700 704 800 804

1 T30.57.137 1 $$$§¾$2¾
] 1 1 1

2 GB 3452.1-1992 OIB1 $$$$16× l.8 2 2 2 2

3 T30.57.140 TÑ$lAJÑ¾
l I I I

4 GB/T 308- 1989 9 11t#5.0000Gl00b
1 ) I I

5 130.57.139 TTÑ¶$$$$
I I I I

6 T30.57.138 12§$$4
1 1 I 1

7 GB 3452.1- 1992 Of¾1§dtli 19×2.65
6 6 6 6

8 130.57.114 RE #$
1 I J l

9 T30.57.159 iBJ¾ R RS &¾ & MS

T30.57.160 Wigitb>f
$295 AESE $$$$ $29?

130.57.161 9tgith)f
$207 8257 6297 829§

10 T30.57.145-1 4190$$¾¾$
1 1 1 1

11 130.57.144 AkýQ$95
I i 1 I

12 T30.57.142 4190
l 1 1 i 1

13 130.57.143-1 $1$4 Ë¾
l 1 1

' I

14 GB3452.1-1992 O§ $$U25.7x2.65 1 1 1 1

15 T30.57.115-1 §}ggg&fËþ¾
I i 1 I

16 130.57.011 Aki) )¾fE#f‡
l 1 1 · 1

17 T30.57.lŒ7 $cË¾Ñ$0¾
I I I 1

18 T30.57.106 92dk$ $$$( 1 1 I l

19 130.57.156 iBJ¾¾Ñ Ngg ggi gg $§§

T30.57.157 iMJ kÑ & $$ $$ $$

T30.57.158 i! $¾Ñ gg gg gg gg

20 130.57.lû5 $Ë¾k$$$$(BE 1 1 1 1

21 T30.57.122 32kËAAÑ¾
1 1 1 I

22 130.57.112 9:$$$$$(
1 1 1 1

23 T30,57.113 È;$ $Ï$Œ 1 1 1 1

24 GB/T 859 - 1987 §illll(§ 6 1 1 1 1

25 GB/T67-1985 $#TM6x16-Zn.D l i i 1

26 130.57.104-1 388 9## 1 1 1 1

27 T30.57.103-1 !!ßtÃIA#¾ 3 3 3 3

28 GB3452.1-1992 OS$d4¾21.2x2.65
3 3 3 3

29 T30.57.lŒl-1 Eith 44 § 1 1 1 1

|

209

IIIRE il th



LEIL ISHE

Distributor Assembly ( I )

Ot.Y. I Piece)No. Drawing No. Part Name and Standards
700 704 800 804

1 T30.57. 137 Plug, lowering valve 1 I 1 1
2 GB3452.1-1992 O-sealring16xl.8 2 2 2 2
3 T30

.
57

. 140 Spring, lowering valve l I l l
4 GB/T 308 - 1989 Steel ball #5.000Gl00b 1 1 1 1
5 T30.57.139 Inwering valve body 1 1 1 1
6 T30.57.138 Inwering valve housing I l I I
7 GB 3452.1- 1992 0 - seal ring 19×2.65 6 6 6 6
8 T30.57.114 Push pin 1 1 1 1
9 T30.57.159 Adjustingshim O O O O

T30.57.160 Adjustingshim O O O O
T30.57.161 Adjustingshim O O O O

10 T30.57.145-1 Plug,one-wayvalve 1 1 1 1
11 T30.57

. 144 Spring, one - way valve 1 1 1 1
12 T30.57. 142 One - way valve body 1 1 1 1
13 T30

. 57
. 143 - 1 One - way valve seat 1 1 1 1

14 GB 3452. 1 - 1992 O - seal ring 25.7 × 2.65 1 1 1 I
15 T30.57.115-1 Distributorhousing I 1 1 1
16 T30.57.011 Safety valve seat unit 1 1 1 1
17 T30.57.107 Safety valve body 1 1 1 1
18 T30.57.106 Spring,safety valve 1 1 1 1
19 T30.57.156 Adjustingshim O O O O

T30.57.157 Adjustingshim O O O O
T30.57.158 Adjustingshim O O O O

20 T30.57. 105 Spring seat,safety valve 1 1 1 1
21 T30.57. 122 Main contml valve I 1 1 1
22 T30

.
57

.
112 Spring, main valve 1 1 1 1

23 T30.57.113 Front cap,main valve l 1 1 1
24 GB/T 859 - 1987 Single coil spring lock washer6 1 1 1 I
25 GB/T 67 -- 1985 Screw M6 x 16 - Zn. D 1 1 1 1
26 T30.57. 104 - 1 Oil return valve body l l 1 1
27 T30.57.103 - 1 Oil retum valve spring 3 3 3 3

| 28 GB 3452. 1 - 1992 O - seal ring 21.2 x 2.65 3 3 3 3
I 29 T30.57.102 - 1 Plug, oil return valve I 1 1 1I

NcLe: O Depending on requi unent.

210

I

I



$ $ggh¾¾ Oil Pump/Pipe and Filter Assembly

1

2

12 3

21 2 - 4

Ð
17

-5

8
9 10

'

6 '2
'7

12

20 10 11 -2

13
14

1

-10
2

1 10
-15

19

2
16 14

8

2
17 22

2

21
18

14

14

15

10 11

24
23 10

25

2

211

I



700 704 800 804

I GB/T 5783 -- 2000 $8 MS × 30 - Zn. D 4 4 4 4
2 GB/T 93 - 1987 #¾¾¾ 8 16 18 16 16
3 700.58.020 IEilŠ¶Ñ# I 1
4 GB3452.1-1992 OS$¾Ð15x2.65G l 1 1 1
5 CBT - E316FL $¾ 1 1 1 1
6 GB3452.l-1992 058¾¾19×2.65G l 1 1 1
7 GB/T70.1-2000 gif M8x40-Zn.D 4 4 4 4
8 GB/T6170-2000 MGM6-Zn.D 2 2 2 2
9 GB/T93-1987 #RAN6 2 2 2 2
10 700

.58.060 MW#RRAR# 4 4 4 4
11 GB/T 5783 - 1986 M6 × 30 - Zn. D 2 2 2 2
12 700.58.050 ¾½¾¶¾#2 1 1 1 1
13 GB/T70.1-2000 #J M8×50-Zn.D 2 2 2 2
14 ZBJ 15001 - 1987 lIR@D40 4 4 4 4
15 700

.58.105 & 2 2 2 2
16 700

.58.040 RMMTWk(1) i i 1 1
17 GB/T 5783 - 2000 $$ MS x 20 - Zn. D 2 2 2 2
18 GB3452.1-1992 omakW31.5x2.65G 1 1 1 1
19 GB/T 95 - 1985 ¥¾¾ 8 - 140HV - Zn. D 2 2 2 2
20 GB3452.1-1992 OS 11.8x2.65G I 1 1 1
21

-21 AISAlit 1 1 1 1
22 GB/T70.1-2000 $#TM8x20-Zu.D 2 2 2 2
23 700

.58.030 RMSi Ñ# 1 1 1 1
24 GB 3452.1 -- 1992 O SR¾¾ 21.2 x 2.650 1 1 1 I
25 GB/T70.1-2000 $#IM8x25-Zn.D 2 2 2 2

I

i

212



I J I i

i

I

Oil Pump/Pipe and Filter Asseml ly

Oly. (Plece)
No. Drawing No. Part Name aml Standards

700 704 800 804

1 GB/T 5783 - 2000 Bolt M8 × 30 - Zn. D 4 4 4 4

2 CB/T 93 - 1987 Single coil spring lock washer 8 16 18 16 16

3 700.58.020 Pressure oil pipe weldment 1 1

4 GB 3452.1-1992 O- seal ting 15 x 2.65G 1 1 1 1

5 CBT - E316FL Gear pump 1 I l 1

6 GB3452.1-1992 O-sealring19x2.65G 1 1 1 1

7 GB/T70.1-2000 Screw M8x40-Zn.D 4 4 4 4

8 GB/T 6170 - 2000 Nut M6 - Zn. D 2 2 2 2

9 GB/T 93 - 1987 Single coil spring lock washer 6 2 2 2 2

10 700 .58 .060
Pipe clamp and mbber clamp 4 4 4 4

11 GB/T 5783 - 1986 Bolt M6 x 30 - Zn. D 2 2 2 2

12 700.58.050 Oil suction short pipe weldment 2 1 1 1 1

13 GB/T70.1-2000 ScrewM8x50-Zn.D 2 2 2 2

14 ZBJ 15001 - 1987 Clamp D40 4 4 4 4

15 700
.58.105

Hose 2 2 2 2

16 700
.58.040

Oil suction short pipe weldment (1) 1 1 1 1

17 GB/T 5783 - 2000 Bolt MS × 20 - Zn. D
- 2 2 2 2

18 GB 3452.1 - 1992 0 - seal ring 3.15 x 2.65 I 1 1 1

19 GB/T 95 - 1985 Plain washer 8 - 140HV - Zn. D 2 2 2 2

20 GB3452.1-1992 O-sealring11.8x2.65G 1 1 1 1

21 WI ) - 21 Oil filter assembly 1 1 1 1

22 GB/T70.1---2000 SerewM8x20-Zn.D 2 2 2 2

23 700 .58.030
Oil suction long pipe weldment 1 1 1 1

24 GB 3452. 1 - 1992 O - seal ring 21.2 x 2.65G 1 1 1 1

25 GB/T70.1-2000 ScrewM8x25-Zn.D 2 2 2 2

213
I



1 IMII EMIIII-

Muld - way Valve's Oil Pump/Pipe Assembly ( I ) (Optional)

11

1

2

2 12

2
3

4
5 14

15
16

3 6 1

5
6

23 5

25 2 7 17
26 5

25
26

26 8
3

26 2728 5
6

27 6
28 10

10

24 9

14 / 21 18 46
15 30 2019 45

15

26

e 29 26 22
23

31
44

30

33
15

38

39
38

34 38

35 39
37

15
38

15

36 42

41
15

40

214



li I Ill
Ill!

700 704 800 804

1 700.57.013 f¶¶¾,gg 2 2 2 2

2 GB/T 97. 1 - 1985 V E 6 - 140HV - Zn. D NW NW NW &

3 704.58.103 ggg 4 4 4 4

4 704.58.013 ggggg(-) I I 1 1

5 GB/T 91 - 2000 R EIM 2 × 12 6 6 6 6

6 CB/T 882 - 2000 MM B6 x 26 4 4 4 4

7 GB/T 882 - 2000 M B6 × 20 2 2 2 2

8 704.58.090 ggggg(2) 1 1 1 1

9 JB/T 982 - 1977 &# Ñ¾Ð 22 1 1 1 1

10 704.58B.102 -R XMMAW 1 1 1 1 1

11 704.56.118 24 #-5 1 1 1 1

12 JB/T 982 - 1977 R# N M 27 2 2 2 2

13 704
.58B.021

gjëll§@ldg¾# 1 1 1 1

14 GB/T 5783 - 2000 g M8 x 30 - Zn. D 4 4 4 4 |

15 GB/T 93 - 1987 WR R 8 18 18 18 18

16 GB3452.1-1992 OS RUll.8x2.65G 1 1 1 1

17 704
.58B.013

Ef]MRRA l I 1

18 704
.58B.014 Ilg### I 1 1 1

19 GB/T97.1-1985 VM 10-140HV-Zn.D 2 2 2 2

20 GB/T 93 - 1987 WR $ 10 2 2 2 2

21 GB/T5783-2000 $& MIOx35-Zn.D 2 2 2 2

22 JB/T 982 - 1977 M# NME 14 1 1 1 1

23 704 .58B.104
1 1 1 1

24 704.58B.015 EfldfŠŠ2 1 1

25 GB/T 5783 - 2000 SR M6 x 30 - Zn. D 2 2 2 2

26 700.58.060 M A4RRR# 4 4 4 4

27 GB/T 93 - 1987 § §¾ 6 2 2 2 2

28 GB/T 6170 - 2000 $4 M6 - Zn. D 2 2 2 2

29 GB 3452. 1 - 1992 0 5 kW 15 x 2.65 G l 1 1 1

30 GB/T70.1-2000 $#TM8×40-Zn.D 4 4 4 4

31 GB/T97.1-1985 VAU 8-140HV-Zn.D 2 2 2 2

32 GB/T6170-2000 $4 MS-Zn.D 2 2 2 2

33 CBT - E316F1 Ñ¾ 1 1 1 1

34 GB 3452.1-1992 O 5 N 19x2.65 G l 1 1 1

35 700.58.050 RNAi ## (2) I 1 1 1

36 GB/T 5783 - 2000 & M8 x 50 - Zn. D 2 2 2 2

37 GB/T 5783 - 2000 MR M8 × 20 - Zn. D 2 2 2 2

38 ZBJ 15001 - 1986 D40 4 4 4 4

21 5

-EllMIR g| 0



700 704 800 804

39 700.58.105 §¾ g 2 2 2 2

40 GB/T 75 - 1985 $¾ M8 x 20 - Zn. D 2 2 2 2

41 700.58.040 & gg#(1) 1 1 1 1

42 GB3452.1-1992 05 NM31.5x2.65 1 1 1 1

43 WIA)- 21 & g)R 1 1 1 1

44 704.58.030 R&RWW# 1 1 1 1

45 GB/T70.1-2000 $¾M8×25-Zn.D 2 2 2 2

46 GB3452.1--1992 OS@¾¾21.2x2.65G l 1 1 1

O

Multi - way Valve's Oil Pump/Pipe Assembly I ) (Optional)
Oty. I Piece)

No. Drawing No. Part Name and Standards
700 704 800 804

1 700.57.013 Handle knob assembly 2 2 2 2

2 GB/T 97.1 - 1985 Plain washer 6 - 140HV - Zn.D O O O O

3 704
.
58

.
103 Connecting plate 4 4 4 4

4 704.58.013 Push/pull rod weldment (1) 1 1 1 1

5 GB/T 91 - 2000 Split pin 2 x 12 6 6 6 6

6 GB/T 882 - 2000 Clevis pin with head B6 x 26 - 4 4 4 4

7 GB/T 882 - 2000 Clevis pin with bead B6 x 26 2 2 2 2

8 704 .
58

.090
Push/pull rod weldment (2) 1 1 1 1

9 JB/T 982 - 1977 Combined sealing washer 22 1 1 1 1

10 704.58B.102 Direct joint body 1 1 1 1 1

11 704.56.118 Hollowbolt-5 1 1 1 1

12 JB/T 982 - 1977 Combined sealing washer 27 2 2 2 2

13 704
.58B.021

Oil retum pipe meldomt,måti-way valve 1 1 1 1

14 GB/T 5783 - 2000 Hexagon head bolt MS x 30 - Zn.D 4 4 4 4

15 GB/T 93 - 1987 Single coil spring lock washer 8 18 18 18 18

16 GB 3452. 1 - 1992 O - seal ring 1 1 1 1

Note: O Depenging on requirement.

216



I I

I !

| I

I

| |
| i

I I

Multi - way Va Ive '
s Oil Pump/Pipe Assembly ( I ) (Optional)

Oty. (Pieœ)No. Drawing No. Part Name and Standards
700 704 800 804

17 704
.58B.013

Pæssure oil pipe assembly 1 1 1 1 I

18 704
.58B.014

Valve body weldment 1 1 1 1

19 GB/T 97
.
1 - 1985 Plain washer 10 - 140HV - Zn. D 2 2 2 2

20 GB/T 93 - 1987 Single coil spring lock washer 10 2 2 2 2

21 GB/T 5783 - 2000 Bolt M10 × 35 - Zu
.
D 2 2 2 2

22 JB/T 982 - 1977 Combined sealing washer 14 1 1 1 1

23 704 .58B.104 Plug 1 1 1 1

24 704
.58B.015 Pæssure oil pipe assembly2 1 I

25 GB/T 5783 - 2000 Bolt M6 x 30 - Zn. D 2 2 2 2

26 700.58.060 Pipe ferrule and rubber cushion unit 4 4 4 4

27 GB/T 93 - 1987 Single coil spring lock washer 6 2 2 2 2

28 GB/T 6170 - 2000 Nut M6 - Zn. D 2 2 2 2

29 GB 3452. 1 - 1992 O - seal ring 15 x 2.65G 1 1 1 1
30 GB/T70.1-2000 ScrewM8x40-Zn.D 4 4 4 4

31 GB/T 97. 1 - 1985 Plain washer 8 - 140HV - Zn. D

32 GB/T 6170 - 2000 Hexagon nut M8 - Zn.D

33 CBT - E316F1 Gear pump 1 1 1 1
34 GB 3452. 1 - 1992 O - seal ring 19 x 2.65G l 1 I I
35 700.58.050 Oil suction sliort pipe weldment (2) 1 1 1 1

36 GB/T 5783 - 2000 Bolt M8 x 50 - Zn. D 2 2 2 2
37 GB/T 5783 - 2000 Bolt M8 x 20 - Zn. D 2 2 2 2

38 ZBJ 15001 - 1986 Clamp D40 4 4 4 4
39 700.58.105 Hose 2 2 2 2
40 GB/T 75 - 1985 Screw MS x 20 - Zn. D 2 2 2 2
41 700.58.040 Oil suction short pipe weldment (1) I l I I
42 GB3452.1-1992 O-sealring31×2.65 1 1 1 1
43 WID - 21 Oil filter assembly 1 1 1 1

44 704.58.030 Oil suction long pipe weldment I l I l
45 GB/T70.1-2000 Screw M8×25-Zn.D 2 2 2 2
46 GB3452.1-1992 O--sealring21.2x2.65G 1 1 I 1

I

II

217
II
ii

Il
I

I

-Ilim 10 \



\ BIMil NHillii-

Multi - way Valve '
s Oil Pump/Pipe Assembly ( I ) (Optional)

8
Mounting bracket unit

for upper pull rod

3
456

7

8

6

4 5

1 g

2

4
56

8

10 6

1 4
5

2 11

1

13 2 1
12 °

2

14
1516

1

• 2

16 17

15

18
20

1

a, 19

19 2
21

2 22

22

218

il

II



I

700 704 800 804

1 704.58B.102 9 R$$¾ &¾ l 6 6 6 6

2 JB/T 982 - 1977 $# W¾ 22 8 8 8 8

3 704.58B.017 $$4 44 - l -2 I 1 I 1

4 704.58B.101 MT & 4 4 4 4

5 704.58.106 #|iilkÐ -4 4 4 4 4

6 GB/T 6173 - 2000 $4 M27 - Zn. D 4 4 4 4

7 8Q/JBMH4- 1991 RAMA 4 4 4 4

8 704.58.155 Riigt 4 4 4 4

9 704.58B.016 MWAJA-1-1 1 1 1 I

10 704.58B.018 94$-2-1 1 1 1 1

11 704.58B.019 $®¶44-2-2 I I I l

12 GB/T 5782 - 2000 gå MIO x 70 - Zn. D 3 3 3 3

13 704.58B.020 §§§¾44 1 1 1 1

14 GB/T 5783 - 2000 $4 M10 x 20 - Zn. D 2 2 2 2

15 GB/T 93 - 1987 #RAM 10 5 5 5 5

16 GB/T97.1-1985 TAE 10-140HV-Zn.D 5 5 5 5

17 704.58.015 §gg ig#|l# 1 1 1 1

18 GB/T 6170 - 2000 $4 M10 - Zn. D 3 3 3 3

19 GB3452.1-1992 OSW¾Ð11.8x2.65G 2 2 2 2

20 704.58B.012 ggggggggg 1 1 1 1

21 704
.58B.011 ggggjggg,gg 1 1 1 1

22 704
.58B.103 9 A $¾&&¾ 2 2 2 2 2

O

219



Multi - way V dve '
s Oil Pmnp/Pipe Assembly I I ) (Optional)

ty. (Plece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 704.58B.102 Direct joint body 1 6 6 6 6

2 JB/T 982 - 1977 Combinedsealing washer 22 8 8 8 8

3 704.58B.017 Oil outlet pipe assembly- 1 - 2 1 1 l l

4 704.58B.101 Joint of oil pipe 4 4 4 4

5 704.58.106 Copper washer-4 4 4 4 4

6 GB/T 6173 - 2000 Nut M27 - Zn. D 4 4 4 4

7 8Q/JBMH4- 1991 Snap joint 4 4 4 4

8 704. 58.155 Dust cap 4 4 4 4

9 704. 58B.016 Oil outle pipe assembly- 1 - 1 1 1 1 1

10 704.58B,018 Oil outle pipe assembly-2-1
1 1 1 1

11 704 .58B,019
Oil outle pipe assembly- 2 - 2 1 1 1 1

12 GB/T 5782 - 2000 Bolt M10 x 70 - Zn. D 3 3 3 3

13 704.588.020 Multi- way valve assembly 1 1 1 1

14 GB/T 5783 - 2000 Bolt M10 x 20 - Zn. D 2 2 2 2

15 GB/T 93 - 1987 Single coil spring lock washer 10 5 5 5 5

16 GB/T 97.1 - 1985 Plain washer 10 - 140HV - Zn. D 5 5 5 5

17 704.58.015 Bracket weldment,multi- way valve 1 1 1 1

18 GB/T 6170 - 2000 Nut M10 - Zn. D 3 3 3 3

19 GB3452.1-1992 O-sealring11.8x2.65G 2 2 2 2

20 704.58B.012 Outlet pipe assembly,multi- way valve 1 1 1 1

21

77004
.588.011

Outlet pe assembly,multi - way valve 1 1 1 1

220



W i

o i

llíJER A Ji Front Ballast Assembly

I

I

3

1 4

o

5

6

8

11 10

5

12

13

14

221

-IllllR Il I



11Emill-

700 704 800 804

1 GB/T 5785 - 2000 M18 × I
.
5 x 70 - Zn

.
D 6 6 6 6

2 GB/T 93 - 1987 #R¾ 18 6 6 6 6

3 GB/T97.1-1985 TRE 18-140HV-Zn.D 6 6 6 6

4 700.74.105 ERM 1 1 1 1

5 GB/T 5782 - 2000 Ml8 x 120 - Zn. D 12 12

6 700.74.103 kk 2 2

7 700.74.104 $# 2 2

8 700.74.101 & 10 10

9 700.74.106 RRR 16 16

10 700.74.102 § )† 10 10

11 700.74.108 $9\¾¾ 2 2

12 700.74.107 49|¾ l 1

13 GB/T97.1-1985 §§Ð20-140HV-Zn.D 2 2

14 GB/T5785-2000 R&M20xl.5×80-Zn.D 2 2

Front BnHut Assembly

Oly. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 GB/T 5785 - 2000 Bolt M18 x 1.5 x 70 - Zn. D 6 6 6 6

2 GB/T 93 - 1987 Single coil spring lock washer 18 6 6 6 6

3 GB/T 71. 1 - 1985 Plain washer 18 - 140HV - Zn. D 6 6 6 6

4 700
.74.105 Ballast frame 1 1 1 1

5 GB/T 5782 - 2000 Bolt M18 x 120 - Zn. D 12 12

6 700
.74.103

Anesting briquet 2 2

7 700
.74.104

Arresting nut 2 2

8 700.74.101 Incking briquet 10 10

9 700.74.106 Ballast
.

16 16

10 700.74.102 Washer 10 10

11 700.74.108 Drawnut 2 2

12 700
.74.

107 Draw clevis 1 1

13 GB/T 97. 1 - 1985 Plain washer 20 - 140HV - Zn. D 2 2

14 GB/T 5785 - 2000 Bolt M20 x 1.5 × 80 - Zn. D 2 2

222



\ \
\II b

lilj50iliËRAlik Pneumatic Braking System Assembly

1

2

3

6
7

5

10
8

7
6

9

11
17

18

O 13
· 19

. 20
12 .

16

7
16

2122
14

15
23 18

2324

25
il

28 27
||

i

29

30
31

30
33

32 26 28
2728

28

6

33

223

-IlllllH Il ll



\ 9 0li allilli-

700 704 800 804

l 700.80.018 1 I 1 1

2 700.80.213 $#¾ 1 1 1 1

3 700.80.212 (* I 1 1 1

4 GB/T6173-2000 g Ml2x1.5 1 1 1 1

5 700.80.016 $$ggg#f‡ 1 1 1 1

6 GB/T 6170 - 2000 $4 MS - Zn. D 4 4 4 4

7 GB/T 93 - 1987 #R§¾ 8 8 8 8 8

8 700.80.014 RA && 1 1 1 1

9 700
.80.011

jt"¾ #f‡ 1 1 1 1

10 700
.80.015

RM g¾ggg#f† l 1 1 I

11 700
.80.022 - 1 $¾ OtWW#f† l I l i

12 GB/T 5783 - 2000 $ M8 × 20 - Zn. D 2 2 2 2

13 700.80.010 ßŠ 1 1 1 1

14 GB/T 882 - 2000 Šll BIO x 26 1 1 1 I

15 GB/T91-1986 RI¯l@3.2x20 1 1 1 1

16 GB/T 5783 - 2000 WR MS x 25 - Zn. D 4 4 4 4

17 GB/T 5783 - 2000 $$ M10 x 25 - Zn. D 2 2 2 2

18 GB/T 93 - 1987 #RME 10 7 7 7 7

19 700
.80.023

RM )iMMW#f‡ 1 1 1 1

20 700
.80.019

kg AR 1 1 1 1

21 700
.80.123

$¾ 1 1 1 1

22 700
.80.120

% &¾$$f 1 1 1 1

23 GB/T 6170 - 2000 $# M10 - Zn
.
D 2 2 2 2

24 700.80.013 $$X¾#f? 1 1 1 1

25 GB/T97.1-1985 V U10-140HV-Zu.D 1 1 1 1

26 GB/T 5783 - 2000 $ M12 x 25 - Zn. D 2 2 2 2

27 GB/T 93 - 1987 § ME 12 2 2 2 2

28 700.80.210 #E 2 2 2 2

29 700.80.020 10%¾$¾& Mí‡ l 1 1 1

30 700.80.012 &fER$$94#4‡ 1 1 1 1

31 700.80.021 &ff&BR 1 1 1 1

32 GB/T5783-2000 $&M10x30-Zn.D 4 4 4 4

33 GB/T 5783 - 2000 MR M8 × 30 - Zn. D 2 2 2 2

I

224



P lemnatic Braking System Assembly
I I

Oly. (Piece)
No. Drawing No. Part Name and Standards

700 704 800 804

1 700.80.018 Quickjoint 1 1 1 1

2 700 .
80

.
213 Sealing washer,output joint body I l 1 1

3 700.80.212 Output jointbody 1 1 1 1

4 GB/T6173-2000 NutM12xl.5 I 1 1 1

5 700.80.016 Air outlet hose unit 1 1 1 1

6 GB/T 6170 - 2000 Nut M8 - Zn. D 4 4 4 4

7 GB/T 93 - 1987 Single coil spring lock washer 8 8 8 8 8

8 700 .80.014
Safety valve assembly I 1 1 1

9 700
.80.011

Air vessel welding unit I 1 1 1

10 700.80.015 Air outlet hose unit 1 1 1 1

11 700
.80.022 - 1 Front bracket welding unit 1 1 1 1

12 GB/T 5783 - 2000 Bolt M8 x 20 - Zn. D 2 2 2 2

13 700.80.010 Pneumatic braking valve assembly 1 1 1 1

14 GB/T 882 - 2000 Pin roll B10 × 26 1 1 1 1

15 GB/T 91 - 1986 Split pin 3.2 x 20 1 1 1 1

16 GB/T 5783 - 2000 Bolt MS x 25 - Zn. D 4 4 4 4

17 GB/T 5783 - 2000 Bolt M10 x 25 - 2n. D 2 2 2 2

18 GB/T 93 - 1987 Single coil spring lock washer 10 7 7 7 7

19 700
.80.023

Rear bracket welding unit I l I l

20 700
.80.019

Water drain valve assembly 1 1 1 1

21 700
.80.123 Joint pin 1 1 1 1

22 700 .80.120
Push rod,main braking pump 1 1 1 1

23 GB/T 6170 - 2000 Nut M10 - Zn. D 2 2 2 2

24 700.80.013 Connecting fork weldment 1 1 1 1

25 GB/T 97.1 - 1985 Plain washer 10 - 140HV - Zn. D 1 1 1 1

26 GB/T 5783 - 2000 Bolt M12 x 25 - Zn. D 2 2 2 2

27 GB/T 93 - 1987 Single coil spring lock washer 12 2 2 2 2

28 700.80.210 Wire ferule 2 2 2 2

29 700.80.020 Air inlet hoseunit,air vessel 1 1 1 1

30 700.80.012 Air outlet pipe weldment,air compressor 1 1 1 1

31 700 .
80

.021
Air compressor assembly I l I l

32 GB/T 5783 - 2000 Bolt MIO x 30 - Zn. D 4 4 4 4

33 GB/T 5783 - 2000 Bolt M8 x 30 - Zn
.
D 2 2 2 2

225

-IllllM IN IfH


